Smart Seeder
MODEL 9840 / 9940

Allen Bradley 600 Plus

00
o)
00O
O
bz
H L = d
. . °
3 °
@ |

Copyright © 2018 by Burford® Corp.
Second Edition — Date: May 2016
Manual Part No.
Serial #







SAFETY PRECAUTIONS

As Burford® Corp. strives to promote safety in the maintenance and operation of Burford® equipment; we
request that the following safety procedures be followed, along with any additional safety procedures set
by the customer’s in-plant safety officers or local codes.

Read the manual completely before attempting installation or operation of this unit.

This machine may contain programs that are password protected. Contact your supervisor or Burford®
Corp. for password.

Incoming electrical power must be properly shielded, routed, and grounded. All safety codes should be
followed. Study wiring diagrams before attempting installation.

Disconnect power to equipment before removing any guards or covers. Replace guards or covers before
resuming operation of the unit.

Loose clothing, jewelry, and long hair should be considered a safety hazard around mechanical equipment.
Ensure that they will not be entangled in the equipment.

Keep clear of moving machine parts. Bodily harm and/or serious injury may result from contact with moving
gears, sprockets, chains or pneumatically controlled machine components.

Do not bypass safety switches.

Do not attempt repairs while equipment is running.

Use only original equipment parts designed for safe operation of the equipment.

Only authorized personnel should be allowed to operate or perform maintenance on the unit.

This unit is not wash-down ready. Do not wash the unit or any of its electrical or mechanical components,
with any form of high pressure or running liquids.

Caution symbol shows bodily harm may incur if
instructions are not followed.

Stop symbol shows important instructions to

prevent unit damage or adverse effects.

Info symbol shows useful information to assist
in installation and operation of the unit.




DISCLAIMER WARNING

The descriptions and specifications contained in this Service Manual were in effect when
this manual was approved for printing. Our policy is one of continuous improvements, and
we do hereby reserve the right to discontinue models at any time, or to change
specifications, prices, or design without notice and without incurring obligations.

Burford® Corp. expressly disclaims any liability for damages and/or injuries caused
because of negligence or misuse of its product. Such negligence or misuse includes, but
is not limited to, software/program alteration, removal of guards, faulty wiring due to
improper installation, subjecting the unit to wash-down environments or any physical or
mechanical changes made to a Burford® unit, by anyone other than a qualified Burford®
Technician.

Burford® equipment should only be used for the purpose for which it was sold, and should
not be modified in any way without notifying the General Manager of Burford® Corp. in
writing of the modification.

The original language for this document is English. Translations to other languages may
not be accurate.



CONTENTS

TABLE OF CONTENTS

SAFETY PRECAUTIONS Il
DISCLAIMER WARNING |

<

| Specifications 17
u Models 17
[ | Models 18
| Basic Identification Topper 19
| Topper Identification 20
| Topper Identification 21
] MPA Identification 22
u Conveyor Identification 23
u Conveyor Identification 24
u Spray Rail Identification 25
CHAPTER 2: KEY COMPONENTS 28
[ ] Topper 28
[ | Water Spray 28
[ | Hopper 29
n Clutch 29
u Mandrel Drive Motor 30
u Mandrel 31
[ | Air Controls 32
] Air Flow Controls 33
| F.R.L. Description 34



CONTENTS

| Agitator 35
u Agitator Solenoid 35
[ | Agitator Flow Controls 36
| Agitator Cylinder 36
u Upper Channel 37
u Water Filter 38
u Spray Rail 39
u Spray Tip 39
[ ] Electronic Valve 40
[ | Product Sensor 40
| Operator Control Panel 41
| HMI 41
u PLC 42
u Optional Key Components 43
[ ] Split / Spray Rail 43
| Booster Pump (Optional) 44
] Diaphragm Pump (Part of Optional Booster) 45
] Pump Air Regulator (Optional Booster Pump) 46
u Output Water Pressure Regulator (Optional Booster Pump) 47
u Conveyor 48
u Conveyor Drip Pans 49
| Vibrator 50
| Multi-Purpose Tank 50
| Auto-Fill Systems 51
| Flour Duster 52



CONTENTS

CHAPTER 3: INSTALLATION 54
u Installation on an Existing Conveyor 55
] Installation on Existing Conveyor System, continued 56
] Installation on Existing Conveyor System, continued 57
u Installation on a Burford® Conveyor 58
] Remove Topper from Mount 58
u Castors 59
| Level Conveyor 60
| Level Conveyor, continued 61
u Permanent Installation 62
[ | Product Sensor Setup 63
] Reflector Product Sensor Setup 64
[ | Product Sensor Setup, continued 65
] Diffuse Reflective Sensor Setup 66
[ | Diffuse Reflective Sensor Setup, continued 67
] Install the Water Spray 68
u Conveyor Requirements: 68
u Unpacking Procedure for Installation on Existing Conveyor 69
u Power Connections 70
u MPA Installation 71
| MPA Installation, continued 72
| MPA Installation, continued 73
[ | MPA Installation, continued 74
[ | MPA Installation, continued 75
u Utility Installation 76
] Installation Arrangements 76



CONTENTS

CHAPTER 4: USER INTERFACE 78
u Control Panel 79
u Start Screen 80
u Main Screen 81
[ ] Main Screen - Topper Mode 82
] Main Screen - Message Display Field 83
] Main Screen - Hopper Status Indicator 84
[ ] Main Screen - Water Spray 85
| Main Screen - Conveyor (Optional) 86
[ ] Main Screen — Water Split controls 87
u Main Screen — Mandrel Indicator 88
| Main Screen - Current Variety 89
] Main Screen - Select Variety / Go Home 90
u Select Variety Screen 91
u Main Screen - Jog Mandrel 92
u Main Screen — Auto-Fill Control (Optional) 93
u Main Screen - Dump Hopper 94
] Dump Hopper Screen 95
[ ] Main Screen - Edit Setup 96
| Login Screen 97
| Setup Screen 98
[ ] Pan Type 99
u Conveyor Speed 100
u Alarm Messages 101
u Main Setup Screen Overview 102
u Main Setup Screen 103
| Main Setup Screen, Mandrel Controls 104



CONTENTS

Variety Topper Options

Water Spray Screen Navigation
Water Spray Setup

Water Spray Setup - Valve Control
Water Spray Setup - Modes

Water Spray Setup - Trigger Times
Water Spray Setup - Purge

Water Spray Setup — Optional PWM
Agitator Screen Navigation
Agitator (Optional)

Agitator Setup Screen

Auto-Fill Screen Navigation
Auto-Fill (Optional)

AutoFill Setup Screen

Water Splitter Screen Navigation
Water Splitter Setup (Optional)
Water Splitter Setup - Valve Control
Water Splitter Setup - Modes
Water Split Setup - Trigger Times
Water Split Setup - Purge

Level Alarms Screen Navigation
Level Alarms (Optional)

Level Alarms Setup Screen
Hopper Lift Screen Navigation
Hopper Lift (Optional)

Hopper Lift Setup Screen

Pan Guide Screen Navigation

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119

120

121

122

123

124

125

126

127

128

129

130

131



CONTENTS

] Pan Guides (Optional) 132
[ | Pan Guides Setup Screen 133
] Spray Lift Screen Navigation 134
] Spray Lift (Optional) 135
] Spray Lift Setup Screen 136
u Splitter Lift Screen Navigation 137
u Splitter Lift (Optional) 138
u Splitter Lift Setup Screen 139
| MPA — Main Screen Controls 140
u Check Sensor Screen Navigation 141
u Sensor Status 142
| Setup & Overrides Navigation 143
| Setup & Overrides 144
| Setup & Overrides Overview 145
| Setup & Overrides — Mandrel Override 146
[ ] Mandrel Recognition System 147
] Mandrel Recognition System, continued 148
u Setup & Overrides — Hopper Override 149
u Setup & Overrides — Motor Current Limit 150
u Setup & Overrides — Add / Cut Variety 151
u Setup & Overrides — Calculate Encoder 152
| Pan Dimension 153
CHAPTER 5: CREATING A NEW VARIETY 156
| New Variety - Introduction 156
u New Variety - Insert Mandrel 157
u New Variety - User Interface (HMI) 158
u New Variety - Login 159



CONTENTS

| Main Setup Screen 160
| Setup & Overrides Overview 161
| Add / Del Variety 162
| Modify Variety Name 163
u Continue Setup 164
u New Variety Topper Options Setup 165
u New Variety - Water Spray 166
] New Variety - Agitator 167
| New Variety - Auto-Fill 168
u New Variety - Splitter 169
] New Variety - Level Alarms 170
] New Variety - Hopper Lift 171
[ ] New Variety - Pan Guides 172
[ ] New Variety - Spray Lift 173
] New Variety - Splitter Lift 174
| New Variety - Mandrel Controls 175
] Pan Dimension Setup 176
u Pan Types 177
u Leading Edge 178
] Pan Dimension Setup 179
] Pan Dimension — Bun Pan Setup 1 of 6 180
] Pan Dimension — Bun Pan Setup 2 of 6 181
] Pan Dimension — Bun Pan Setup 3 of 6 182
] Pan Dimension — Bun Pan Setup 4 of 6 183
] Pan Dimension — Bun Pan Setup 5 of 6 184
] Pan Dimension — Bun Pan Setup 6 of 6 185
| Bread Pan Easy Way Setup 186



CONTENTS

] Pan Dimension — Bread Pan Easy Way Setup 1 of 6 187
] Pan Dimension — Bread Pan Easy Way Setup 2 of 5 188
] Pan Dimension — Bread Pan Easy Way Setup 3 of 5 189
] Pan Dimension — Bread Pan Easy Way Setup 4 of 5 190
u Pan Dimension — Bread Pan Easy Way Setup 5 of 5 191
u Bread Pan Hard Way Setup 192
u Pan Dimension — Bread Pan Hard Way Setup 1 of 6 193
u Pan Dimension — Bread Pan Hard Way Setup 2 of 5 194
u Pan Dimension — Bread Pan Hard Way Setup 3 of 5 195
u Pan Dimension — Bread Pan Easy Way Setup 4 of 5 196
CHAPTER 6: OPERATION PROCEDURES 198
u Theory of Operation 198
u Main Disconnect 199
| E-Stop 200
u Press Start 201
u Select Variety 202
u Select Variety, continued 203
| Mandrel Identification Screen 204
| Insert Mandrel 205
| Run Mode 206
| Variety Change Same Mandrel 207
| Select Variety Screen Topper Setup Procedures 208
u Variety Change Different Toppings 209
| Variety Change - Jog Mandrel 210
u Options 211
u Models with no Automation 211
] Pan Guide Adjustment - Manual 212



CONTENTS

| Pan Guide Adjustment — Manual, continued 213
u Topper Height Adjustment — Manual 214
u Topper Spray Nozzle Position 215
[ ] Topper Nozzle Dampness Output 216
] Topper Product Sensors Topper 217
u Catch Tray 218
CHAPTER 7: TROUBLESHOOTING 220
| Topper 220
| Water Splitter Troubleshooting 222
CHAPTER 8: MAINTENANCE 223
[ ] Drive Settings 224
] Drive Settings 225
| Recommended Weekly Maintenance 225
| Recommended Monthly Maintenance 225
u Recommended Bi-Annual Maintenance 225
| Cleaning Recommendations 225
[ | Maintenance Procedures 226
[ ] Purging Spray Valves 226
] Alarm Banner 227
| Alarm Banner, continued 228
CHAPTER 9: PARTS & DRAWINGS 230
| Recommended Spare Parts List Seeder 230



14



Chapter 1

Introduction



CHAPTER 1: INTRODUCTION

Congratulations on the purchase
of your new Burford® Smart
Seeder. We are confident that you
will enjoy many years of
dependable service from your
new Topper.

The Burford® Smart Seeder is a
proven Burford® design, backed
by over 50 years of manufacturing
experience. It is the most widely
used Topper for high volume
topping applications on the
market today.

The name Burford® s
synonymous with innovation. Since the beginning with the first Twist Tyer machine,
Burford® is focused on bringing innovation to the Baking Industry. Our passion is
developing equipment that increases productivity and uniformity while decreasing
production costs.

The Burford® Smart Seeder delivers labor savings and consistency to your product.

With the one touch setup, the Smart Seeder automatically adjusts its settings to give an
exact coverage and seed savings every time.

The Burford® Smart Seeder has been designed to apply poppy, sesame, cracked wheat,
bran, almonds, and other similar ingredients that have been factory approved.

Burford® offers a large lineup of bakery solutions from oilers to shakers. We invite you to
visit our website at www.burford.com to see the other innovative equipment that we can
offer to help your bakery today.




I
ELECTRICAL

110 Vac, 50/60 Hz, 1 ®, 15A

220 Vac, 50/60 Hz, 1 ®, 15A

220 Vac, 50/60 Hz, 3 P, 15 A

380/460 Vac, 50/60 Hz, 1 &, 15 A

380/460 Vac, 50/60 Hz, 3 ®, 15 A

AIR REQUIREMENTS

[ ] .370 CFM®@80 psi maximum

WATER REQUIREMENTS
[ ] 40psi@ 30 GPH

MODELS
9840 Product flow moves left to right when viewing from operator’s side.
9940 Product flow moves right to left when viewing from operator’s side.

Model 9940 Shown



The Burford® Smart Seeder is available in a right-hand model and a left-hand model. The
hand decides product flow in relation to the operator controls. The first two numbers in
the model show the hand, e.g., 98xx is a right-hand unit, and 99xx is a left-hand unit.

The Smart Seeder is also available in a range of hopper widths to accommodate different
pan widths. The last two numbers in the model show the width of the hopper, e.g., xx40
is a 40-inch hopper, and xx50 is a 50-inch hopper. 40-inch is the most common and is
what comes standard on the Smart Seeder.

o
& Zo/ 1l
e HA

9940 - Left Hand Unit 9840 - Right Hand Unit




[ | Basic Identification Topper




| Topper Identification

Manual Height

Hopper Dump
Cylinder

Mandrel Storage

Operator Control Mandrel Drive
Panel = -



[ Topper Identification

Pneumatic
Panel

Conveyor Mount




[ MPA Identification

Air Regulator

Hose Connection



gl

Conveyor ldentification

Operator Side View

Pan Guide

Water Filter Cartridge

F.R.L. Air connection




[~ 1/’ -
| Conveyor Identification

Motor Drive Side View

-

/,

e/




[ Spray Rail Identification

Upstream View

Automation
Motor

Water Spray
Valve

Conveyor
Mount

Water Pressure

Regulator




26



Chapter 2

Key Components



Pt
CHAPTER 2: KEY COMPONENTS

Below is a list of key components that you must familiarize yourself with to gain a better
understanding of how the Topper functions.

| Topper

The Topper applies the topping onto the product. The topping is stored in the hopper and
dispensed via the mandrel. The height is adjustable for a wide variety of products.

The Water Spray valves deposits water onto the product. When the water meets the
dough, the dough becomes ‘sticky’ and adheres the topping to the product. The spray ralil
height is adjustable to achieve varying results.




ﬁwﬁﬂ‘i KEY COMPONENTS 29

The Hopper stores the topping to be dispensed unto the product. The mandrel rotates

when activated and dispenses the topping. The Hopper houses the optional agitator and
vibrators.

[ Clutch

The Clutch engages the mandrel drive to the motor drive system. When triggered by the
product sensor, the Clutch will engage the mandrel resulting in the mandrel rotating and

dispensing product. When the product sensor is no longer triggered, the clutch will
disengage.




30 CHAPTER 2 P

] Mandrel Drive Motor

The Mandrel Drive Motor rotates when the unit is enabled. When the Product Sensor is

triggered, a clutch is engaged that connects the mandrel to the drive motor. The speed of
the drive is in direct relation the amount of topping dispensed.




ﬁwﬁﬂfi KEY COMPONENTS 31

The mandrel rotates and applies the topping unto your product. It is specifically designed

for your pan width and type of topping used. When the product sensor senses product
the mandrel will rotate, dispensing toppings on your product.




32 CHAPTER 2 P

] Air Controls

The Topper is equipped with a hopper dump cylinder, an optional agitator, and an optional
vibrator. Compressed air controls these components. Some of the pneumatic lines going
to these items have flow control valves that regulate the amount of air pressure. The flow
control valves are adjusted to obtain the desired effect. The flow controls valve is found
either in the upper channel, the pneumatic box mounted on the hopper, or the solenoid
mount above the mandrel motor.

The Pneumatic Box is found on the backside i, i
of the hopper. Remove cover to gain access £
to the panel.

Inside the Pneumatic Box are the solenoids
that control the Deflector Cylinder and

controlled by the flow controls found on the
solenoid.

The Agitator has two flow control valves found on the solenoid. One is for the extend
cycle and the other for the retract cycle. Adjust the flow valves to control the amount of
airflow to the Agitator cylinder. The Vibrator has only one flow control valve.



Bugd KEY COMPONENTS 33

The Hopper Dump is regulated by the two Air Flow Control valves found on the pneumatic
panel. The speed should be set for the desired rate, but to avoid premature wear or
damage, they should be adjusted so that the hopper assembly will travel smoothly
through a dump cycle, not hitting too hard or too fast in any direction.

Flow Control Valve

Flow Adjust
Knob

—

o
Did you know that
Flow Control Valves

must be installed in a
direction of air flow
travel to function
properly? An arrow
on the valve will
show the correct
installation.

Locking
Dial
Quick Connect
Fitting

ot

Release the locking dial by turning it anti-
clockwise. This will allow the adjustment knob
to turn freely.

Rotate the adjustment knob until

N N
desired flow is achieved. . . . .

Clockwise to Anti-clockwise to
decrease flow. increase flow.

Lock the valve by turning the Locking
Dial clockwise until firmly seated.




34 CHAPTER 2 P

[ F.R.L. Description

F.R.L. Burford® Part # C00404

Pressure Gauge

Main Valve
On / Off

Regulator Pressure
Adjust

QOil Reservoir

A pressure gauge shows the output pressure of the F.R.L. The normal operating
pressure is 60 psi.

Pneumatic oil must be kept in the QOil Reservoir always. Burford®
recommends Parker Pneumatic Oil F442. Check Reservoir weekly.




The agitator is a rake device that reciprocates in the hopper to keep the topping loose
during operations. When the mandrel is rotating, the agitator will reciprocate back and
forth. This is to prevent any bridging from occurring. Bridging occurs when the toppings
in the hopper forms a cavity around the mandrel, preventing product being dispensed.

A=e

—

[ Agitator Solenoid

The air cylinder controls the agitator. When product is detected, the agitator will be
enabled. The solenoid has two outputs: extend and retract. A timer in the PLC will toggle
the solenoid between supplying air to extend or retract when the agitator is enabled.




[~ [/’ :
[ Agitator Flow Controls

There are two flow valves on the solenoids to control the agitator rake found in the
pneumatic box attached to the hopper. One is for extend and the other to retract. The flow
valves should be set for smooth operation. Hopper damage may result if agitator action
is excessive.

[ | Agitator Cylinder

An air cylinder gives the movement for the agitator. By regulating the flow valves, you
control the amount of air pressure going to the cylinder.




B KEY COMPONENTS 37

Above the hopper is the Upper channel. The Upper Channel’s lid can be removed by
unlatching the four latches.

The Upper Channel houses the height
automation controls and the air solenoids
for the Dump and Optional AutoFill / MPA.

Hopper Dump and AutoFill solenoids.



38 CHAPTER 2 P

| Water Filter

The Water Filter removes any contaminations from the water source. The filter supplied
is rated at 10 microns. Replacement is recommended every 4 weeks but may differ
depending upon the quality of the source water supply.

Facility Water Supply Inlet Water Output

Replacement Filter

0 OO0 OO OO A

(Y

Order your replacement filters from Burford®. Call 1-877-Burford

(1-877-287-3673) Today. Part Number: C00578




[ Spray Tip

The Spray Tip has the components to ensure a desirable spray. A check valve may be
present that is used to close the valve once the pressure reaches a minimum pressure.
This prevents dripping and air getting into the hydraulic system. An O Ring gasket seals
the spray nozzle and prevents any leaking. A tip is then used to direct the water into a fan
with an orifice size and angle specific for your needs. Different orifice sizes and fan angles

are available to meet a wide range of applications.

O-Ring

Check Valve \

Spray Tip




40 CHAPTER 2

] Electronic Valve

The Electronic Valve is controlled by the pan
sensor and actuates for the set of time that the
sensor is triggered. The unit has two types of
electronic valves: spray and split.

[ Product Sensor

The 80mm proximity sensor is to detect product for the water spray / split.

The CMOS Laser sensor is used to trigger the seeder. The sensor transmits a laser that
reads when a pan passes through the beam. The sensor notifies the PLC that the laser

has been broken. The laser sensitivity can be adjusted. Refer to the instructions at the
back of this manual for more information.




[ Operator Control Panel

The control panel has the Operator Interface, the E-Stop, and the power ON indicator
light.

The HMI, (Human Machine Interface), is where the interactions between the unit and
software occur. It allows the operator to input parameters that controls the unit. The unit
is available with two types of display, the Allen Bradley 600 Plus and the Allen Bradley
700 plus.

ON RUN ON

MANDREL HOPPER CURRENT VARIETY

OK

9 Grain

SELECT JOG
VARIETY EDIT SETUP

MANDREL | AUTOFILL

Allen Bradley 600 Plus Shown



42 CHAPTER 2 Burhota

u PLC

The PLC (Programmable Logic Controller) is a digital computer used for the automation
of the unit. The PLC has proprietary Burford® software that executes the operations of the
unit. The unit comes standard with the Allen Bradley 1400 PLC.

Communication Port I e e e 1 e I NI
PLC Display

Controls

2
A 2
1A |3
e NC
A @

HMI / Comm

Ethernet
HMI / Comm SD Card Slot



Bugrd KEY COMPONENTS 43

The following Key Components are items that may be bought as an upgrade with the
Burford® Smart Seeder. Your unit may or may not have these items on it. Contact Burford®
for further information.

[ Split / Spray Rail

The Smart Seeder is available with an optional water splitter. With the optional splitter,
the spray and split valves are installed on one automated rail. The splitter is controlled
through the Seeder’'s HMI.

== L= 32 1 e = e ——= -
2 ([ S g% e o o ]| ol

2 <) ) & < (€ &
| LITERs, =y Y71 v ¥ F 8§ ) ¥V 177 CIas FEI[

— — | N— | — . S v — . E— '_l' g
X Ii‘ v l} I il | ILI. LI
i o Ve T

o

Order your Optional Components from Burforde. Call 1-877-
Burford (1-877-287-3673) or email today.




44 CHAPTER 2 B

| Booster Pump (Optional)

The Booster Pump has the necessary components to ensure uniform water pressure
during the split sequence. It includes an air regulator, the water filter, pump, and

accumulator. These components work in unison to deliver consistent water pressure
during the split sequence.

It is vital that there are not any water pressure fluctuations during
the split sequence. Any variations in water pressure may cause

undesirable splits in the final product.




ﬁwﬁﬂi KEY COMPONENTS 45

u Diaphragm Pump (Part of Optional Booster)

The Diaphragm Pump is a positive displacement pump that uses a reciprocating rubber
diaphragm and valves on either side to pump the water into the hydraulic system. The
pump is powered by a supply of air and pressure can be controlled by the air regulator
feeding the pump. The Output pressure of the pump is a 1:1 ratio of the input air pressure.

The Accumulator is a pressure storage reservoir in which the fluid is held under pressure
by an internal bladder filled with compressed gas kept at a constant pressure, also known
as a hydro-pneumatic accumulator. The use of an accumulator allows the hydraulic
system to respond more quickly to a temporary demand and to smooth out any pulsations
that may be present in the system. The internal bladder must be kept at 80% psi of the
running pressure. A standard Schrader valve is used to fill the bladder. Compressed air
may be used to fill bladder.

Dampener must be charged before use. Verify proper pressure
before operations.

Example: If running pressure is 100 psi then the accumulator
should be filled to 80 psi.




46 CHAPTER 2 Bkt

u Pump Air Regulator (Optional Booster Pump)

The Booster Pump Air Regulator controls the pressure of the air working the diaphragm
pump. The air pressure is at a 1:1 ratio of the output water pressure of the pump. The air
pressure should be set at 20% above the max operating pressure of the water pressure.

Al T~
. 2
) |
= 40 [ )
| — i
WL
,ﬁ el




ﬁwﬁﬂ‘i KEY COMPONENTS 47

u Output Water Pressure Regulator (Optional Booster Pump)

The Pump Output Water Pressure Regulator controls the amount of water pressure
supplied to the split nozzles. The amount of water pressure from the split tips decide the
depth of the split into the product. Variations in dough will need adjustments to be made
to the water pressure to receive the desire splits.

= IN

(1




[ | Conveyor

An optional conveyor is available for your Smart Seeder. The conveyer transfers product
through the unit so toppings can be applied. Burford® conveyors feature a drip pan
collection system that increases the sanitation of the unit. A split, wet / dry conveyor is
also available to keep the topping waste separate from the water drainage.

Standard Conveyor

-e Dry Toppings Water Spray e—

Split Wet / Dry Conveyor




| Conveyor Drip Pans

The conveyor system features two drip pans and a catch pan to collect any seed
droppings. They are easily removable for cleaning at a different location. The catch pan
has a removable plug that can plumbed into a drainage system if needed.

e DripPans e

Catch Pan &——



50 CHAPTER 2 P

[ Vibrator

An optional Vibrator is available. The vibrators are found on the rear of the hopper.
Activated by the Topper Pan Sensor, the Vibrator will enable with the agitator rake to
assure uniform topping application and to prevent bridging.

[ | Multi-Purpose Tank

If a MPA was ordered with your unit, then you received a portable tank. Connect the hose
from the tank to the Auto Fill System found above the Topper.




 pyd
[ Auto-Fill Systems

The Auto-Fill Systems are designed to run with the Burford® Topper and Conveyor
System. The operator can connect the transfer hose to one of multiple product hoppers.
This allows the operator to change to a different topping with least effort.

Burford® offers two types of Auto-Fill systems: the MPA (Multi-Purpose Auto-fill), and the
HS series. The MPA allows for the transfer of a wide range of toppings. The HS series is
compatible with only seeds.

The MPA incorporates a vacuum assembly housed in the unit for product transfer from
the tank to the hopper.

The HS series relies on compressed air to create a vacuum using the Venturi effect. The
model number after HS shows the storage capacity of the tank in U.S. pounds. The HS
series is available in 300lbs and 500Ibs capacity. An optional Dryer is available on the HS
series to keep the seed free from moisture.

MPA System HS-300 System with Optional Dryer



52 CHAPTER 2 Buihota
= __ FlourDuster

The Flour Duster applies flour to the top of your product. An optional, integrated Flour
Duster may be bought with your Smart Seeder. A stand-alone unit is also available that

can be easily installed unto your existing conveyor system. Contact Burford® for more
information.

Flour Duster o

TYPICAL FLOUR DUSTER
PLACEMENT INTEGRATED INTO
SMART SEEDER



Chapter 3

Installation



oyl
CHAPTER 3: INSTALLATION

Your Smart Seeder is fully assembled when it arrives at your facility.
The area chosen should not allow product to stop under the Topper.
The area around the Topper installation site should be clear of any obstructions and the
Topper shall not be installed in such a way as to create a safety hazard, or block a normal
passageway. Clearance must conform to all local safety codes.
Installation site should have ample clearance on the operator control side to allow:

e FEasy access

e Removal of Mandrel

¢ Normal maintenance

Consideration must be made for the possibility of product storage near installation site.

Installation Outline

e Choose a proper location
e Level conveyor with existing conveyor system
e Lock castors

e (Connect to utilities



[ | Installation on an Existing

90.00 FRL PLATE

97.31 CROSS BRACE

104.00 CONVEYOR LENGTH

1IHOAH
JOAIANOD
00°0¥%

6528



Mark air hoses (shown in bottom picture) and
disconnect from filter-regulator-lubricator.
Separate upper and lower assemblies. This
will allow the upper and lower assemblies to
be mounted as separate units.

Bolt the four mounting brackets on the sides of
the lower cross frame into the corresponding
mounting holes. If the exact distance cannot
be obtained, then spacers, between the
brackets and the conveyor frame should be
used.

Carefully route air hoses through lower
assembly and reconnect to
Filter-regulator-lubricator. Align upper
assembly and mount to lower assembly.




stem, continued

Install conveyor encoder.

Loosen all the setscrews securing the desired conveyor shaft to bearings and
conveyor belt sprockets.

Carefully slide shaft until enough clearance is gained to mount encoder.

Slide encoder onto conveyor shaft and orientate cable connector as desired,
then mark and drill a V4" hole to secure the anti-rotation flex mount to the conveyor

wall.

Attach communication cable to encoder and conveniently route cable back to
seeder enclosure. Consult supplied wiring diagram for wire termination
information.

Burford® recommends that a new conveyor shaft be made that is 1-1/2”
longer than the existing conveyor shaft. This will allow the encoder to be

mounted on the outside of the conveyor frame, simplifying future encoder
maintenance.




u Installation on a Burford® Conveyor

| Remove Topper from Mount

—

. The unit may be mounted on castors for portability.

2. Locate an area that is clear of obstructions. The area chosen should not allow the
product to stop, turn, or back-up. A supply of compressed air and power needs
to be available at installation site.

3. Roll the unit into place.

B

Level both the upstream and downstream conveyor with your existing conveyor
system. The transfers to and from the Burford® conveyor must be smooth so it will
not damage the product during transfer.

Verify top clearance for hopper



The Unit may still be on the Castors for portability if permanent castors are installed, or

the unit can be permanently fixed to the floor. When the unit is in operation, the Castors
must be locked to prevent movement.




I

The unit will need to be level during operations to function properly. The support legs are
adjustable. Match the height of your existing conveyor system to that of the Burford®
conveyor. There are four leg supports with castors. The castors are mounted to a
threaded shaft rod. The threaded shaft rod is able to extend and retract approximately 6”
of travel within the leg support.

Locate the Castor strut that needs adjustment. i
Loosen the bottom jam nut and bring the nut *
down on the shaft. ;

Loosen the top jam nut.




| Level Conveyor, continued

With the nuts loosened, turn the shaft.

You may use your hand on the castor mount to aid in
turning the shaft. Loosen the shaft from the frame to
raise the unit. Tighten the shaft from the frame to lower
the unit.

After the desired height is achieved, secure the shaft
by first tightening the top jam nut to the frame then
tighten the bottom jam nut to the top jam nut. This will
lock the shaft.




[ Permanent Installation

The unit may be permanently fixed to the floor.

1
®

Remove all the temporary

Loosen the jam nuts.

castors.

Rotate Tread Shaft to adjust When level with existing

height. conveyor system tighten the
jam nuts.

Drill holes matching the bolt pattern of the castor mount and secure with concrete
anchors.



 pyd
[ Product Sensor Setup

The Product sensor for the seeder may need to be properly adjusted before operations
of the Smart Seeder.

The bracket that the sensor is mounted on is slotted. This allows the sensor to be rotated
for alignment purposes. The sensor transmits a light beam to a reflector. The reflector
“reflects” the beam back to the sensor. When a pan passes through the beam, the sensor
no longer receives the light beam reflected from the reflector and signals the PLC that a
pan is present. It is critical that when a pan is not present the beam is able to reflect to the

sensor.
®




gl
[ | Reflector Product Sensor Setup

A reflector is found on the inside of the conveyor track. The sensor transmits a light beam
to a reflector that returns the beam back to the sensor when not blocked.

A passing pan disrupts the beam to the reflector, preventing the sensor from receiving the
reflected beam. When the sensor does not receive the reflected beam, a signal is sent to
the PLC indicating that a pan is present.




 pgd
| Product Sensor Setup, continued

The image below illustrates the wrong way for sensor setup. The example below would
constantly signal the PLC that a pan is present. The sensor must be able to receive back
the transmitted beam when a pan is not present and this is carried out by the reflector.

/ APl I
AN | [ITITTVIVINY ——

1
I

The height of the hopper will affect the path of the beam. When setting the height of the
hopper for a variety be mindful of the product sensor path to the reflector. During setup of
the hopper height on a variety, verify that the product sensor is making contact the sensor.

In some situations, a photo-reflective may not be
suitable. An optional 80mm proximity sensor is
available.

In situations where deflection is difficult, a diffuse
reflective sensor may be more environmentally
friendly. Detection occurs when the light beam,
emitted to the target, is reflected by a target, and
received.




gl
[ | Diffuse Reflective Sensor Setup

Place the product pan under the sensor and adjust the sensitivity until sensor is reading
the pan.

A passing pan disrupts the beam to the reflector, preventing the sensor from receiving the
reflected beam. When the sensor does not receive the reflected beam, a signal is sent to
the PLC indicating that a pan is present.



Diffuse Reflective Sensor Setup, continued

Test the Sensor setting by running the pan used for the recipe, through the seeder. The
sensor light will let the operator know when the sensor is triggered by the pan. If the
sensor light blinks, the sensor needs to be adjusted to read a lower depth. More than
likely, the sensor is reading the lip of the pan and not the cavity.

— y———

.P
i
s

Recommended depth setting for the sensor is 4”
below the tracks of the conveyor.




gl
[ | Install the Water Spra

The Burford® Water Spray was shipped to you completely assembled. Partial
disassembly is needed before the actual mounting. The disassembly of the unit should
be done carefully to prevent damage to the unit.

[ Conveyor Requirements:

1. The conveyor chosen must use pan guides to keep the pans straight when
traveling through the unit.

o

The conveyor chosen should not allow the product to stop, turn, or back-up.

3. Area around the unit installation site should be clear of any obstructions or block a
normal passageway. Clearance must conform to all local safety codes.

4. Installation site should have ample clearance on operator control side for easy
access and normal maintenance.

A. Easy access
B. Normal maintenance



Uncrate the unit and set up right onto the packing crate
cushions.

Loosen and remove the bolts that hold the lower cross frame
to the uprights and remove pan proximity sensor carefully lay
aside. You should now have two separate assemblies of the
spray and split.

Measure the conveyor width and then bolt the four mounting
brackets on the sides of the lower cross frame into the
corresponding mounting holes. If the exact distance cannot be
obtained, then spacers, between the brackets and the
conveyor frame should be used.

With the mounting brackets in place, slide the lower cross
frame under the conveyor and raise upward until the top of the
cross frame is %" from the bottom of the conveyor frame. Mark
and drill the mounting holes into the conveyor frame and mount
the unit.

After the lower cross frame is bolted in place, the uprights can
now be lowered over the top of the conveyor onto the lower
cross frame and bolted on.




[ Power Connections

Connect power to the unit. A qualified electrician must make all electrical hook-ups using
a suitable service with all safety requirements and compliance to local codes being
followed. Refer to electrical diagram at the end of the manual for connection details.

— % ® Main Electrical Connection

o s o o oo

0
0
-

[ — o
= E)
o ; ° A
O
= ° o ® A
9 . S O
i - - &) ‘
o o )

Air Connection

Connect air to the F.R.L. A minimum operating pressure of 60 psi is needed.



n MPA Installation

The MPA is removed during shipment to your facility. It will be necessary to install the
MPA when the unit arrives.

Locate the eight MPA mounting bolts supplied with the unit




- pyd
(] MPA Installation, continued

Remove the upper channel lid by releasing the four latches.




 pgd
(] MPA Installation, continued

The MPA is heavy. With at least two people, position the MPA on the hopper. Be careful
as not to allow the full weight of the MPA rest upon the hopper or damage may occur.




- pyd
(] MPA Installation, continued

Secure four of the supplied bolts to the front of the unit.




 pgd
(] MPA Installation, continued

Connect the transfer duct with the bands provided.

Route electrical, air lines along frame, and connect to vacuum receiver.

Stage the auto-fill hopper(s) to allow the supply hose to reach the vacuum receiver, and
then connect supply hose and air lines as shown.



gl
[ Utility Installation

A qualified electrician must make all electrical hook-ups and the unit must be incorporated
into a suitable service with all safety requirements and compliance to local codes.

| Installation Arrangements

A Burford® factory trained Installation Engineer may be hired for any installation. The
arrangement can be made with the Service Manager:

Burford® Corp.

Maysville, Oklahoma

Phone: 1-877-BURFORD or 405-867-4467
Fax: 405-867-4219



Chapter 4

User Interface



78 CHAPTER 4 Pugnd
Chapter 4: USER INTERFACE

- - =

The User Interface is the space where interactions between humans and the machine
occur. The interaction by the operator allows control of the machine, while the machine
simultaneously sends back information that aids the operator’s decision-making
process. The HMI (Human-Machine Interface) is the primary method of controlling the
machine. The HMI on your unit is touch screen. This gives a more versatile user
experience with an intuitive design. The HMI on your unit may differ from the one
shown on the following pages.



-ﬁ%@i USER INTERFACE 79

| Control Panel

E-Stop
PUSH: Disables the power to the PLC outputs and
stops all system movements. o—

PULL: Enables the PLC outputs and initiates the
machine start-up sequence.

Power ON Liaht K

This is the primary operator interface of the unit. It Displays
—e menus, error messages and allows access to screens needed for
setup and operation of the unit.




N\
Ny

SERIES 9840S TOPPER

VERSION

The Start Screen is displayed after initial power up.
When safe, pull the E-Stop out.

SERIES 9840S TOPPER

> il
PRESS TO START

VERSION

Press Start to initiate the unit. If the unit is not homed,
the unit will home all axis.



VARIETY

'IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
\IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

The main screen is the screen that will be available to the operator during production.
It has all the system controls necessary to run the unit. In the following section, we
will discuss the User Interface.

Some Screen Functions will not be available on the Main Screen. Screen Functions
are available depending on model, equipment, and options selected.



|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.ll
|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘II

There are two TOPPER MODES: STANDBY and RUN. Touch the TOPPER MODE
button to toggle the mode.

Standby Mode: When the unit is in this mode, topping and water will NOT be
applied.

The AUTOFILL button in the bottom right corner will change to AUTOFILL, allowing
access to control this function.
Run Mode: When in this mode, the unit will detect pans, and dispense product.

The DUMP HOPPER button in the bottom right corner will change to AUTOFILL,
allowing access to control this function.

The Topper must be in RUN mode for the Water Spray or Water Split to be operational.



H20 SPRAY TOPPER MODE A CONVEYOR H20 SPLIT

MANDREL

The Message Display Field will alert the operator of conditions that may prevent the unit

from going into RUN mode.

SELECT
VARIETY

STANDBY OFF

HOPPER CURRENT VARIETY

HIGH .
S 9 Grain

JOG DUMP

ERI MANDREL HOPPER

—@ Message Display Field

HOPPER LID IS AJAR.

Hopper sensor is defective or Hopper lid is not fully
closed.

HOPPER IS NOT
UPRIGHT.

Hopper is still in “DUMP” position or is not
completely returned to the full upright position.

VARIETY MUST BE
SELECTED.

Indicates a variety has not been selected. Load the
correct mandrel into the unit and select the desired
variety.

MUST HOME FIRST.

The unit must be homed before the unit can go into
RUN mode.

POSITION.

HOPPER IS NOT IN RUN

The position of the Hopper is not adequate for
proper operations. Locate the Hopper Status
indicator for corrective measures that need to be
taken.




H20 SPRAY TOPPER MODE A CONVEYOR H20 SPLIT

°°°°° nBY N OFF
MANDREL HOPPER CURRENT VARIETY

HIGH .
S 9 Grain

SELECT

JOG DUMP
VARIETY EDIT SETUP

MANDREL HOPPER

Hopper Status Indicator &——

The Hopper Status Indicator provides the operator with the status of the Hopper. The
Hopper must be in the proper position before the Topper can be placed into RUN mode.
The indicator will display OK when the Hopper is in the correct position to run.

The various indicators of the Hopper Status are listed below.

Hopper Indicator Description |
OK The hopper is in the correct position to run.
The hopper is higher than the preset run height.
The hopper is not upright.
The hopper lid is not properly closed.

The hopper is raised to the “DUMP” position.
OK TO DUMP Before trying to enter RUN mode, adjust the unit until
“OK” is displayed.




ﬁwp’ﬂf( USER INTERFACE 85

[ | Main Screen - Water Spra

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘Il

—® Water Spray Control

The Topper uses a spray of water applied to the dough product to aid in adhering the
topping to the dough.

If the Water Spray is enabled for the current variety then the operator can enable,
disable, or choose Water Spray only (this will spray the product but not apply any

toppings).
Press the H20 SPRAY button to toggle the Water Spray modes.

H20 Spray Mode Description
The Water Spray will be disabled in run mode.
ON The Water Spray will be enabled in run mode.

The Water Spray will be enabled in run mode and the

ONLY topper will be disabled.

The Water Spray must be enabled for the current variety in the
setup parameters for the water spray modes to be available. If the

Water Spray is turned off for the current variety, the operator will
not be able to switch modes.




H20 SPRAY TOPPER MODE CONVEYOR @ H20 SPLIT

STANDBY OFF

MANDREL HOPPER CURRENT VARIETY

HIGH
9 Grain

JOG DUMP
MANDREL HOPPER

SELECT

VARIETY EDIT SETUP

—e  Conveyor Controls

A conveyor is used to transfer product through the unit. The Burford® conveyor can be
controlled either by the Topper or by an external signal. Press the CONVEYOR button
to toggle between selections.

The status indicator below the button will scroll through the different options, as the button
is press. If “REMOTE” mode is chosen, after a few seconds the display will change to
show the status of the external signal. “REMOTE ON” shows that the external signal
is on and the conveyor is running. “REMOTE OFF” shows that the external signal is
off.

' Conveyor Modes Description
The Conveyor is disabled.
ON The Conveyor is enabled.

The conveyor is in remote mode and the conveyor will
REMOTE :
be dependent on an external signal to run.

Remote Status Description
REMOTE ON The external signal to run the conveyor is present. The
Conveyor is enabled.
The external signal to run the conveyor is not present.
The Conveyor is disabled.




%

A

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.||
|||IIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘||

Water Split Controls e

The Splitter uses a jet of pressurized water applied to the dough to split the product.

If the Water Split is enabled for the current variety then the operator can enable,
disable, or choose Water Split only (this will Split the product but not apply any

toppings).
Press the H20 SPLIT button to toggle the Water Split modes.

H20 Split Mode Description
The Water Split will be disabled in run mode.
ON The Water Split will be enabled in run mode.

The Water Split will be enabled in run mode and the

ONLY topper will be disabled.

v




—® Mandrel Number Indicator

The Smart Seeder features a Mandrel Recognition System (MRS.). The system
automatically detects the mandrel that is inserted into the unit. This gives the correct
setup parameters for the variety chosen and prevents an incorrect mandrel from being
inserted inadvertently.

The Mandrel Number Indicator displays the number of the mandrel now inserted into
the unit. If there is not a Mandrel inserted NONE will be displayed.

If the mandrel number is blinking with a red number, this shows that the mandrel
override option has been activated and the variety selection display may not be using
the proper mandrel.




%

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~|
IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘|

Current Variety Selected Indicator e——

The Current Variety Selected indicator will display the variety that is now loaded for
the Topper. All adjustments for the Topper have been performed accordingly to the
setup parameters entered for that variety and the unit is ready to run.



»

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.Il
|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII'||

e Select Variety

The SELECT VARIETY button advances the display to the variety selection screen
shown on Page 91, giving a simple method to select a desired variety.

If the machine is not in the home position, the GO HOME button will be shown in
place of the SELECT VARIETY button. Pressing the GO HOME button will send all
axis to their home position.



%

a

h

Press to accept the
highlighted variety.

@ Press UP or DOWN to
scroll. Displays all the varieties for the
mandrel inserted.

Press to show every
—® variety on the unit.

When pressed all the
o Displays the current Mandrel automated features will go @
inserted into the unit. home.

The Select Variety screen allows the user to change the current variety selected. An
indicator at the top of the screen displays the current Mandrel inserted into the unit.
The box at the middle of the screen shows all the varieties that are available with the
current Mandrel inserted. Using the UP and DOWN buttons, the operator can select
the variety that they want. Once the variety is highlighted, the operator will push the
ACCEPT SELECTION button. The unit will now move all the automated adjustments
to the position that was configured for that variety.

The operator may push the SHOW ALL VARIETIES button to display every variety that
is configured in the unit. Each variety will be displayed in the box at the middle of the
screen. If the operator then selects a variety that is not available with the current
Mandrel inserted, a dialog box will appear informing the operator of the correct Mandrel
to be inserted for the variety selected. Once the correct Mandrel is inserted, the unit
will begin moving to the configured positions for that variety.

Press CANCEL to return to the Main Run screen.



IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.ll
IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘II

Jog Mandrel e

Pressing the JOG MANDREL button will rotate the mandrel. The Mandrel will still be
rotating for the duration that the button is pressed.

The Jog Mandrel feature is used to load the Mandrel with toppings prior to the first pan
and to verify operation.



THE AUTO FILL PROCEDURES ON THIS PAGE
REFER TO THE HS SERIES AUTO-FILL
SYSTEM. IF A MPA SYSTEM IS INSTALLED,
THE BUTTON WILL INDICATE MPA. REFER TO
PAGE 140 FOR INSTRUCTIONS ON
OPERATOR MPA CONTROLS.

REFER TO PAGE 51 TO LEARN MORE ABOUT
THE DIVERSE TYPES OF AUTO-FILL
SYSTEMS BURFORD® HAD TO OFFER.

TURN OFF AUTO-FILL TO RUN OUT REMAINING
PRODUCT

AUTO-FILL

Return

Toggle Button

By Pressing the AUTO FILL button on the Main Run screen, the operator will advance
to the Auto-Fill Control screen shown above.

Here the operator can turn the Auto-Fill ON or OFF. Press the toggle button to enable
or disable the Auto-Fill.

When a changeover of toppings is about to occur, it is usually a good practice to empty
as much of the hopper as possible. This will make the changeover process much
easier. There will not be as much topping to remove from the hopper in preparation of
the new toppings.

The operator can minimize the amount of topping in the hopper by turning the Auto-Fill
off and running the remaining topping out.

Many variables will decide the amount of product that a hopper will be able to top once
the Auto-Fill is deactivated. Over time, a good operator will become very familiar with
the time needed to finish out a production run and precisely know when to disable the
Auto-Fill.

Press RETURN to go back to the Main Run screen.



IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.Il
|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII'||

Dump Hopper. @——

Topper Mode Must Be in Standby Mode
® for the DUMP Hopper Option to Be
Available.

At the end of a production run, or if there is a changeover, the operator may need to
empty out the hopper of any toppings. Placing the Topper Mode into Standby Mode
will make available the DUMP HOPPER button at the lower right of the screen. Press
the DUMP HOPPER button to advance to the Dump Hopper Screen.

See Page 95 for detailed information on the Dump Hopper screen.



The Dump Hopper screen aids the operator in removing any topping remaining in the
hopper. The hopper can tilt 90°.

The hopper must be at a safe height before it can tilt. Press the GOTO DUMP button
to raise the hopper to the proper height.

Once the hopper is at the correct height to dump, press and hold the A on the
right to tilt the hopper.

To raise the hopper, press and hold the Von the left.

If an optional vibrator is installed on the hopper you may press the VIBRATE button.
The Vibrator aids in emptying the hopper of its contents.

Press RETURN to go back to the Main Run screen.



H20 SPRAY

ON
MANDREL

3

SELECT
VARIETY

—® Edit Setup

The EDIT SETUP button advances the display to the Setup Login screen shown on

page 97.

The SETUP screens are password protected and must only be changed by authorized

personnel.

TOPPER MODE | CONVEYOR | H20 SPLIT

RUN
HOPPER

ON

CURRENT VARIETY

OFF

OK 9 Grain

JOG

EDITSETUP s NDREL

AUTOFILL

Main Run Screen

H20 SPRAY | TOPPER MODE | CONVEYOR = H20 SPLIT

ON RUN ON
MANDREL HOPPER

3 OK

OFF
CURRENT VARIETY

9 Grain

SELECT

VARIETY EDIT SETUP

AUTOFILL

JOG
MANDREL

RETURN ' LOGOUT

CHANGES THAT ARE MADE WILL TAKE AFFECT T!
THE CURRENT VARIET )
TO THE CURRENT MANDREL IN THE TOPPER




H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT CHANGES THAT ARE MADE WILL TAKE AFFEC
THE TV ECTED AND
ON RUN ON OFF TO THE CURRENT MANDREL IN THE TOPPER

MANDREL HOPPER CURRENT VARIETY

3 OK 9 Grain

Ay, | EETSER| e | AU RETURN  LOGOUT | LOGIN | CONTINUE

HANGES THAT ARE MADE WILL TAKE AFFECT TO
THE CURRENT VARIETY SELECTED AND SAVED
TO THE CURRENT MANDREL IN THE TOPPER.

RETURN LOGOUT ' LOGIN CONTINUE

Login Screen
Pressing the EDIT SETUP from the Main Run screen will advance to the Login page.
You must be logged in to enter setup.

Pressing the LOGIN button will open a dialog box. Enter the User Name and the
Password. Press enter to close the dialog box.

If successful, your User Name will appear in red.
Press CONTINUE after logging in to advance to the Setup screen. See Page 103.

Press RETURN to go back to the Main Run screen.



H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

ON RUN ON OFF

MANDREL ~ HOPPER CURRENT VARIETY 9 Grain

3 OK 9 Grain

Pan Type

SELECT

VARIETY | EDITSETUP

JOG CONVEYOR )
MANDREL | AUTOFILL e RETURN | CONTINUE

YOU MUST BE LOGGED IN WITH SUPERVISOR PERMISSIONS
TO ENTER SETUP. REFER TO PAGE 97

THIS IS THE VARIETY THAT WILL BE MODIFIED
TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

RETURN CONTINUE

Setup Screen

The Setup screen is the first screen that you will meet in the setup menus. It shows
the variety that will be changed. Verify it is the variety to change. Changes made will
only change the variety loaded.

VARIETY NAME - Touching the box with the variety name will display a keyboard to
change the name.

PAN TYPE - Sets the type of pan for the dimension setup.

CONVEYOR INV. FRQ - Controls the speed of the conveyor (Burford Conveyor).
SYSTEM INFO - Displays Alarm Messages and Proximity Sensors.

CONTINUE - Will take you to the Main Setup screen.

RETURN - Will take you back to the Main Run screen.




The Burford Smart Seeder can accommodate a variety of pan types. Depending on
which pan type you select will decide the configuration of the pan dimension screen
for that variety. Press the PAN TYPE button to select between the distinct types
available.

7 N 7 N

TOUCH NUMBERS TO EDIT ENTRY
THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

Pan Type ‘

Bun

RETURN CONTINUE

Bun

REMENTS IN DECIMAL F
IBERS TO EDIT ENTR

THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
NUMBER OF CUPS

9 Grain

Pan Type Pan Travel ‘

Bread Easyway

R RETURN | CONTINUE
CONTINUE

Bread, Effortless
way

ENTER MEASUREMENTS IN DECIMAL FORMAT

THIS IS THE VARIETY THAT WILL BE MODIFIED TOUCH NUMBERS TO EDIT ENTRY

TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain
Pan Type Pan Travel -

Bz (AR LEADING EDGE OF PAN

DIM. A

CONVEYOR
INV. FRQ RETURN CONTINUE

CONTINUE

Bread, Hard Way



YOU MUST BE LOGGED IN WITH
SUPERVISOR PERMISSIONS TO ENTER
SETUP. REFER TO PAGE 97

CONVEYOR SPEED (INVERTER FREQ.

Conveyor Speed

If a Burford® conveyor is present, then you will be able to change the speed of the
conveyor. The gauge in the center gives estimated feet per minute. The lower right
box shows the frequency of the inverter that controls the conveyor. This value is in
Hertz. Touch the box to change the speed. Press Return to go back to the Setup
Screen.

The conveyor speed is a global setting. Modifying the speed will apply
to every variety. The amount of topping applied is directly proportional

to the speed of the conveyor to the speed of the Mandrel. Changing
the conveyor speed may result in needing to change every variety.




«

YOU MUST BE LOGGED IN WITH
SUPERVISOR PERMISSIONS TO ENTER
SETUP. REFER TO PAGE 97

ear List
RETURN SENSORS

Alarm Messages

The system keeps a log of all fault conditions. The fault message will include the date
and time the fault occurred with a brief description of the fault.

The most recent fault will be at the top. Press the UP and DOWN arrows to scroll
through the list.

Press RETURN to go back to the Setup Screen.



THIS IS THE VARIETY THAT WILL BE MCDIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

Pan Type

Bun

RETURN CONTINUE

ZJWATER SPRAY MANDREL SPEED
AGITATOR
AUTO FILL
SPLITTER 55%
LEVEL ALARMS
HOPPER LIFT MANDREL DIRECTION
PAN GUIDES
SPRAY LIFT @
SPLITTER LIFT
PRODUCT SELECT DEFLECTOR

SETUP & OVERRIDES

SELECT OPTION TO EDIT

Press CONTINUE from the Setup Screen to advance to the Main Setup screen.

The Main Setup screen offers access to all the configuration options for the variety.

Note that, depending on which options you bought, some options may not be available
on your unit. If you select an option that is not installed on your unit, you will receive

the following message:

THIS OPTION IS CURRENTLY NOT AVAILABLE ON THE
TOPPER, CONTACT BURFORD FOR FURTHER
INFORMATION.

Return

Press RETURN to go back 10 the Main oetup screen.



1
§
I
I
I
I

Main Setup Screen

—® Navigation Controls Mandrel Controls &

——e Variety Topper Options

The Main Setup Screen has the Variety Topper Options, the Navigation Controls,
Mandrel Controls, and the Next button.

The Variety Topper Options are a list of features that can be configured for the variety.
The Navigational Controls are used to select an item in the Automation Menu.

UpP

DOWN ACCEPT

The Mandrel Controls are used to change the Mandrel speed, direction, and deflector
bar position.

Pressing NEXT will advance to the Pan Dimension Setup.

See Page 153 for Pan Dimension Info



%

SELECT OPTION TO EDIT

ﬁ

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

e T T (T IIIIIIIIIII‘l

Mandrel Controls e=——

The Mandrel Controls are used to change the Mandrel speed, direction, and deflector
bar position.

Mandrel Speed - is used to control the amount of toppings applied to the product. The
number value is a percentage of the maximum Mandrel Speed from 0 to 99. Press the
“+” or “-” button to increase or decrease the rotation speed of the Mandrel.

Mandrel Direction - Changing the direction of rotation on the Mandrel may improve
the topping’s application and appearance. This may be particularly beneficial on thin
and large diameter toppings. Press the “FWD” or “REV” to change the direction.

Deflector - The deflector bar is available to offer optimal product coverage. With the
deflector bar in the active position, topping is dispensed by the mandrel onto the
deflector bar, which allows large toppings or toppings that clump together to be more
evenly applied. On smaller toppings like sesame, the deflector bar should be retracted.

Any changes made on any setup screen will take effect to the current
variety selected and will be automatically saved to the current mandrel

in the Topper. Verify that you are on the correct variety prior to making
any changes.




)Y
I
I
I

—— Navigation Controls

e Variety Topper Options

The Variety Topper Options allow configuration of each function available to the
variety.

Use the “UP” or “DOWN” buttons in the Navigation Controls to position the cursor
next to the option desired, then touch the red “ACCEPT” to gain access to the
highlighted functions setup screen.

up

DOWN ACCEPT

In the following pages, we will discuss in detail each function. Some
functions may not be available on your unit, depending on options bought.
Consult Burford® for further information.



H20 SPRAY  TOPPER MODE  CONVEYOR = H20 SPLIT

ON RUN ON OFF

MANDREL HOPPER CURRENT VARIETY

3 OK 9 Grain

SELECT Q JOG
VARIETY |EDITSETUP . \\DReL  AUTOFILL

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

THIS IS THE VARIETY THAT WILL BE MODIFIED
TOUCH BOX TO MODIFY NAME OF VARIETY
9 Grain

Pan Type

Bun

RETURN CONTINUE

7

ZWATER SPRAY
AGITATOR
AUTO FILL
SPLITTER
LEVEL ALARMS
HOPPER LIFT
PAN GUIDES
SPRAY LIFT
SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

H20 SPRAY VALVES

MODE ON
ARIETY LOAD

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the choice WATER SPRAY. When the cursor is at WATER SPRAY press
ACCEPT. You will be taken to Water Spray setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.




H20 SPRAY VALVES

H20 SPRAY TRIG. TIME
DELAY ON DELAY OFF

— — -
PWM FREQ
50 ‘ 25

Return

e Purge PWM Setup

—® Spray Modes Water Spray Trigger Time @

—e Spray Valve Control

The Topper uses a spray of water applied to the dough product to aid in adhering the
topping to the dough.

The spray rail consists of water spray valves that can be turned ON and OFF
dependent on variety needs. The standard unit is equipped with six valves but more
valves may have been bought when your unit was ordered.

Spray Valve Control — Allows individual control of spray valves.

Spray Modes — Press to toggle between ON, OFF, and ONLY modes.

Water Spray Trigger Times — Allows precise control of water spray actuation.

Purge — Activates all enabled water spray valves.

PWM Setup — If equipped with the optional PWM spray valves, enter setup
parameters. Refer to PWM instructional manual the shipped with your unit.

Return — Takes you back to the Main Setup screen.



H20 SPRAY VALVES

AZU SFIRAY IRIG. 1IviE
DELAY ON DELAY OFF

MODE ON

Return

—8 Spray Valve Control

Spray Valve Control — The standard unit is equipped with six valves. Additional
valves may have been bought when your unit was ordered. Eight valves are the most
common configuration and is displayed in the Spray Valve Controls graphic.

If the unit is equipped with six Spray Valves, then spray valve 1 and 8 will not be
operational (but still present on the display graphic). Spray valves 2 through 7 will
control the six valves.

The width of the pan, the number of cups, and the amount of water spray desired, will
decide the number of water spray valves that will need to be enabled. Press the oval
button below each respective valve number to toggle the state of the valve. Green
shows that the valve is enabled. Amber shows that the valve is disabled.




H20 SPRAY VALVES

H20 SPRAY TRIG. TIME
MODE ON )
ARIETY LOAD DELAY ON DELAY OFF

ONLY

Return

® Water Spray Mode Select

Water Spray Modes — There are three modes available for the Water Spray:

H20 Spray Mode Description
The Water Spray will be disabled when variety is
selected.
The Water Spray will be enabled when variety is
selected.
The Water Spray will be enabled and the topper will
be disabled when variety is selected.

ON

ONLY

Press the button in the box to toggle between the modes.

If the Water Spray is ON, then the operator will be able to change modes from the Run
Screen. If the Water Spray is OFF, then the operator will not be able to change modes
for the Run Screen.

The Water Spray and Water Splitter are independent of each other. The Spray and
the Splitter may be in ONLY mode and both will be enabled when triggered. The ONLY
mode only refers to the Topper.



H20 SPRAY VALVES

H20 SPRAY TRIG. TIME
MODE ON 65
ARIETY LOAD DELAY ON DELAY OFF

Return

————e Spray Trigger Time

Water Spray Trigger Times — The pan sensor for the water spray rail is found
upstream from the water spray valves. It may be necessary to delay the start and stop
of the water spray valves to ensure complete coverage of the product.

Delay On — The Delay On is the time from when the pan first makes the pan sensor
and the spray valves turn on. When the pan sensor is made, the PLC will wait the
value of DELAY ON before turning the water spray valves on. The value of DELAY
ON should have the water spray valves turn on when product is directly beneath the
valves. The goal is to prevent overspray and wasted water.

Press the DELAY ON box to change the value.

Delay OFF — The Delay Off is the time from when the pan is no longer making the pan
sensor and the spray valves turn off. When the pan sensor is no longer made, the PLC
will wait the value of DELAY OFF before turning the water spray valves off. The value
of DELAY OFF should have the water spray valves turn off when product is no longer
directly beneath the valves. The goal is to prevent overspray and wasted water.

Press the DELAY OFF box to change the value.

For best results, the Trigger Times should be adjusted with the pan

and conveyor speed that will be used for the variety in production.




H20 SPRAY TRIG. TIME
DELAY ON DELAY OFF

Return

® Press to Purge

Purge — When PURGE is pressed, all enabled valves will turn on.

Purge is primarily used to remove any air from the Water Spray valves. Any air in the
system will cause adverse effects.

In proper operation, the valves should turn on and off at once without any dripping.
The spray should be fanned evenly. If you experience undesirable results, then the
valves may need to be purged. Press and hold the purge button for 10 seconds.
Release the button shortly and repeat. Repeat until desirable results.

You may also use Purge to verify your valve configuration and placement.

Press and release the Purge button to momentarily turn on the enabled valves.

Press RETURN to go back to the Main Setup screen.

If after several minutes of purging, you are unable to obtain desirable

results check for any air leaks in the water lines. Verify that the nozzle
tips are seated and tighten properly.




H20 SPRAY TRIG. TIME

DELAY ON DELAY OFF

Return

—ae PWM Setup

PWM Setup — An optional PWM spray system is available for your water spray unit.

PWM (Pulse Width Modulation) Flow Control involves switching spray nozzles on and
off very quickly to control the flow rate. This cycling takes place so quickly that the flow
often appears to be constant. PWM Flow Control needs the use of electrically actuated
nozzles and a spray controller.

Touch the PWM FREQ box to select between the available frequencies of the spray
valves. The frequency decides the number of cycles per second.

Touch the DUTY box to select between the available durations of the spray valves.
The DUTY decides the time that the spray valve is on during each cycle.

If after several minutes of purging, you are unable to obtain desirable
results check for any air leaks in the water lines. Verify that the nozzle

tips are seated and tighten properly.




H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

ON RUN ON OFF
MANDREL HOPPER CURRENT VARIETY New Variety
OK 9 Grain
Pan Type

SELECT Q JOG co R
VARIETY EDITSETUP \ \\DReL = AUTOFILL RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

7

WATER SPRAY
AGITATOR

AUTO FILL
SPLITTER

LEVEL ALARMS
HOPPER LIFT

PAN GUIDES
SPRAY LIFT
SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option AGITATOR. When the cursor is at AGITATOR press ACCEPT. You
will be taken to Agitator setup screen. Refer to page 105 for instructions on how to
navigate the Variety Topper Options.



WATER SPRAY MANDREL SPEED

AGITATOR
AUTOFILL 559

SPLITTER
LEVEL ALARMS
HOPPER LIFT MANDREL DIRECTION

PAN GUIDES

SPRAY LIFT
SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

DEFLECTOR

SELECT OPTION TO EDIT

The agitator is a rake device that reciprocates in the hopper to keep the topping loose
during operations. When the mandrel is rotating the agitator will reciprocate back and
forth. This is to prevent any bridgeing from occuring. Bridgeing is when the toppings
in the hopper form a cavity around the mandrel preventing product from being
dispensed.

Refer to page 35 for more information about the Agitiator.




AGITATOR FUNCTION
ON TIME

& - ﬂ

ON WHEN VARIETY SELECTED pp——
1.00
NO

SEEDER HOPPER VIBRATOR
ON WITH AGITATOR

« - @&

Return

—® On When Variety Selected Vibrator Controls &—

® Agitator Function Rate Controls &————

The Agitator Function enables or disables the Agitator for this variety.

You can control the rate at which the Agitator oscillates by adjusting the ON TIME and
OFF TIME.

The Agitator Rake will stay extended for the amount of ON TIME and stay retracted for
the amount of OFF TIME. With the above settings, the entire cycle is 2.00 seconds.
The ON TIME and OFF TIME are both set for 1.00 second each. The rake will extend
for 1.00 second and then Retract for 1.00 second. The speed that the rake extends or
retracts is controlled by flow controls valves found at the enclosure on the back of the
hopper.

The ON WHEN VARIETY SELECTED function selects if the function will be
automatically set to ON when the variety is selected.

The SEEDER HOPPER VIBRATOR ON WITH AGITATOR setting determines if the
vibrator activates as the agitator is activated. When this setting is “ON”, the vibrator will
stay active up to 1 second after the pan cannot be sensed.

Press RETURN to go back to the Main Setup screen.



)
H20 SPRAY | TOPPER MODE  CONVEYOR = H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED
TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF
MANDREL HOPPER CURRENT VARIETY New Variety
oK 9 Grain
Pan Type
SELECT Q JOG Ci R
= RETURN NTINUE
VARIETY EDIT SETUP MANDREL AUTOFILL Q CoOl Ui
y

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY MAANDREL SPEED
AGITATOR

© =

SPLITTER 55%

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION
PAN GUIDES @
SPRAY LIFT

SPLITTER LIFT

PRODUCT SELECT

SETUP & OVERRIDES @

DEFLECTOR

SELECT OPTION TO EDIT

AUTO-FILL

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option AUTO FILL. When the cursor is at AUTO FILL press ACCEPT. You
will be taken to Auto Fill setup screen. Refer to page 105 for instructions on how to
navigate the Variety Topper Options.



WATER SPRAY MANDREL SPEED AUTOFILL
AGITATOR R

y
SPLITTER ° 55% .

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION
PAN GUIDES @ @
SPRAY LIFT

SPLITTER LIFT

PRODUCT SELECT
SETUP & OVERRIDES

DEFLECTOR

&

SELECT OPTION TO EDIT

Return

The Auto-Fill allows the Seeder to be connected to a large external tank that will
automaticlay refill the Seeder when it becomes low of toppings.

Refer to page 51 for more information about the Auto-Fill.



AutoFill for Variety &

———o On with Variety

Press the toggle switch “ON” or “OFF” to select if the Auto-fill function is available
for this variety. If the Auto-Fill is ON for this variety, then the operator will be able to
control it from the Main Run screen.

The ON WHEN VARIETY SELECTED function selects if the function will be
automatically set to ON when the variety is selected. Press toggle switch to select YES
or NO.

If YES is selected, then the next time the variety is loaded the Auto-Fill function will be
automatically enabled.




ranermay | rorrermene| cenvever| e s THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF

MANDREL HOPPER CURRENT VARIETY New Variety

OK 9 Grain
Pan Type

SELECT Q JOG Ci OR
VARIETY EDITSETUP \ \\DReL = AUTOFILL 5 RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY MANDREL SPEED
AGITATOR

AUTO FILL v

SPLITTER ° 55%

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @
SPRAY LIFT
SPLITTER LIFT

PRODUCT SELECT
SETUP & OVERRIDES

DEFLECTOR

SELECT OPTION TO EDIT

H20 SPLIT TRIG. TIME SEQUENCE

MODE ON DELAY ON TIME ON CONTROL

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option SPLITTER. When the cursor is at SPLITTER press ACCEPT. You
will be taken to Splitter setup screen. Refer to page 105 for instructions on how to
navigate the Variety Topper Options.



Sequence Control &—
—® Purge

—®Time Control

® Split Modes

® Split Valve Control

The Topper features an optional Splitter that is available to enhance your product.
The Split rail consists of water split valves that can be turned ON and OFF dependent
on the variety needs. The standard Splitter is equipped with six valves but more valves
may have been bought when your unit was ordered.

Split Valve Control — Allows individual control of spray valves.

Split Modes — Toggle between different Splitter modes.

Time Control — Allows precise control of the water split actuation.

Purge — Activates all enabled water splitter valves to remove air from the system.

Sequence Control — Optional feature for precise splits within a pan.

Return — Takes you back to the Main Setup screen.



—=e Splitter Valve Control

Splitter Valve Control — The standard Splitter is equipped with six valves. Additional
valves may have been bought when your unit was ordered. Eight valves are the most
common configuration and is what will be displayed in the Splitter Valve Controls.

If the unit is equipped with six Split Valves then valve, one and eight will not be
operational, (but still present on the display). Spray valves 2 through 7 will control the
six valves.

The number of cups will decide the number of water split valves that are needed. Press
the oval button below each respective valve number to toggle the state of the valve.
Green shows that the valve is enabled. Amber shows that the valve is disabled.



|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘|

Water Split Modes — There are three modes available for the Water Splitter:

H20 Split Mode ' Description
The Water Split will be disabled when variety is
selected.
ON The Water Split will be enabled when variety is
selected.
ONLY The Water Split will be enabled and the topper will be

disabled when variety is selected.

Press the box to toggle between the modes.

If the Water Splitter is ON, then the operator will be able to change modes from the
Main Run Screen. If the Water Splitter is OFF, then the operator will not be able to
change modes for the Main Run Screen.

The Water Spray and Water Splitter are independent of each other. The Spray and
the Splitter may both be in ONLY mode and both will be enabled when triggered. The
ONLY MODE only refers to the Topper.




ﬁwﬁﬂi USER INTERFACE 123

|IIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘

Water Splitter Trigger Times — The pan sensor for the water splitter rail is found
upstream from the water splitter valves. It may be necessary to delay the start and
stop of the water splitter valves to ensure complete split of the product.

Delay On - The time from when the pan first makes the pan sensor and the splitter
valves turn on. When the pan sensor is made, the PLC will wait the value of DELAY
ON before turning the water split valves on. The value of DELAY ON should have the
water splitter valves turn on when product is directly beneath the valves. The goal is
to prevent overspray and wasted water.

Press the DELAY ON box to change the value.

Delay OFF — Delay Off is the time from when the pan is no longer making the pan
sensor and the splitter valves turn off. When the pan sensor is no longer being made,
the PLC will wait the value of DELAY OFF before turning the water splitter valves off.
The value of DELAY OFF should have the water splitter valves turn off when product
is no longer directly beneath the valves. The goal is to prevent overspray and wasted
water.

Press the DELAY OFF box to change the value.

and conveyor speed that will be used for the variety in production.

@ For best results, the Trigger Times should be adjusted with the pan




Purge — When PURGE is press all enabled valves will turn on.

Purge is primarily used to remove any air from the Water Splitter valves. Any air in the
system will cause adverse effects.

In proper operation, the valves should turn on and off at once without any dripping.
The split should be very fine with a tight jet of water. If you experience undesirable
results, then the valves may need to be purged. Press and hold the purge button for
10 seconds. Release the button shortly and repeat. Repeat until desirable results.
You may also use Purge to verify your valve configuration and placement.

Press and release the Purge button shortly to turn on the enabled valves.

Press RETURN to go back to the Main Setup screen.

If after several minutes of purging, you are unable to obtain desirable

results check for any air leaks in the water lines. Verify that the nozzle
tips are seated and tighten properly.




H20 SPRAY TOPPER MODE  CONVEYOR = H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF
MANDREL HOPPER CURRENT VARIETY New Variety

OK 9 Grain
Pan Type

SELECT Q JOG co R
VARIETY EDITSETUP \ \\DReL = AUTOFILL RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY IMANDREL SPEED
AGITATOR

AUTO FILL ,

SPLITTER ° 55%

HOPPER LIFT MANDREL DIRECTION
PAN GUIDES @
SPRAY LIFT

SPLITTER LIFT

PRODUCT SELECT

SETUP & OVERRIDES @

DEFLECTOR

SELECT OPTION TO EDIT

AUTOS EVEL ALARM

SEEDER HOFPER LOW LEVEL ALARM

o< - €&

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option LEVEL ALARMS. When the cursor is at LEVEL ALARMS press
ACCEPT. You will be taken to Level Alarms setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.



WATER SPRAY MANDREL SPEED
AGITATOR

AUTOCFILL 0,
SPLITTER 55%

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION

PAN GUIDES

SPRAY LIFT
SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

DEFLECTOR

SELECT OPTION TO EDIT

The Low Level alarm is an optional feature that alerts the operator if either the
Seeder’s hopper or the Auto-Fill external tank become low. The alarm should provide
the operator with enough time to refill the respected hopper.



3
I

Auto-Fill Low Level Alarm e——

—® Seeder Hopper Low Level Alarm
The top section controls the Auto-Fill Low Level Alarm. Press the toggle switch ON or
OFF to enable or disable the Low-Level Alarms.

The bottom section controls the Seeder’s hopper Low Level Alarm. Press the toggle
switch ON or OFF to enable or disable the Low-Level Alarms.



H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF

MANDREL HOPPER CURRENT VARIETY New Variety

oK 9 Grain
Pan Type

SELECT Q JOG co R
VARIETY EDITSETUP \ \\DReL = AUTOFILL RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY )
AGITATOR

AUTO FILL )

SPLITTER ° 55%

LEVEL ALARMS

MANDREL DIRECTION
PAN GUIDES @
SPRAY LIFT

SPLITTER LIFT

PRODUCT SELECT

SETUP % OVERRIDES @

DEFLECTOR

SELECT OPTION TO EDIT

HOPPER LIFT

ENCODER COUNTS

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option HOPPER LIFT. When the cursor is at HOPPER LIFT press
ACCEPT. You will be taken to Hopper Lift setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.



WATER SPRAY
AGITATOR HOPPER LIFT
AUTO FILL
SPLITTER
LEVEL ALARMS

ENCODER COUNTS

PAN GUIDES
SPRAY LIFT
SPLITTERLIFT
PRODUCT SELECT

SETUP & OVERRIDES

The height of the hopper may affect the application of your topping. The adjustable
height hopper will return to the exact height every time the variey is selected. Normally
2 to 3 inches above the product is acceptable for most toppings.

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the white
cursor next to the option HOPPER LIFT. When the white cursor is at HOPPER LIFT,
press enter. You will be taken to HOPPER LIFT setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.



\N
Ny

\
I
I
I
I

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

When setting the height of the hopper it is preferably to do so with the product in
production. This way you can immediately see the results while adjusting.

The numeric value in the center displays the number of encoder counts from the home
position. This is for reference only.
Press the LOWER or HIGHER button to move the hopper in the respective direction

until the hopper is in the desired position for the variety selected.

Once the hopper height is set, press the RETURN button to save and return to the
Main Setup screen.




H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF
MANDREL HOPPER CURRENT VARIETY New Variety

oK 9 Grain
Pan Type

Bun

SELECT Q JOG co R
VARIETY EDITSETUP \ \\DReL = AUTOFILL RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY IMANDREL SPEED
AGITATOR

AUTO FILL ,

SPLITTER ° 55%

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION
PANGUIDES | @
SPRAY LIFT

SPLITTER LIFT

PRODUCT SELECT

SETUP & OVERRIDES @

DEFLECTOR

SELECT OPTION TO EDIT

PAN GUIDE MOTOR

ENCODER COUNTS

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option PAN STOP. When the cursor is at PAN STOP press ACCEPT. You
will be taken to Pan Stop setup screen. Refer to page 105 for instructions on how to
navigate the Variety Topper Options.



WATER SPRAY MANOREL SPEED
AGITATOR

AUTO FILL 0,

SPLITTER ° 58% .
LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION ENCODER COUNTS

PAN GUIDE MOTOR

PRODUCT SELECT
SETUP & OVERRIDES

SPRAY LIFT @ @
SPLITTER LIFT DEFLECTOR

&

SELECT OPTION TO EDIT

Return

With such a wide range of pans on the market today, the Smart Seeder features an
optional pan guide system. The Pan Guides can be automatically adjusted each time
a variety is ran, fitting the pan perfectly every time.



%

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l
IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘|

When setting the Pan Guides have a pan on the conveyor that is used for the variety
being setup.

Press the OPEN or CLOSE button to move the Pan Guides in the respective direction
until the Pan Guides are at the desired position.

You must have at least a 1/2” from the side of the pan to the Pan Guide. This will
prevent pans from binding during the Seeder transfer.

The numeric value in the center displays the number of encoder counts from the home
position. This is for reference only.

Once the Pan Guide is set, press the RETURN button to save and return to the
Main Setup screen.



H20 SPRAY | TOPPER MODE | CONVEYOR = H20 SPLIT

ON RUN ON OFF
MANDREL HOPPER CURRENT VARIETY

OK 9 Grain

SELECT JOG
VARETY EDITSETUP \ \DReL AUTOFILL

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

New Variety

Pan Type

Bun

RETURN CONTINUE

7

WATER SPRAY
AGITATOR
AUTO FILL
SPLITTER
LEVEL ALARMS
HOPPER LIFT
PAN GUIDES

SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

WATER SPRAY LIFT

ENCODER COUNTS

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option WATER SPRAY. When the cursor is at WATER SPRAY press
ACCEPT. You will be taken to Water Spray setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.




WATER SPRAY MANDREL SPEED
AGITATOR
AUTO FILL o
SPLITTER ° 58% .
LEVEL ALARMS

ENCODER COUNTS
HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ @
SPRAY LIFT
SPLITTER LIFT DEFLECTOR

WATER SPRAY LIFT

PRODUCT SELECT
SETUP & OVERRIDES

&

SELECT OPTION TO EDIT

The height of the Spray Rail will affect the amount of water coverage on the product.
The higher that the spray rail is the wider the water spray will be at the product.



\N
Ny

31
I
I
I
I

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

When setting the Spray Lift, it is best to have a pan on the conveyor that is going to
be used for the variety being setup.

Press the LOWER or HIGHER button to move the Spray Lift in the respective
direction until the Spray Lift is in the desired position for the variety being setup.

Position the Spray Lift so there is complete coverage of product along the width of the
pan.

The numeric value in the center displays the number of encoder counts from the home
position. This is for reference only.

Once the Spray Lift is set, press the RETURN button to save and return to the
Main Setup screen.




H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF

MANDREL HOPPER CURRENT VARIETY New Variety

oK 9 Grain
Pan Type

SELECT Q JOG co R
VARIETY EDITSETUP \ \\DReL = AUTOFILL RETURN CONTINUE.

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY IMANDREL SPEED
AGITATOR

AUTO FILL ,

SPLITTER ° 55%

LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION
PAN GUIDES @
SPRAY LIFT

PRODUCT SELECT

SETUP & OVERRIDES @

DEFLECTOR

SELECT OPTION TO EDIT

SPLITTER LIET

ENCODER COUNTS

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option SPLITTER LIFT. When the cursor is at SPLITTER LIFT press
ACCEPT. You will be taken to Splitter Lift setup screen. Refer to page 105 for
instructions on how to navigate the Variety Topper Options.



138 CHAPTER 4 pugrd

B Splitter Lift (Optional)

@ Allen-Bradley PanelView Plus600 @ Allen-Bradley PanelView Plus600

WATER SPRAY JANDREL SPEED
AGITATOR N
AUTO FILL 0,
SPLITTER i 55% ‘
LEVEL ALARMS

ENCODER COUNTS
HOPPER LIFT MANDREL DIRECTlON

PAN GUIDES @
SPRAY LIFT

 gSPLITTER LIFT

PRODUCT SELECT
SETUP & OVERRIDES @

SELECT OPTION TO EDIT

[-]

DEFLECTOR

The height of the Split Rail will affect the split in the dough. The lower the spray rail is
the deeper the split will be at the product.

The height of the Splitter Rail is just one of many variables that may
affect the split in the dough. Water pressure, dough moisture content,

bake time, and zone one oven temperature are just some of the
variables that may affect the split.




%

31
I
I
I
I

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

When setting the Splitter Lift, it is best to have product on the conveyor that is being
used for the variety. Being setup. View the product after it has been baked to see the
results.

Press the LOWER or HIGHER button to move the Splitter Lift in the respective
direction until the Splitter Lift is in the desired position for the variety being setup.

Position the Splitter Lift so that the width of the split after baking is at the desired width.

The numeric value in the center displays the number of encoder counts from the home
position. This is for reference only.

Once the Splitter Lift is set, press the RETURN button to save and return to the
Main Setup screen.



140 CHAPTER 4 Bugnd

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

With a MPA system installed on your Seeder, a button will be displayed on the Main
Run screen titled MPA. Beneath the button will show the status of the MPA system.

Pressing the MPA button will toggle the available modes.

MPA Modes — There are two modes available to the operator for the MPA:

' MPA Mode Description
The MPA is disabled.
AUTO The MRA is enabled and will only be activated with a
trigger from the hopper low-level sensor.




THIS IS THE VARIETY THAT WILL BE MODIFIED

H20 SPRAY  TOPPER MODE CONVEYOR = H20 SPLIT

TOUCH BOX TO MODIFY NAME OF VARIETY

RUN ON OFF
HOPPER New Variety

CURRENT VARIETY

OK 9 Grain
Pan Type

RETURN CONTINUE

SELECT Q JOG Ol
VARIETy | EDITSETUPL \"P0F | AUTORILL e

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

Clear List
RETURN

CHECK
SENSORS

IDREL RECOGNITION #1
MANDREL RECOGNITION #2
HOPPER DUMP UP H20 CNT
[HOPPER IN DUMP POSITION
JauTO FILL UPPER
JAUTO FILL LOWER
TOPPER TRIGGER
M2
ZING BAR HOME
[SIZING BA

SPRAY

2536789

SPLIT HOME

MANDREL RECOGNITION #3

MANDREL RECOGNITION #4

HOPPER IN
SPRAY OT
SPLIT OT
TOPPER HOME

SIZING BAR CNT

TOPPER OT

N

Return




2536789

ﬁ

Sensor Status

The Check Sensor screen gives the status of the unit’s sensors. Green shows that the
sensor is energized. Amber shows that the sensor is not energized.

Press CLEAR to reset all the sensor states and the cumulative conveyor encoder
counter.

Press RETURN to go back to the Main Setup Screen.




H20 SPRAY | TOPPER MODE | CONVEYOR | H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
ON RUN ON OFF

MANDREL HOPPER CURRENT VARIETY New Variety

OK 9 Grain
Pan Type

Bun

SELECT a JOG CO R
VARIETy | EDITSETUPL \"P0F | AUTORILL RETURN || CONTINUE

YOU MUST BE LOGGED IN WITH SUPERVISOR
PERMISSIONS TO ENTER SETUP. REFER TO PAGE 97

4

WATER SPRAY MANDREL SPEED
AGITATOR

AUTO FILL o,
SPLITTER ° 55%
LEVEL ALARMS
HOPPERLIFT
PAN GUIDES

SPRAY LIFT @

MANDREL DIRECTION

SPLITTER LIFT
PRODUCT SELECT

SETUP 8 OVERRIDES

SELECT OPTION TO EDIT

DEFLECTOR

HOPPER OVERRIDE

MTR CURRENT LIMIT

ADD/DEL VARIETY CALCULATE ENCODER

Return

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option SET UP & OVERRIDES. When the cursor is at SET UP &
OVERRIDES press ACCEPT. You will be taken to Setup & Overrides setup screen.
Refer to page 105 for instructions on how to navigate the Variety Topper Options.



%

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘l

SETUP & OVERRIDES MAIN MENU

Setup & Overrides contain settings that could cause adverse effects on the unit and
safety. Only authorized personnel should make changes to these settings.

Authorized personnel should only change these settings. Damage to

the unit and / or bodily injury may occur. Exercise extreme caution
when making changes.




%

I|IIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘||

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.Il

Setup & Overrides allows you to change critical unit functions and override certain
features. Use extreme caution when changing any settings.

MANDREL OVERRIDE — Bypasses the Mandrel Recognition System.
HOPPER OVERRIDE - Bypasses hopper safeguards.

MTR CURRENT LIMIT — Automation motor’s current settings.
ADD/DEL VARIETY — Variety manangement.

CALCULATE ENCODER — Conveyor setup.

RETURN — Go back to Main Setup screen.



MANDREL OVERRIDE

TOUCH BOX TO FORCE TOPPER TO USE
NUMBER ENTERED AS CURRENT MANDREL 3

RETURN

The topper uses sensors to detect which Mandrel is inserted into the unit. In rare
circumstances, the sensors may fail. It may then be necessary to override the Mandrel
Recognition System to run a variety. If the Mandrel Override function is turned ON, the
Mandrel Recognition System will be ignored and whatever Mandrel number is in the
box will be used.

Press the toggle switch ON or OFF to enable / disable the Mandrel Override function.

Press the blue box. A numeric keypad will appear. Enter the desired Mandrel number
and press enter. This will be the loaded Mandrel for the unit until the Mandrel Override
is turned off or the number is changed.

When this option is active, the mandrel number shown on the Main Run screen will be
“pblinking red” to show that the override option is active. See Page 147 for more
information of the Mandrel Recognition System.




The Burford® Smart Seeder features a Mandrel Recognition System (MRS). The MRS
automatically detects the inserted mandrel and only load varieties associated to that
mandrel. This feature eliminates the operator from inadvertently loading the incorrect
mandrel for a variety.

The system uses metal rings appropriately spaced at the end of each mandrel. Each
mandrel has a unique sequence of rings. Proximity sensors found at the end of the
mandrel tube detects if a metal rings is present or not. Using a binary system, the PLC
can detect which mandrel is inserted.

Most of us are familiar with the decimal numbering system. That is “0” through “9”. In
the Decimal system, the most right number is the One’s column. The next column to
the left is the Ten’s then the Hundred’s and so forth.

Binary is a base 2 numbering system. The only digits, or bits, are “1” and “0”. The most
right column is the 1’s column. The next column to the left is the 2’s then the 4’s, 8’s
and so forth, doubling each time.

To convert a Binary number to decimal you add all of 1’s in their respective column
together. For example, Binary 0100 shows that there is a “1” in the 4’s column. 0100
is the decimal equivalent of 4. Binary 0101 shows that there is “1” in the 4’s column
and a “1” in the 1’s column. We add 4 + 1 to get the decimal equivalent of 5. Binary
0111 shows that there is “1” in the 4’s column, a “1” in the 2’s column, and a “1” in the
1’s column. We add 4+2+1 to get the decimal equivalent of 7. The table below lists the
Binary numbers for 0 through 15.

Binary Number

8 4 2 1 Decimal
0 0 0 0 0
0 0 0 1 1
0 0 1 0 2
0 0 1 1 3
0 1 0 0 4
0 1 0 1 5
0 1 1 0 6
0 1 1 1 7
1 0 0 0 8
1 0 0 1 9
1 0 1 0 10
1 0 1 1 11
1 1 0 0 12
1 1 0 1 13
1 1 1 0 14
1 1 1 1 15



148 CHAPTER 4 pugrd

| Mandrel Recognition System, continued

When the mandrel is inserted, certain proximity sensors will be energized dependent
if a metal ring is present at the sensor’s location. In the illustration below, the proximity
sensors would send the binary number 1101 to the PLC. The PLC detecting that
mandrel 13 has been inserted will make available to the operator the varieties that are
configured for that mandrel only.

L T

1 -

I

1 = Decimal 13



il

The hopper has many sensors. These sensors detect the angle, height, and lid position
of the hopper. In rare circumstances, the sensors may fail. It may then be necessary to
override the hopper position sensors to run a variety.

HOPPER DUMP - Press the toggle switch ON or OFF to enable / disable the Dump
Position override. With this enabled, you may dump the hopper regardless of the
hopper height. IF THE HOPPER IS DUMPED TOO LOW, DAMAGE MAY OCCUR TO
THE UNIT.

HOPPER LID INTERLOCK OVERRIDE - Press the toggle switch ON or OFF to enable
/ disable the Hopper Lid Interlock override. With this enabled, you may run the unit
regardless of the hopper lid position. THE UNIT WILL CONTINUE TO RUN EVEN IF
THE HOPPER LID IS OPEN. MECHANICAL MOVEMENT IN THE HOPPER CAN
CAUSE SERIOUS BODILY INJURY.



7|
|
uj
=
3|

RETURN

The Motor Current Limit sets the most current that will be sent to the motor. You can
set the limit for each of the automated controls: Hopper Lift, Pan Guides, and the Spray
/ Split Lift.

The values for this screen are factory preset. If changes are necessary, change
these values in very small increments until the desired result is obtained. Settings too
low will not allow the machine to function properly. Settings too high may result in
machine damage.

Contact Burford® if any changes need to be made.



%

ADD OR DELETE A VARIETY

DELETE RETURN SELECT NEW

The Add / Delete screen allows you to add or delete a variety. You may have up to 15
varieties.

To remove a variety, use the UP or DOWN buttons to move the selection arrow to
the desired variety. Touching the DELETE button will prompt the user to touch the
DELETE button again to confirm the variety to be deleted. Deleting a variety will
assign a mandrel number of zero, return all variety options to their default state,
and rename the variety to NOT USED.

To add a variety, verify that the correct mandrel is loaded into the hopper for the new
variety. Move the selection arrow to an unused variety labeled NOT USED and
touch the “ADD NEW'” button.



THIS WILL SCALE THE ENCODER COUNT TO EQUAL 100 CNTS
PER INCH

CURRENT SCALING
FACTOR
24.5 1.3687

CALCULATE RETURN

For the Smart Seeder to function properly, we must know the distance that the
conveyor is traveling at any time. This is carried out with an encoder linked to the
conveyor shaft. We need to know distance of travel per encoder count.

Using the topper’s pan sensor and the known length of a target, a pan, we can calculate
a scaling factor that can be used to ensure that 100 encoder counts equal one inch of

conveyor travel.
SCALING

Turn ON the conveyor (page 86), and verify that the speed is set to the speed that the
varieties will be running in production (page 99). Locate a pan and measure the length.
Enter the length in a decimal format, for example, 22 2" would be 22.5.

Press calculate. Release the pan upstream of the topper and allow it to travel through
the unit, downstream of the topper. The CURRENT SCALING FACTOR value will

update.

If a Burford conveyor shipped with the unit then the scaling was set from the

factory. Scaling will need to be performed at installation if the topper is
mounted on customer’s conveyor. WHEN SCALING IS PERFORMED

EACH VARIETY WILL NEED TO BE RE-CONFIGURED.




ﬁwp’ﬂf( USER INTERFACE

[ Pan Dimension

@ Allen-Bradley PanelView Plus600 @ Allen-Bradley PanelView Plus600

ZWATER SPRAY
AGITATOR
A

TOUCH NUMBERS TO EDIT ENTRY
NUMBER OF CUPS

] ‘
‘
=i @

MANDREL DIRECTION

S LIFT
PRODUCT SELECT
SETUP & OVERRIDES

O EDIT

DEFLECTOR

CONTINUE

The Burford® Smart Seeder applies topping precisely on the dough with the ability to
skip the area between rows. This significantly reduces topping consumption.

Entering your pan information for the vairety allows the software to accurately
calculate when to engage the topping output.

The Pan Dimension screen is where the user enters certain dimensions of the pan for
the software to perform the computation necessary to provide topping savings.

Press each individual box to modify the value.

Refer to CHAPTER 5: CREATING A NEW VARIETY for Pan setup instructions.

@ Allen-Bradley PanelView Plus600

Press CONTINUE to return to the Setup screen

The values for the dimensions are not in inches. Do not assume that
the values are in inches.

Be mindful of the LEADING-EDGE indicator on the graphic.

153







Chapter 5

Creating a New

Variety



156

CHAPTER 5 Bugnd

CHAPTER 5: CREATING A NEW VARIETY

The Burford® Smart Seeder uses varieties to store the setup information from the user.
The system can store up to 15 individual varieties.

Each variety will have a mandrel number associated with it. Varieties can only be linked
to one mandrel number at a time. The mandrel number that is associated with the variety
must be inserted into the unit to be able to run that variety.

The Variety stores all the data needed to be able to return to the user set position each
time.

As we create a variety, we go through all the features available on the Burford® Smart
Seeder. Some of these optional features may not be on your unit. Advance to the next
section if we are discussing an option that is not on your unit.

Setting up a new variety will need several pans of the product that you would like to create
the variety for to pass through the system.

The user should familiarize themselves with Chapter 4, User Interface, before trying to
create a new variety.




B CREATING A NEW VARIETY 157

Determine which mandrel will have the new variety and insert it into the topper. Twist the
mandrel to lock it into the hopper.




158 CHAPTER 5 ﬁwgﬂfi

u New Variety - User Interface (HMI)

We will begin from the Main Run screen. The unit should be powered, homed, and the
mandrel matching the pan receiving the new variety inserted. In our example, we will be
creating a new variety on mandrel number 3.

= A P = A s eV ez 2.
S FREITIITES I GRAIT ¥ F EEIITEITEITEY § i OUUY

III-IIII-IIIII-IIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIII-Illllﬂl
|II-IIII-IIIII-IIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIII-IIIII‘|

Main Run Screen

Verify that the mandrel receiving the new variety is inserted into the

topper.




ﬁw[{vﬂ( CREATING A NEW VARIETY 159

[ New Variety - Login

To add a variety, we must advance to the Setup & Overrides screen. To have access to
the setup screens you must be logged in with supervisor privileges. For more information,

please contact your supervisor or Burford® Corp. For a navigational map to the Setup &
Overrides screen see to page 143.

H20 SPRAY | TOPPER MODE CONVEYOR = H20 SPLIT THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY
MANDREL HOPPER

9 Grain

Pan Type

Bun

SELECT JOG
VARETY EDITSETUP \ \DREL | AUTOFILL

RETURN CONTINUE

Main Run Screen Login Screen

THIS IS THE VARIETY THAT WILL BE MODIFIED
TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

RETURN CONTINUE

Login Screen

You must be logged in to enter setup. Pressing the EDIT SETUP from the Main Run
screen will advance to the first setup screen.

We do not want to change anything on the first Setup screen. Press CONTINUE the
first Setup screen to advance to the Main Setup screen.



160 CHAPTER 5 ﬁw;fvi

[ | Main Setup Screen

Pressing CONTINUE from the Setup screen advances to the Main Setup screen. As of
now, we do not want to change anything on the Main Setup screen. Continue to the next
page in the manual.

WATER SPRAY

THIS IS THE VARIETY THAT WILL BE MODIFIED AGITATOR

P —
AUTO FILL o .

SPLITTER Wy 55% ‘ ]
LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ PREV )
SPRAY LIFT =
SPLITTER LIFT

PRODUCT SELECT

SETUP 8 OVERRIDES @ LEXT J

SELECT OPTION TO EDIT

TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

P Vi
an Type DEFLECTOR

Bun

RETURN CONTINUE

Setup Screen Main Setup Screen

WATER SPRAY MANDREL SPEED
AGITATOR

AUTO FILL o .

SPLITTER @ 5% ‘
LEVEL ALARMS

HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ aen
SPRAY LIFT -
SPLITTER LIFT

PRODUCT SELECT

(ReT

SELECT OPTION TO EDIT

DEFLECTOR

Use the “UP” or “DOWN?” buttons in the Navigation Controls to position the cursor
next to the option SETUP & OVERRIDES. When the cursor is at SETUP &
OVERRIDES press ACCEPT. You will be taken to Setup & Overrides screen. Refer to
page 105 for instructions on how to navigate the Variety Topper Options.

Authorized personnel should only change these settings. Damage to

the unit and / or bodily injury may occur. Exercise extreme caution
when making changes.




ﬁwﬁﬂfi CREATING A NEW VARIETY 161

| Setup & Overrides Overview

In the Setup & Overrides menu, press the ADD/DEL VARIETY button.

||||hIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

|IH—IIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII i

SETUP & OVERRIDES MAIN MENU



162 CHAPTER 5 Bugnd

] Add / Del Variet

Press the UP and DOWN arrows until you find a slot labeled Not Used. Press the ADD
NEW button.

DELETE RETURN SELECT NEW

IIII-IIIII-IIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIII-IIIII-IIIII-IIIII\
|||I-|||||-||||||-||||||-I|||||||-|||||||||-|||||||||-|||||||||||-I||||||||II-||||||l|||||-|||||-||||I-;;;IIJ

If there are not any empty slots available, you may need to remove an
unused variety. Refer to page for instructions on how to remove a

variety.




B CREATING A NEW VARIETY 163

Now we are at the Setup screen. Touch the box to change the name.

Type in the name of the new variety with the on-screen keyboard. Press the Return key
when finished. In our example, the name is 9 Grain.

Y A
I @ g '
= = ,
g
c z
™ b5 ' & §
£ = ]
T
H m
b o (73] E
)
m
£l
=
]



164 CHAPTER 5 Bugnd

Select the type of pan that you want to use, refer to page 99 for instructions of pan types.
Press CONTINUE.

THIS IS THE VARIETY THAT WILL BE MODIFIED

TOUCH BOX TO MODIFY NAME OF VARIETY

9 Grain

Pan Type

Bun

RETURN CONTINUE




ﬁw[{vﬂ( CREATING A NEW VARIETY 165

Topper Options Setup

We will go through each variety topper option and configure accordingly.

Use the navigation keys and select WATER SPRAY. See page 103 for complete
instructions.

|IIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIII-IIIII-IIIII-IIIII-IIIII-“
IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIII-IIIII-IIIII-IIIII-IIIII‘II

Note that depending on which options you bought some options may not be available to
you. If you select an option that is not installed on your unit, you will receive the following
message:

If you receive this massage oress BETURN _and go to the next option.

THIS OPTION IS CURRENTLY NOT AVAILABLE ON THE

TOPPER, CONTACT BURFORD FOR FURTHER
INFORMATION.




166 CHAPTER 5 B

On the Main Setup Screen, select Water Spray and press-, (Enter).

ZWATER SPRAY WANDREL SPEED
AGITATOR |
B AUTO FILL A |
SPLITTER f ) 66% ‘ |
LEVEL ALARMS . |
HOPPER LIFT MANDREL DIRECTION

H20 SPRAY VALVES

PAN GUIDES S e
SPRAY LIFT L ) {
SPLITTER LIFT — —
PRODUCT SELECT DEFLECTOR

SETUP & OVERRIDES H20 SPRAY TRIG. TIME

- ] MODE ON o AY O
@ { ) I ARIETY LOAD  [DELAYON  DELAY OFF

SELECT OPTION TO EDIT

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine if the variety will be sprayed when variety is loaded. Select the proper mode for
the water spray.

With a pan for the variety present, turn on the valves that will be enabled when the variety
is loaded. Position the valves on the spray rail in alignment with the pan. Refer to page 215
for information on Topper Spray Nozzle position.

With the conveyor running, place the pan on it and allow it to pass under the spray rail.
Observe the ON and OFF actuation of the valves in reference to the beginning and end of
the pan. Adjust the ON and OFF delays until you are satisfied with spray coverage.

For Complete information on Water Spray setup, see page 107.

When finished with the Water Spray setup press RETURN




B CREATING A NEW VARIETY 167

On the Main Setup Screen, select Agitator and press =l (Enter).

WATER SPRAY
AGITATOR

VANDREL SPEED

B AUTO FILL an o |
SPLITTER Ny 55% ‘ |
LEVEL ALARMS 1
HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ PREV ) ! OFF TIME
SPRAY LIFT = |

| SPLITTER LIFT DEFLECTOR |:|
! PRODUCT SELECT —
| SETUP & OVERRIDES @ e ) |
SELECT OPTION TO EDIT
o G

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine if the Agitator is needed for this variety. Select either ON or OFF under
AGITATOR FUNCTION.

If the Agitator is enabled, set the ON TIME and OFF TIME.

For Complete information on the Agitator setup, see page 115.

When finished with the Agitator setup press RETURN



168 CHAPTER 5 B

On the Main Setup Screen, select Auto-Fill and press = (Enter).

A Allarn_ Rrardiays
é{%;’-ﬂh":ﬂ*uid@i@‘f

WATER SPRAY

VANDREL SPEED

AGITATOR ~ |

| gAUTOFILL o o 1
SPLITTER p 55% ‘ |
LEVEL ALARMS 1
HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ =
SPRAY LIFT -
SPLITTER LIFT DEFLECTOR
B PrRODUCT SELECT —
I seTuP & OVERRIDES @ X

SELECT OPTION TO EDIT

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine if the Auto-Fill is needed for this variety. Select whether the Auto-Fill will be
available for this variety when loaded by the ON or OFF on the top half of the screen.

If the Auto-Fill will be available on this variety then select whether it will be automatically on
when the variety is loaded by the YES or NO on the bottom half the screen.

For Complete information on the Auto-Fill setup, see page 118.

When finished with the Auto-Fill setup press RETURN



B CREATING A NEW VARIETY 169

On the Main Setup Screen, select Splitter and press = (Enter).

WATER SPRAY

P p—

AGITATOR ~ |

B AUTO FILL o o 1
SPLITTER p 55% ‘ ]
LEVEL ALARMS 1
HOPPER LIFT MANDREL DIRECTION

PAN GUIDES @ \
SPRAY LIFT — |
SPLITTER LIFT DEFLECTOR ‘ 3 H20 SPLIT TRIG. TIME
PRODUCT SELECT - | MODE ON  DELAYON TIME ON
[ seTuP s ovERRIDES @ | \VARIETY LOAD
SELECT OPTION TO EDIT

TIME NUMBER
BETWEEN OF CUPS

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine if the variety will be Split when loaded. Select the proper mode for the water
splitter.

With a pan for the variety present, turn on the valves that will be enabled when the variety
is loaded. Position the valves on the splitter rail in alignment with the pan.

With the conveyor on, place the pan on it and pass the pan under the split rail. Observe the
ON and OFF actuation of the valves in reference to the beginning and end of the pan. Adjust
the ON and OFF delays until you are satisfied with spray coverage.

For Complete information on Splitter setup, see page 119.

When finished with the Splitter setup press RETURN



170 CHAPTER 5 Bugnd

[ New Variety - Level Alarms

On the Main Setup Screen, select Level Alarms and press = (Enter).

WATER SPRAY MANDREL SPEED

AGITATOR N |
AUTO FILL o ,
SPLITTER Wy 5% ‘

LEVEL ALARMS -

HOPPER LIFT MANDREL DIRECTION
PAN GUIDES @ PREV
SPRAY LIFT -
SPLITTER LIFT DEFLECTOR
PRODUCT SELECT -
SETUP & OVERRIDES @

SELECT OPTION TO EDIT

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine if the AutoFill and Hopper Low level alarms are needed for this variety.
Turn the AutoFill Low Level Alarm ON or OFF.

Turn the Seeder Hopper Low Level Alarm ON or OFF.

For Complete information on Level Alarms setup, see page 127.

When finished with the Level Alarm setup press RETURN



B CREATING A NEW VARIETY 171

On the Main Setup Screen, select Hopper Lift and press = (Enter).

WATER SPRAY
AGITATOR

P p—
B AuTO FILL an o |

SPLITTER ) 55% ‘ ]

LEVEL ALARNMS MANDREL DIRECTION |

HOPPER LIFT g [ ENCODER COUNTS

PAN GUIDES @ { )
SPRAY LIFT -
[ sPLITTER LIFT DEFLECTOR
B FroDuUCT SELECT =
I sETUP 8 OVERRIDES @

SELECT OPTION TO EDIT

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine the height of the hopper for this variety.
Press LOWER to lower the Hopper

Press HIGHER to raise the Hopper.

For Complete information on Hopper Lift setup, see page 130.

When finished with the Hopper Lift setup press RETURN



172 CHAPTER 5 Bugnd

On the Main Setup Screen, select Pan Guides and press = (Enter).

WATER SPRAY
AGITATOR

P vp—
B ~uTo FILL an 5 |
SPLITTER Wy 5% ‘ |
LEVEL ALARMS MANDREL DIRECTION |
HOPPER LIFT
g ENCODER COUNTS

SPRAY LIFT -
‘» SPLITTER LIFT DEFLECTOR ]
! PRODUCT SELECT p—
| SETUP & OVERRIDES @ e J ] |
‘

SELECT OPTION TO EDIT

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine the width of the Pan Guides for this variety. Place the pan for this variety on the
conveyor. Close the guides until there is 12" gap from the sides of the pan to the guides.

Press OPEN to open the Pan Guides.

Press CLOSE to close the Pan Guides.

For Complete information on Pan Guide setup, see page 133.

When finished with the Pan Guide setup press RETURN



B CREATING A NEW VARIETY 173

On the Main Setup Screen, select Spray Lift and press B (Enter).

. : |
WATER SPRAY MANDREL SPEED | | H20 SPRAY VALVES
AGITATOR | |

B AUTO FILL 4 o | |
SPLITTER _ ° e @ O
LEVEL ALARMS | ]
HOPPER LIFT

PAN GUIDES

SPLITTER LIFT |
DEFLECTOR
H20 SPRAY TRIG. TIME
PRODUCT SELECT — MODE ON i : |
SETUP & OVERRIDES e | ARIETY LOAD DELAY ON DELAY OFF

o]

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine the height of the Spray Lift for this variety.
Press LOWER to lower the Spray Lift.

Press HIGHER to raise the Spray Lift.

For Complete information on Spray Lift setup, see page 136.

When finished with the Spray Lift setup press RETURN



174 CHAPTER 5 Pugrd

On the Main Setup Screen, select Splitter Lift and press = (Enter).

WATER SPRAY P p—
AGITATOR |

B AUTO FILL an " |
SPLITTER Ny 55% ‘ |
LEVEL ALARIS MANDREL DIRECTION |
HOPPER LIFT Tiot |
PAN GUIDES @ p ' | ENCODER COUNTS
SPRAY LIFT —

SPLITTER LIFT DEFLECTOR

PRODUCT SELECT

| SETUP & OVERRIDES @ { EXT J |
| 1

SELECT OPTION TO EDIT

Return

FOR INSTRUCTIONS NAVIGATING THE MAIN SETUP SCREEN,
REFER TO PAGE 103

Determine the height of the Splitter Lift for this variety. The height of the Splitter Rail and the
water pressure will affect the split of the product.

Press LOWER to lower the Spilitter Lift.

Press HIGHER to raise the Splitter Lift.

For Complete information on Splitter Lift setup, see page 139.

When finished with the Splitter Lift setup press RETURN




gl

CREATING A NEW VARIETY 175

] New Variety - Mandrel Controls

We will now setup the mandrel controls.

Set the Mandrel Speed by pressing the | UP ﬂ

or | BN buttons at the PERCENT MANDREL

SPEED. The higher the number the more toppings applied to the product.

Set the Mandrel Direction. Usually FWD (forward), will be chosen.

Extend (ON), or Retract (OFF), the Deflector bar.

For complete information on the Mandrel Controls, see page 104.

Press Next to continue to Pan Dimension Setup

| | QWATER SPRAY

i AGITATOR
AUTO FILI
SPLITTER
LEVEL ALARMS
HOPPER LIFT
FAN GUIDES
SPRAY LIFT

SPLITTER LIFT
PRODUCT SELECT
SETUP & OVERRIDES

SELECT OPTION TO EDIT

MANDREL SPEED

s5% @

MANDREL DIRECTION

DEFLECTOR



176

CHAPTER 5 Bugnd

] Pan Dimension Setup

® Allen-Bradley PanelView Plus600 ® Allen-Bradley PanelView Plus600

ZWATER SPRAY NDREL SPEED
AGITATOR
AUTO FILL T
SPLITTER ) 56% ‘
LEVEL ALARMS -
HOPPER LIFT MANDREL DIRECTION
PAN GUIDES s =
SPRAY LIFT
SPLITTER LIFT

TOUCH NUMBERS TO EDIT ENTRY
NUMBER OF CUPS

PRODUCT SELECT
SETUP & OVERRIDES

DEFLECTOR

SELECT OPTION TO EDIT

[-]

CONTINUE

The Burford® Smart Seeder applies topping precisely on the dough with the ability to
skip the area between rows. This significantly reduces topping consumption.

Entering your pan information for the variety allows the software to accurately
calculate when to engage the topping output.

The Pan Dimension screen allows the user enter dimensions of the pan for the
software to perform the computation necessary to provide topping savings.

The Topper can be used with Bun Pans and Bread Pans.

In next few pages we will go over the proper setup procedures of setting up your pan
dimensions.

This step is critical to maximize the cost saving benifts of your Burford® Smart Seeder.




ﬁw[fﬂ‘i CREATING A NEW VARIETY 177

| Pan Types

Your Smart Seeder can accommodate diverse types of pans. Bun and bread the hard
way, and bun and bread the easy way. Hard way and easy way refers to the orientation
of the pan through the conveyor system. We will discuss how to setup each variation of
pan.

@)
=[] ]] 533533

Bread Pan Easy Way Bun Pan Easy Way

elole[e)}

E OO0

OO0

= ] olelele
[ ]

OOOU
OO,

Bread Pan Hard Way Bread Pan Hard Way




178 CHAPTER 5 Bugd

Be mindful of the leading edge of the pan. Depending on the purchase of a right or left-
hand topper, the pan graphic on the display may be facing the opposite direction of actual
pan travel.

@ Allen-Bradley PanelView Plus600

TOUCH NUMBERS TO EDIT ENTRY
NUMBER OF CUPS
1

CONTINUE

Leading Edge of Pan




75:%”‘1 CREATING A NEW VARIETY

[ | Pan Dimension Setup

If setting up a bun pan the easy or hard way turn to page 180.

- .

If setting up a bread pan the easy way turn to page 186.

179




180 CHAPTER 5 ﬁwgﬂfi

] Pan Dimension — Bun Pan Setup

We will fine tune the pan dimensions for the bun pan to maximize coverage and minimize
the use of toppings.

The first objective is to place a small line of toppings at the center of the first row.

YOUR LEADING EDGE OF
THE PAN MAY BE ON THE
OTHER SIDE DEPENDING

IF YOU BOUGHT A RIGHT
OR LEFT-HAND SEEDER.

Leading Edge of Pan

First Row

MAKE THE FOLLOWING ADJUSTMENTS
Set the NUMBER OF CUPS to 1
Set DIM A to 3.75

Set DIM B to 2.00
Set DIM C to 5.25

TOUCH NUMBERS TO EDIT ENTRY I
NUMBER OF CUPS




B CREATING A NEW VARIETY 181

Begin by running pans of product through the system. It may take several pans to setup
up a variety. There should be dough in the pan to achieve the best results.

Adjust Dim A until the row of toppings are exactly at the center of the first row. Adjust in
increments of .25. To move the row away from the leading edge increase DIM A. To
move the row closer to the leading edge decrease DIM A. When close to the center,
adjusting with smaller increments may be necessary.

(s
(W]
@
1

FIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘
hIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘

Leading Edge of Pan
Leading Edge of Pan
Leading Edge of Pan

N\

Move to nexts<ep

S

N

Decrease DIM A Increase DIM A

X



182 CHAPTER 5 Bugnd

The second goal is to place a small line of toppings at the center of row 1 and row 2.

Change the NUMBER OF ROWS to “2”.

Adjust Dim C until row “2” toppings are exactly at the center of the second row. Adjust in
increments of .25. To move the row away from the leading edge increase DIM C. To
move the row closer to the leading edge decrease DIM C. When close to the center of
the second row, adjusting with smaller increments may be necessary.

FIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIII

Leading Edge of Pan
Leading Edge of Pan
Leading Edge of Pan

Decrease DIM C Increase DIM C Move yte
NS NS
X X



ﬁw;fﬂfi CREATING A NEW VARIETY 183

| Pan Dimension — Bun Pan Setup 4 of 6

The next goal is to place a small line of toppings at the center of each row.
Change the NUMBER OF ROWS to the number of rows in your pan.
Adjust Dim D until the last row is exactly at the center of the cup. Adjust in increments of

.10. To move the row away from the leading edge decrease DIM D. To move the row
closer to the leading edge increase DIM D.

= c

& g I
o © el
& 2 &
L w A
£ 2 2
g g g
- | A

‘ :
Decrease DIM D Increase DIM D Move to next ste

X X



184 CHAPTER 5 Bugnd

Now we will increase the width of the cup size with DIM B until the topping is covering the
entire cup.

Adjust Dim B until the toppings just barely cover the entire product. Adjust in increments
of .10. To widen the width of the topping in the cup increase DIM B. To narrow the the
width of the topping in the cup decrease DIM B.

PIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIII

Leading Edge of Pan
Leading Edge of Pan
Leading Edge of Pan

Decrease DIM B Increase DIM B Move to next step

X



ﬁwp’vﬂ( CREATING A NEW VARIETY 185

| Pan Dimension — Bun Pan Setup 6 of 6

This setup method should provide you with close to ideal settings; however, you may need
to fine-tune some of the pan dimension values. When fine-tuning, do so when the product
is running. Make small incremental changes. If set properly it should be clear by the
starting and stopping of the mandrel between the rows of the cups.

Press Continue when satisfied with the results.

@ Allen-Bradley PanelView Plus600

RETURN | | CONTINUE [SSSSSSS

From the Setup screen press RETURN to go to the Main Run screen. Press Continue to
go to the Main Setup screen. You may find it necessary to re-adjust some of the Variety
Topper Options, go to page 165 for more instructions.

Congratulations, you have successfully completed a new variety!



186 CHAPTER 5 PBugnd

The following setup instructions will be for a bread pan going the easy way.




B CREATING A NEW VARIETY 187

We will fine tune the pan dimensions for the bread pan, easy way, to maximize coverage
and minimize use of toppings.

The first objective is to place a small line of toppings at the center of the first row.

L

First Row

YOUR LEADING EDGE OF
THE PAN MAY BE ON THE
OTHER SIDE DEPENDING

IF YOU BOUGHT A RIGHT
OR LEFT-HAND SEEDER.

Leading Edge of Pan

MAKE THE FOLLOWING ADJUSTMENTS

Set the NUMBER OF CUPS to 1
Set DIM Ato 2.25
Set DIM B to 4.50
Set DIM C to 6.50

@AHen Bradley PanelView Plus600

TOUCH NUMEBERS TO EDIT ENTRY
L NUMBER OF CUPS
E
2 . :
DIM. A Din. B DiM. C

—




188 CHAPTER 5 Bugnd

Begin by running pans of product through the system. It may take several pans to setup
up a variety. There should be dough in the pan to achieve the best results.

Adjust Dim A until the row of toppings are exactly at the center of the first row. Adjust in
increments of .25. To move the row away from the leading edge increase DIM A. To
move the row closer to the leading edge decrease DIM A. When close to the center,
adjusting with smaller increments may be necessary.

flIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIII

Increase DIM A

Leading Edge of Pan

~ Move to next step



B CREATING A NEW VARIETY 189

The second goal is to place a small line of toppings at the center of row 1 and row 2.

Change the NUMBER OF ROWS to “2”.

Adjust Dim C until the second row toppings are exactly at the center of the row. Adjust in
increments of .25. To move the row away from the leading edge increase DIM C. To
move the row closer to the leading edge decrease DIM C.

FIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘
hIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘

X

Leading Edge of Pan

~ Move to next step



190 CHAPTER 5 Bugnd

Change the NUMBER OF ROWS to the number of rows in your pan.

Now we will increase the width of the cup size with DIM B until the topping is covering the
entire cup.

FIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘
hIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘

Leading Edge of Pan

Move to next step



B CREATING A NEW VARIETY 191

This setup method should provide you with close to ideal settings; however, you may need
to fine-tune some of the pan dimension values. When fine-tuning, do so when the product
is running. Make small incremental changes. If set properly it should be clear by the
stopping of the mandrel between the rows of the cups.

Press Continue when satisfied with the results.

CONTINUE

4 j _ i @ Allen-Bradley PanelView Plus600

RETURN | | CONTINUE [SSSSSSS

From the Setup screen press RETURN to go to the Main Run screen. Press Continue to
go to the Main Setup screen. You may find it necessary to re-adjust some of the Variety
Topper Options, go to page 165 for more instructions.

Congratulations, you have successfully completed creating a new variety!



192 CHAPTER 5 ﬁwifﬂ‘i

[ Bread Pan Hard Way Setup

The following setup instructions will be for a bread pan going the hard way.

1
T




ﬁwﬁﬂfi CREATING A NEW VARIETY 193

| Pan Dimension — Bread Pan Hard Way Setup

We will fine tune the pan dimensions for the bread pan, hard way, to maximize coverage
and minimize use of toppings.

The first objective is to place a small line of toppings at the center of the first row.

YOUR LEADING EDGE OF
THE PAN MAY BE ON THE
OTHER SIDE DEPENDING

IF YOU BOUGHT A RIGHT
OR LEFT-HAND SEEDER.

Leading Edge of Pan

First Row

MAKE THE FOLLOWING ADJUSTMENTS

Set DIM Ato 5.25
Set DIM B to 2.00

I (&) Alien-Bradiey FPaneiView Pius600 I

=g

TOUCH NUMBERS TO EDIT ENTRY

CONTINUE




194 CHAPTER 5 Bugnd

| Pan Dimension — Bread Pan Hard Way Setup 2 of 5

Begin by running pans of product through the system. It may take several pans to setup
up a variety. There should be dough in the pan to achieve the best results.

Adjust Dim A until the row of toppings are exactly at the center of the row. Adjust in
increments of .25. To move the row away from the leading edge increase DIM A. To
move the row closer to the leading edge decrease DIM A. When close to the center,
adjusting with smaller increments may be necessary.

),

FIIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

Leading Edge of Pan
Leading Edge of Pan
Leading Edge of Pan

Decrease DIM A Increase DIM A Move to next step

R o



ﬁwﬁﬂfi CREATING A NEW VARIETY 195

| Pan Dimension — Bread Pan Hard Way Setup 3 of 5

The second goal is to cover the entire product.

Adjust Dim B until the toppings are covering the entire product. Adjust in increments of
.25. To increase the coverage increase DIM B. To decrease the coverage decrease
DIM B.

[ . c [
O : o ©
o o a
C | ks ©
O | () (0]
(@2 (&) (@)
e O S
L 3 Ll L
(@) [@)) (@]
= £ =y
® 4 IS ®
(O () (0]
—l — —
Decrease DIM B Increase DIM B Move to next step

S O

Pal A



196 CHAPTER 5 Bugnd

This setup method should provide you with close to ideal settings; however, you may need
to fine-tune some of the pan dimension values. When fine-tuning, do so when the product
is running. Make small incremental changes. If set properly it should be clear by all the
topping being in the pan.

Press Continue when satisfied with the results.

TOUCH NUMBERS TO EDIT ENTRY

CONTINUE [

@ Allen-Bradley PanelView Plus600
THIS IS THE VARIETY THAT WILL BE MODIFIED
TOUCH BOX TC MODIFY NAME OF VARIETY
9 Grain

Pan Type

Bun

RETURN CONTINUE [
1

From the Setup screen press RETURN to go to the Main Run screen. Press Continue to
go to the Main Setup screen. You may find it necessary to re-adjust some of the Variety
Topper Options, go to page 165 for more instructions.

Congratulations, you have successfully completed a new variety!



Chapter 6




198 CHAPTER 6 ﬁwgﬂfé
CHAPTER 6: OPERATION PROCEDURES

[ | Theory of Operation

Product begins to flow onto the unit’s conveyor. As the product moves down the conveyor
chain it meets a product sensor. Once the product has actuated the product sensor for the
time entered in the “SPRAY DELAY” the spray sequence begins (decided by the setup
information gave via the control panel). Product then travels beneath the spray head
assemblies. The application of water is a crucial step in the application of topping since it
helps bond the topping to the dough. An insufficient application of water will lead to the
topping bouncing or slipping off the product; too much water can lead to spotting during
bake out. The product then exits the spray / split area and continues downstream.

After water has been applied, the pans travel to the topping application area found
directly under the unit’s hopper. A pan sensor is used to sense the leading edge of the
pan. When a pan is sensed, an electrically controlled clutch/brake is actuated, causing the
mandrel assembly to rotate and dispense topping. The mandrel will rotate for the pan
dimension data entered for the variety. The encoder signal from the conveyor figures
out the timing and duration of the mandrel rotation.



75:%”‘( OPERATIONS i8S

[ | Main Disconnect

The main disconnect controls the power to the unit. This is where the machine is turned
“ON” or “OFF”. Turn the Unit “ON” by turning the disconnect Switch to the “ON” position.

Turn the Unit “ON” by turning the disconnect Switch to the “ON” position. The HMI will
perform self-diagnostic tests.

Shown above is the disconnect switch in the
“OFF” position. Turn the handle 90°
clockwise to turn the unit ON.



200 CHAPTER 6 ﬁw;{vﬂi

When safe to do so, pull the E-Stop out to initialize the unit. The HMI will perform self-
diagnostic tests.

SERIES 9840S TOPPER

VERSION




B OPERATIONS 201
= Pressstart

Press start on the screen. The unit will begin homing in the following sequence: Hopper
Lift, Pan Guides, Spray Lift, and Split Lift. The homing process can take several minutes.
Do not interrupt the homing of the unit.

VERSION




202 CHAPTER 6 Bugnd

After the homing process, you will be at the Main Run screen. A variety must be selected.
Press the SELECT VARIETY button. You will advance to the select variety screen.

[ 1/NOREL ||
DETECTED MOVE MOTORS TO HOME
SHOW ALL VARIETIES & ABORT VARIETY

VARIETIES ENABLED W/CURRENT MANDREL

9 Grain
Qats

Bran

ACCEPT SELECTION

—
-]

|IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII___I_"|
|IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII___I-|||



Bugd OPERATIONS

Press the SHOW ALL VARIETIES button. This will display all the varieties that are
installed on the unit. Use the UP and DOWN buttons to highlight the desired variety that
you want to load. Press the ACCEPT SELECTION button.

|||IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII___Id|||

TO USE THIS VARIETY,
FIRST INSERT MANDREL #

ONCE THE CORRECT MANDREL HAS BEEN INSERTED,
USE THE VARIETY SELECT BUTTON AND SELECT THIS

VARIETY.

CONTINUE

I IIIIIIIIIIIII___I_"l

203




204 CHAPTER 6 Bugd

You will advance to the Mandrel Identification Screen. This screen will show which
mandrel must be inserted for the selected variety. Insert the Mandrel number shown and
press continue. Refer to page 205 for instructions on inserting the mandrel.

CONTINUE

MANDREL

D D MO MOTOR! O HOM
& ABORT VARIETY

VARIETIES ENABLED W/CURRENT MANDREL

9 Grain

Qats
Bran

ACCEPT SELECTION

—
-]




B OPERATIONS 205

Insert the Mandrel number shown and press continue to return the SELECT VARIETY
screen.

Retrieve the mandrel from the
mandrel storage.

Insert the mandrel into the
mandrel tube.

Twist the mandrel to lock it into
drive.




206 CHAPTER 6 B

Verify Water Spray, Topper, Conveyor, Auto-fill, and Split Options are on in accordance
with the selected variety.

To set up a variety refer to Chapter 5

III-IIII-IIIII-IIIIII-IIIIII-IIIIIIII-IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIII;IJ



Bugrd OPERATIONS 207

|||_IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII|

o

EDIT SETUP

MANDER

|“FIIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

—® Select Variety

The SELECT VARIETY button advances the display to the variety choice screen
shown on following page, offering a simple method to select a desired variety.

If the machine is not in the home position, the GO HOME button will be shown in place
of the SELECT VARIETY Button. Pressing the GO HOME button will send all axis to
their home position.



208 CHAPTER 6 ﬁw;{vﬂi

[ Select Variety Screen Topper Setup Procedures

%

——=o Press UP or DOWN Press to accept the

to scroll. highlighted variety.
——e Press to show every Displays all the varieties for &
variety on the unit. the mandrel inserted.

When pressed all the
automated features will go‘
home.

L Displays the current Mandrel
inserted into the unit.

The Select Variety screen allows the user to change the current variety selected. An
indicator at the top of the screen displays the current Mandrel inserted into the unit.
The box at the middle of the screen shows all the varieties that are available with the
current Mandrel inserted. Using the UP and DOWN buttons, the operator can select
the variety that they want. Once the variety is highlighted, the operator will push the
ACCEPT SELECTION button. The unit will now move all the automated adjustments
to the position that was configured for that variety.

The operator may push the SHOW ALL VARIETIES button to display every variety
that is configured in the unit. Each variety will be displayed in the box at the middle of
the screen. If the operator then selects a variety that is not available with the current
Mandrel inserted, a dialog box will appear informing the operator of the correct
Mandrel to be inserted for the variety selected. Once the correct Mandrel is inserted,
the unit will begin moving to the configured positions for that variety.

Press CANCEL to return to the Main Run screen.



ﬁwﬁ”ﬂ( OPERATIONS 209

[ | Variety Change Different Toppings

The Dump Hopper screen aids the operator in removing any topping remaining in
the hopper. The hopper can tilt 90°.

The hopper must be at a safe height before it can tilt. Press the RAISE HOPPER TO
DUMP HEIGHT button to raise the hopper to the proper height. )

Once the hopper is at the correct height to dump, press and hold the g A on the
right to lower the hopper.

To raise the hopper, press and hold the V on the left.

If an optional vibrator is installed on the hopper you may press the VIBRATE button.
The Vibrator aids in emptying the hopper of its contents.

Press RETURN to go back to the Main Run screen.




210 CHAPTER 6 Bugd

IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII.ll
IIIIIIIII-IIIIIIIII-IIIIIIIIIII-IIIIIIIIIII-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘II

Jog Mandrel @
Pressing the JOG MANDREL button will rotate the mandrel. The Mandrel will still be
rotating for the duration that the button is pressed.

The Jog Mandrel feature is used to load the Mandrel with toppings prior to the first pan
and to verify operation.



Bugrd OPERATIONS
= __options

Depending on options bought, your unit may or may not be fully automated. The next few
pages reviews the procedures for manual setup of the pan guides, Hopper height. Spray
and Split lift. If your unit is fully automated, refer to Chapter 4 and 5 on how to set the
automation of your Unit.

[ Models with no Automation

Before running a variety, the Topper must be setup properly. If the unit is fully automated,
the Topper will automatically position itself for the variety selected. Depending on the
automation options bought, the operator may have to adjust:

e Pan Guides

e Hopper Height

e Water Spray / Water Split Height

Spray / Split Rail e o Hopper Height
Adjustment

ooooooo

oooooooo

211




212

CHAPTER 6 Bugnd

[ | Pan Guide Adjustment - Manual

Place your pan on the conveyor and adjust the pan guide so there is no more than a V4
gap on either side. The pan must be squared beneath the topper hopper.

When adjusting, both hand cranks MUST be turned simultaneously to
prevent binding of pan guide mechanism.



Bugd OPERATIONS 213

| Pan Guide Adjustment — Manual, continued

The pan guides need to be adjusted to prevent the pan from turning during transfer
through the Topper. It is important that the pan travels straight under the Topper dispense
for proper topping coverage. A slight gap must be present on the sides of the pan to
prevent pans from stopping on the conveyor.

There should be a 4" gap on either side of pan in relation to the pan guide.



214

CHAPTER 6 Bugnd

ight Adjustment — Manual

Locate the hand crank shown below. Adjust the height of the hopper so that it is 2” - 3”
above the product.

2” — 3” above product

Hopper Height Adjustment



ﬁw;fﬂ‘i OPERATIONS 215

[ Topper Spray Nozzle Position

The position of the nozzles should be set so the spray is directly over the cups of the pan.
All the nozzles should be set in a direct line with one another. The nozzles can easily be
moved using the T-handle lock on each nozzle.

The Nozzles are adjustable laterally for alignment with product.

'ﬂJ

&/ éa &

1. Locate nozzle to be 2. Rotate lever to free
positioned. nozzle.

= i

1

4. Rotate lever to lock
nozzle.

& & &
3. Position nozzle to desired
location.

When positioning nozzles be mindful of the water hoses and electrical
connections. Plumbing and connectors to the nozzles should not be




216 CHAPTER 6 Bugd

The degree of dampness obtained on the product will be decided by the number of
nozzles used, water pressure, and orifice size used in each nozzle.

Each nozzle may be individually turned off or on and should be used accordingly to the
number of cups in the pan.

The recommended pressure setting is 40 psi for water.

The orifice size of each nozzle as it came from factory is .012. This size should be enough
for your product, but larger or smaller sizes may be obtained if needed.

Below is an example of using one spray nozzle for each cup. This will supply more volume
of water.

Below is an example of using one nozzle for two cups. This will supply less volume of
water.




Bugd OPERATIONS 217

[ Topper Product Sensors Topper

The 9840S Topper has two product sensors assemblies. One for the Spray / Split and the
other for the Topper.

Topping Sensor

Spray / Split Sensor



218 CHAPTER 6 B

Install the Catch Tray as shown below when running varieties that do not need toppings.
This will reduce or eliminate the contamination of other dough’s.




Chapter 7

Troubleshooting



2

2

0

CHAPTER 7

CHAPTER 7: TROUBLESHOOTING

[ | Topper

Problem

Probable Causes

Solutions

Nozzles set too high from product.
Water pressure too low.

Nozzles not centered over cups of pan.
Nozzle tips too small.

Conveyor moving too fast.

Problem

Decrease hopper height.
Increase water pressure.
Re-adjust nozzles.
Order larger tips.

Slow conveyor speed.

Probable Causes Solutions
Water spray control is turned off. Check Spray control.
Limit switch not sensing cups. Check switch.

Pan guides allowing pans to turn and not
activating limit switch.

Problem

Re-adjust pan guides.

Probable Causes

Solutions

Water pressure too low.
Valve(s) turned off.
Obstruction in nozzle tip.

Problem

Increase air pressure.
Check operator panel.
Clean tip.

Probable Causes Solutions
Mandrel speed to slow Increase Mandrel speed.
Hopper set too high over product. Lower hopper height.

Problem

Probable Causes

Solutions

Mandrel speed set too fast.

Pans slow down when going over sensor.

Slow Mandrel speed down.
Re-adjust pan guides.



Bt

Problem

TROUBLESHOOTING 221

Probable Causes

Solutions

Control switch turned off.
Product sensors not sensing cups,

Pan guides allowing pans to turn and
miss product sensor.

Unit set to Remote Conveyor and not
Receiving signal.

Conveyor Encoder not sending data

Problem

Turn control on.
Set sensor properly.
Re-adjust pan guide.

Check Signal and setting.
Check Encoder signal.

Probable Causes

Solutions

Air pressure too low.
Mandrel not engaging
Foreign material in hopper.
Clutch not receiving signal

Problem

Increase air pressure.
Replace Clutch.
Clean hopper.

Check Clutch Circuit.

Probable Causes

Solutions

Foreign material in hopper, restricting
flow of topping.
Pan guides off-center.

Problem

Clean out hopper.
Re-adjust pan guides to center cups

of pan to pattern mandrel.

Solutions

Adjust Pan Dimensions.
Check Product Sensor.
Check pans for warped bottom.



222 CHAPTER 7 Pugrd

[ Water Splitter Troubleshooting

Problem:

A. Check incoming power supply.

Problem:

A. Check nozzle height setting.
B. Check manifold output setting.
C. Check product sensor to nozzle timing.

Problem:

A. Check manifold output setting.
B. Check nozzle height setting.

Problem:

A. Check fluid output setting.
B. Check fluid filter.
C. Check for dirty tips.

Problem:

A. Check nozzle height setting.
B. Check sensor to nozzle timing.
C. Check for dirty tips.

Problem:

A. Check sensor height.
B. Check sensor alignment.
C. Check for product.



Chapter 8

Maintenance



224 CHAPTER 8 Bl

CHAPTER 8: MAINTENANCE

The Burford® Unit is equipped with up to (3) AC motor drives to control the operation of
the unit. The above programmable motor controller is an example of the drives used. The
table below gives a brief description of the function keys. See supplied motor drive manual
for more information.

T

Powerfiex® :
525 2
0.0.0.0.0.00.00.00

FUNCTION DESCRIPTION

Display Displays parameter groups and values. Als_o has s’gatus LEDs.
See accompanying owner manual for more information.

Back one-step in programming menu. Cancels a change

and exit programming mode.

Advance one-step in programming menu. Selects a digit when

viewing parameter values.

Advance one-step in programming menu. Save a change to a

Escape
Select

Enter

parameter value.
Speed Dial Used to control speed of drive.

Used to scroll through parameters or to increase/decrease
parameter values.

Scroll

Start Used to start the drive.

Stop Used to stop the drive or clear a fault.
Reverse Used to reverse direction of drive.




ﬁwﬁﬂ‘i MAINTENANCE 225

| Drive Settings

The motor controllers have been preset at Burford® Corp. for your application. The digital
input function is used to configure the controllers for remote operation via the
programmable logic controller and touch screen interface. See Drive Settings in Drawings
and Parts for the settings of your unit.

[ ] Recommended Weekly Maintenance

Drain air filter.

Check and fill lubricator.

Inspect water/air lines and replace if defective.

Check and clean water filter.

Inspect electrical enclosure air filter. Clean if necessary.

Use compressed air to clean dust and debris from the smart seeder.

[ ] Recommended Monthly Maintenance

Check all mounting screws and insure they are secure.
Check sprocket setscrews and keys for tightness.
Check the chain alignment and lightly lubricate chains.
Remove product from hopper and clean thoroughly.
Replace water filter.

| Recommended Bi-Annual Maintenance

Lubricate all-threads and worm gears with food-grade grease.
Check all sensors for proper operation.

Check all spray and split valves for proper operation.

Check all pneumatic restrictors for proper operation.

o Cleaning Recommendations

Remove all catch pans and catch trays from unit and thoroughly clean at a site away from
the Topper.

Separate the conveyor chain and clean at a site away from the Topper.



226 CHAPTER 8 Bugd

[ | Maintenance Procedures
| Purging Spray Valves

When the unit is initially installed, all water lines must be purged, which can take 15-20
minutes to carry out. However, once the main lines have been purged, they will stay full
of water so that later purging, due to changing of tips or check screens, can be done more
quickly.

The proper procedure is as follows:
Remove all check-screens, O-rings, and tips from valve assemblies.

Connect a 74" line to the “PURGE” valve and route to a suitable container (purging may
require approximately 10 — 20 gallons of water through the system).

With the “PURGE” valve open, depress the “purge” button.

Allow the water to flow until a smooth, continuous stream appears.
Close the “PURGE” valve and repeat while watching the water flow from the spray valves.

Install the check-screens, O-rings, and tips into the valve assemblies. Purge the unit:
every time the water is turned off, the stream spraying from the tips should have a clean
and instant cut off. There should be no dribbling or slow stopping of water. If this occurs,
you will need to repeat the steps for purging until a clean stop of water is apparent.

A Keep clear of hopper when moving the hopper to “DUMP”.

The Smart Seeder has multiple sensors and electronic
A components that may be damaged by water. Keep the Smart
Seeder dry.

@ It is very important to purge all the air from the manifold and
nozzles for proper operation of the water spray valves.




Bt

MAINTENANCE

[ | Alarm Banner

The Alarm Banner is configured to pop up over any screen to display that an error has
occurred with the unit. A sample alarm banner below shows a failure has occurred with
the Hopper movement. The banner will remain until the “Acknowledge” box is touched or
the condition has been resolved. There are 77 different alarm banners to help with
troubleshooting the unit.

7

N\

Item Text ID Code Message Displayed

1 1075 INFO 1.16 Recipe Change

2 1076 INFO 1.17 Mandrel Change

3 1082 ERROR 1.01 (I;/Iea:/r;g;el Drive COM Error-Read. PLC was unable to read data from the
4 1086 ERROR 1.03 dC:\%:yor Drive COM Error-Read. PLC was unable to read data from the
5 1087 ERROR 1.02 g/lea:/r?géel Drive COM Error-Write. PLC was unable to write data to the
6 1090 ERROR 1.04 ng\z\ézyor Drive COM Error-Write. PLC was unable to write data to the
7 1345 INFO 1.18 System Restart

8 2884 ERROR 2.1 Mandrel Drive Power Loss.

9 2885 ERROR 2.2 Mandrel Drive Under voltage.

10 2886 ERROR 2.3 Mandrel Drive Overvoltage.

11 2887 ERROR 2.4 Mandrel Drive Motor Stalled.

12 2888 ERROR 2.5 Mandrel Drive Motor Overload.

13 2889 ERROR 2.6 Mandrel Drive Heat Sink Over temperature.

14 2890 ERROR 2.7 Mandrel Drive HW Overcurrent (300%).

15 2891 ERROR 2.8 Mandrel Drive Ground Fault.

16 2893 ERROR 2.9 Mandrel Drive Auto Reset Tries.

17 2894 ERROR 2.10 Mandrel Drive Phase U to Ground Short.

18 2895 ERROR 2.11 Mandrel Drive Phase V to Ground Short.

19 2896 ERROR 2.12 Mandrel Drive Phase W to Ground Short.

20 2897 ERROR 2.13 Mandrel Drive Phase UV Short.

21 2898 ERROR 2.14 Mandrel Drive Phase UW Short.

22 2899 ERROR 2.15 Mandrel Drive Phase VW Short.

23 2900 ERROR 2.16 Mandrel Drive Software Overcurrent.

24 2901 ERROR 2.17 Mandrel Drive Overload.

25 2902 ERROR 2.18 Mandrel Drive Power Unit Fail.

26 2904 ERROR 2.19 Mandrel Drive Communication Loss.

27 2905 ERROR 2.20 Mandrel Drive Parameter Checksum Error.

28 2906 ERROR 2.21 Mandrel Drive 1/0 Board Fail.

29 2910 ERROR 3.1 Conveyor Drive Power Loss.

30 2911 ERROR 3.2 Conveyor Drive Under voltage.

31 2912 ERROR 3.3 Conveyor Drive Overvoltage.

32 2913 ERROR 3.4 Conveyor Drive Motor Stalled.

33 2914 ERROR 3.5 Conveyor Drive Motor Overload.

227




228 CHAPTER 8 B

Item Text ID Code Message Displayed

34 2915 ERROR 3.6 Conveyor Drive Heat Sink Over temperature.

35 2916 ERROR 3.7 Conveyor Drive HW Overcurrent (300%)

36 2917 ERROR 3.8 Conveyor Drive Ground Fault.

37 2919 ERROR 3.9 Conveyor Drive Auto Reset Tries.

38 2920 ERROR 3.10 Conveyor Drive Phase U to Ground Short.

39 2921 ERROR 3.11 Conveyor Drive Phase V to Ground Short.

40 2922 ERROR 3.12 Conveyor Drive Phase W to Ground Short.

41 2923 ERROR 3.13 Conveyor Drive Phase UV Short.

42 2924 ERROR 3.14 Conveyor Drive Phase UW Short.

43 2925 ERROR 3.15 Conveyor Drive Phase VW Short.

44 2926 ERROR 3.16 Conveyor Drive Software Overcurrent.

45 2927 ERROR 3.17 Conveyor Drive Overload.

46 2928 ERROR 3.18 Conveyor Drive Power Unit Fail.

47 2930 ERROR 3.19 Conveyor Drive Communications Loss.

48 2931 ERROR 3.20 Conveyor Drive Parameter Checksum Error.

49 2932 ERROR 3.21 Conveyor Drive 1/O Board Fail.

50 2935 Axis Option Drive Power Loss.

51 2936 Axis Option Drive Under voltage.

52 2937 Axis Option Drive Overvoltage.

53 2938 Axis Option Drive Motor Stalled.

54 2939 Axis Option Drive Motor Overload.

55 2940 Axis Option Drive Heat Sink Over temperature.

56 2941 Axis Option Drive HW Overcurrent (300%)

57 2942 Axis Option Drive Ground Fault.

58 2944 Axis Option Drive Auto Reset Tries.

59 2945 Axis Option Drive Phase U to Ground Short.

60 2946 Axis Option Drive Phase V to Ground Short.

61 2947 Axis Option Drive Phase W to Ground Short.

62 2948 Axis Option Drive Phase UV Short.

63 2949 Axis Option Drive Phase UW Short.

64 2950 Axis Option Drive Phase VW Short.

65 2951 Axis Option Drive Software Overcurrent.

66 2952 Axis Option Drive Overload.

67 2953 Axis Option Drive Power Unit Fail.

68 2955 Axis Option Drive Communications Loss.

69 2956 Axis Option Drive Parameter Checksum Error.

70 2957 Axis Option Drive I/O Board Fail.

71 2984 ERROR 1.05 Topping Hopper Product Level Low.
Hopper Movement Failed. Unable to move to programmed position. Unit will

72 3116 ERROR 1.06 continue to setup. You must move this axis to position manually!
Spray Rail Movement Failed. Unable to move to programmed position. Unit

73 817 ERROR 1.08 will continue to setup. You must move this axis to position manually!

74 3118 ERROR 1.07 P.":m Gui_de Movement Failed. Unable to move to prog_rgmmed position. Unit
will continue to setup. You must move this axis to position manually!

75 3192 ERROR 1.09 Split.ter Movement Failed. Unable to move to prog!’a_lmmed position. Unit will
continue to setup. You must move this axis to position manually!
Pan Sensor Blocked. Check for pan spacing or reflector dirty or damaged.

76 3136 ERROR 1.10 Check for sensor problem.

77 3174 ERROR 1.11 Autofill Hopper Product Level Low.




Chapter 9

Parts &

Drawings



230 CHAPTER 9 Bugd

CHAPTER 9: PARTS & DRAWINGS

To prevent unnecessary down time, Burford® Corp. recommends the list of parts in the
Drawings and Parts section be kept in stock.



Contents

Recommended Spare Parts 1 MPA Hose Assembly / MPH-300 Assembly / MPH-300/500 Kit 38
Seeder Frame Assembly 2 Hopper Vibrator Assembly 40
Seeder Hopper Assembly 4 Deaerator Pump Assembly 42
Hopper Agitator Assembly 6 Drive Settings 44
Hopper Deflector Assembly 8 Electrical BOM 44-1
Hopper Vibrator Assembly 10 Electrical Ladder 46
Hopper Enclosure Assembly 12 Electrical Layout 48
Hopper Height Adjust Assembly 14
Seeder Pneumatic System 16
Water Spray/Split Assembly(MOD) 18
Pulsating Spray Gun / Proximity Sensor / Splitter Nozzle 20
Spray/Split Height Auto Adjust 22
Conveyor Components 24
Pan Guide Assembly 26
Catch Tray Assembly 28
Conveyor Drive Assembly 30
Washdown Conveyor 32
Conveyor Drive 34

Call 1-877-BURFORD or fax

405-867-4219 to order your parts.
Autofill Assembly (MOD) 36
Proprietary

The following information is the exclusive property of Burford Corp., Maysville,
Oklahoma and is confidential, provided only for reference. Do not copy or
reproduce.



Drawings & Parts

Recommended Spare Parts

Please have the following machine information on hand before calling Burford®.

QTY  PART#
1 304239
1 610151
1 610172
3 610404
1 610421
1 610426
1 610913
1 611027
1 611102
1 611119
611237
611238
611365
611387
611574
611604
1 611634
1 611907
1 612275
1 *610412
1 *610452
304123-001
304350-001
304465-002
611422-004
611469-010
C00565
C00579
CO1164
C05724
C06753
1 C07101
1 C07663

NN

SJUSIUOD) JO BIQD] MBIA O} INO PO

N — = = N =

—_ N NN =

*Machine Voltage
e Model Number
eSerial Number

DESCRIPTION
Clutch/Brake, Shaft Mount, 24 VDC
Sensor, Prox, 6.5mm, 10-30 VDC, PNP, N.C.
Switch, Light Bulb, 24 VDC, LED
Relay, Terminal Mounting, 24 VDC, 6A, 1 PDT
Relay, Terminal Mounting, 24 VDC, 2A, SSR
Bearing, Rod End, 1/2" ID, 1/2-20 UNF
Power Supply, 480VAC-24 VDC,10A,3PH
Sensor, Photo, Diffuse, 500MM, 24V,QC
Encoder, 1.375 Thru Bore
Valve, Solenoid, 24 VDC, 3-Way, Closed Cen 1/4P
Bearing, Pillow Block, 5/8" SST
Bearing, Flange, 5/8" SST
Valve, Solenoid, 24 VDC, 2-Way, With Flow Confrols
Bearing, Flange, 3/4" SST
Valve, Pulsating Spray
Gearmotor,1/3HP,230/460-60-3,RH
PLC,ML1400,Relay,24VDC,20IN/120UT
Gearmotor,1/2HP,460-60-3,109RPM,LH
Gearmotor,1/2HP,460-60-3,LH,WD
Relay, Terminal Mounting, 220 VAC, 2A, SSR
Relay, Terminal Mounting, 110 VAC, 2A, SSR
Motor,Gear,1/8HP,200/230-50/6,3.6:1
Sensor, Prox, 8mm, 10-30 VDC, PNP N.C.
PLC,Display,PV+(6)600,Color,Touch
Controller, Pwr FLX4M,480-3,480-3
Encoder,3/8 Bore,IP64,010CPR,SMJ
Spray Tip, SS, Tee Jet
Filter, Water, Replacement #AP110
O-Ring, 0.489" ID X 0.070" THICK
Varistor, Surge, 125A, 25 VAC / 31 VDC
Sensor, Cable, M12, 5-Wire, Straight, Female, QC
Switch, Contact Cartridge, 1, N.C.
Sensor, Field Attach, M12, 5-Wire

Verify your machine voltage before ordering parts.

Qry.

MPAS-100
PART # DESCRIPTION
610295 Sensor, Prox 18 mm, 24 VDC
C07670 Sensor, Prox, 30 mm, 24 VDC
611117 Valve, Solenoid, 24 VDC
210453 Filter, Dust, Unifilter
210454 Gasket, Rim, White Silicone
611951 Vacuum Motor, 220V, 10A
C06702 Relay, Motor Starter, 24VDC, 10A

* For external system/conveyor run signal that is not 24 volts, select the relay with the
appropriate coil voltage. If signal is 24 volts, neither relay is needed.

1

ITEM # QTY. PART#
1 1 103478
2 1 108331
3 2 111497
4 2 122228
5 é' 142113
6 REF 210384
7 1 210385
8 1 210400
9 1 210404-008
10 1 210411
11 1 210429
12 1 210446
13 2 303056
14 8 304015
15 8 304016
16 2 304109
17 2 304350-001
18 1 304365
19 2 304830
20 2 304831
21 3 401152
22 2 401302
23 ¢ 610360
24 25 610361
25 3 610362
26 2 610363
27 1 610364
28 1 610505
29 3 610507
30 1 610534
31 2 610602
32 8 610839
33 3 610885-02
34 3 610885-04
35 10" 610885-07
36 8 610953
37 2 610954
38 10 610955
39 4 610956
40 1 610957
41 1 611102
42 1 611119
43 2 611237
44 4 611238
45 4 611387
46 1 611604
47 1 710161
48 2 711938
49 2 711939
50 1 711992
51 1 711995
52 1 711997-BBU
53 3 712000
54 2 712001
55 4 712002
56 2 712003
57 2 712004
58 2 712005
59 2 712006
60 REF 712008
61 1 712010
62 1 712025
63 1 712026
64 1 712029
65 1 712444
66 2 712219
67 1 712221
68 1 712222
69 1 712376
70 1 712853

*NOT SHOWN

Seeder Frame Assembly
210382 Rev N

DESCRIPTION
SPROCKET IDLER, 35-A-15 3/8" BORE
CABLE, 18 AWG, 4 COND, BLACK CORD
MUFFLER, 1/8" NPT
BUSHING 3/8 X 3/4 X .024 MACH
CABLE,16AWG,4 COND
ASSY, HEIGHT ADJ., HOPPER, 98403
ASSY, PNEUMATICS, SEEDER, 9840S
ASSY,ENCL,MAIN,9840
ASSY, SEEDER HOPPER, 9840
ASSY, BLOCK, HEIGHT ADJ TARGET
ASSY,ENCLOSURE,DISPLAY,9840S/9940S
ASSY, CYLINDER, HOPPER DUMP
PLUG, HOLE, SST 7/8" DIA
ROLLER, LIFT
SHAFT SPACER ROLLER LIFT 9840
BRACKET, MANDREL RACK
SENSOR,PROX,8MM,10-30V,PNP,NC,TURCK
A/W, CATCH PAN - SEEDER HOPPER
A/W, ANGLE MOUNT, 9840
A/W, ANGLE MOUNT, 9840S
FITTING,CONN, 1/4MPT X 1/4T,ENP,Q.R.
VALVE, REG, FLOW CONTROL, ENP, Q.R.
TERMINAL, DIN RAIL, MINI
TERMINAL, BLOCK, MINI
TERMINAL,END COVER,MINI
TERMINAL, ANCHOR,END CLAMP,MINI
TERMINAL, JUMPER, 10-POLE, MINI
FITTING,ELL,1/4NPT X 3/8T, ENP, Q.R
FITTING,CONN, 1/4NPT X 3/8T,ENP,Q.R.
TERMINAL,GROUNDING,MINI
FITTING, ELL, 1/4NPT X 1/4T,ENP,Q.R
COLLAR,1-1/2 SPLIT, SST
TUBING, 1/4" POLYURETHANE, BLUE
TUBING, 1/4" POLYURETHANE, RED
TUBING, 1/4" POLYURETHANE, CLEAR
CONNECTOR, CORD, .20-.35, DOME, NYLON
CONNECTOR, CORD, .39-.56, DOME, NYLON
CONNECTOR,SEAL RING, 1/2NPT,POLYETH
FITTING,BLKHD ELL 1/4T,ENP,Q.R.
FITTING,PLUG IN *Y" 1/4 TUBE,Q.R.
ENCODER, 1.375 THRU BORE
VALVE,SOL,24V,3 WAY,CLOSED CEN, 1/4P
BEARING, 5/8 PILLOW BLOCK, SST
BEARING, 5/8, 2 BOLT FLANGE, SST
BEARING, 3/4", 2 BOLT FLANGE, SST
GEARMOTOR, 1/3HP,230/460-60-3,RH
COVER, TERMINAL STRIP, 9840S/9940S
RWK, WORM GEAR
RWK, WORM STEEL, 5/8" B, 10 D.P.
AW, CHANNEL BASE, 9840S
A/W, UPRIGHT SUPT
A/W, UPRIGHT SUPT ENCL MT,9840-BBU
BRACKET, COVER UPRIGHT ROLLER, 9840S
PLATE, BEARING MT, HEIGHT ADJ, 9840S
BLOCK, CLAMP, BEARING PLATE
NUT, HIEGHT ADJ, 9840S
ALL-THREAD, 1"-5 ACME, HEIGHT ADJ.
PLATE, SIDE, HEIGHT ADJ, 9840S
PLATE, SIDE, HOPPER MNT, 98403
BAR, HOPPER LID STOP, 98403
A/W, TOP SEEDER CHANNEL, 98403
SHAFT, HEIGHT ADJUSTMENT, 98403
SPROCKET, REWORK,35B14, 5/8 BORE
BLOCK, SHAFT SUPT, HEIGHT ADJ.
A/W, HOPPER COVER, 9840S/MPA-100
BLOCK, HIEGHT ADJ SHAFT
SPROCKET, 25-B-19 3/8" BORE
SPROCKET, 25-B-19 5/8" BORE
HANDLE,REWORK, 6" DIA, ALUM
ROD, CYL. MNT., HOPPER DUMP

ITEM # QTY.

71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
21
92
93
924
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136*
137*
138*
139*

1

AR LoNEREBYoNe R RN === == = —

N—=—NNONSAITBRARA—OROCR—-NNVO®ON NS

o

Bov_

N——=AMANMA=NM
o

PART#
712958
712961
712980
714506
714507
715528
715531
715532
715540
955400
955470
955619
955620
955621
955624
955625
955661
955937
955938
955939
955940
955941
955972
955975
955976
955977
955978
971204
971208
971804
972008
976906
978312
978328
978906
979508
979520
981620
982310
982316
987506
988320
988910
988916
988924
989712
989716
989728
989908
989910
989912
989916
998908
A04755
AQ06858
A08049
C00174
C00404
C00905
C01237
C03335
C04828

C06753-002
C07626
955936
717930
955936
955936
955936

DESCRIPTION
SHAFT, ALL-THREAD PROX COUNT
BRACKET, HEIGHT ADJ. PROX
SENSOR, REFLECTR, TAPE 4/34 X 1-1/2
PLATE, MOTOR MNT, MANDREL DRIVE
A/W, CATCH PAN, MANDREL MOTOR
A/W, MANDREL DRIVE GUARD, OUTER
ROD, ECCENTRIC IDLER, 9840
SPACER, MANDREL DRIVE GUARD
A/W, MANDREL DRIVE, GUARD MNT. 9840
NUT HEX JAM 1/2-20 SST
KEY, SQ 3/16 X 1.00 .002 UNDERSIZE
NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC 3/8-16 UNC SST
NUT HEX NYLOC #10-24 UNC SST
NUT HEX NYLOC #6-32 UNC SST
NUT HEX NYLOC #8-32 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
WASHER LOCK 1/2 SST
WASHER, LOCK 3/8" SST
WASHER, LOCK 5/16" SST
WASHER LOCK 1/4” SST
WASHER LOCK #10 SST
WASHER FLAT #6 SST
WASHER FLAT 3/8" SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4" SST
WASHER FLAT #10 SST
SCREW SET SOC 1/4-20 UNC X 1/4 SST
SCREW SET SOC 1/4-20 UNC X 1/2 SST
SCREW SET SOC #10-24 UNC X 1/4 SST
SCREW SETSOC 5/16-18 UNC X 1/2 SST
SCREW SOC HD CAP #6-32 X 3/8 SST
SCREW SOC HD CAP 1/4-20 X 3/4 SST
SCREW SOC HD CAP 1/4-20 X 1 3/4 SST
SCREW SOC HD CAP #10-24 UNC X 3/8 SST
SCREW SOC HD CAP #8-32 UNC X 1/2 SST
SCREW SOC HD CAP #8-32 UNC X 1 1/4 SST
SCREW FLT HD SOC 5/16-18 UNC X 1 1/4 SST
SCREW FLT HD SOC #10-24 X 5/8 SST
SCREW FLT HD SOC #10-24 X 1 SST
SCREW BUTT HD SOC #6-32 X 3/8 SST
SCREW FIN HEX 1/2-13 X 1 1/4 SST
SCREW FIN HEX 3/8-16 X 5/8 SST
SCREW FIN HEX 3/8-16 X 1 SST
SCREW FIN HEX 3/8-16 X 1 1/2 SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 5/16-18 X 1 SST
SCREW FIN HEX 5/16-18 X 1 3/4 SST
SCREW FIN HEX 1/4-20 X 1/2 SST
SCREW FIN HEX 1/4-20 X 5/8 SST
SCREW FIN HEX 1/4-20 X 3/4 SST
SCREW FIN HEX 1/4-20 X 1 SST
SCREW RD HD SLOT #8-32 X 1/2 SST
A/W, SEEDER DUMP TRAY
FITTING,TEE,1/4 NPTF,SST
NAMEPLATE,BURFORD LOGO,LARGE
LOCKING NUT, 1/2 NPT, NYLON
FRL COMBO w/ SHUTOFF VALVE & GAUGE
FITTING,NIPPLE,1/4 NPTM X 2,SST
CABLE,22AWG, 15 COND,SHIELDED
PLATE, MOUNTING F.R.L.
SPROCKET, REWORKED 35-B-21, .75B
SENSOR,CABLE,M12,5WIRE,F,QC,STR,SH
SENSOR,CABLE,M8,3WIRE,F,QC,90
WASHER LOCK #6 SST
SPACER
A/W FINGER GUARD
BAR, SENSOR BACKUP
#10-24 WELDNUT



. ..~.. o,
(Y e meas ) 2R
oy 2 //

D < .,Iﬁw @ /

/,
N Y
W\ 8 ®
AY Y,
\ \ .\0
LN

DETAIL A
SCALE1:5

@ N

) @ 2
AL ki AX
o= WeN
Sy 8 @\

Seeder Frame Assembly
210382 Rev N



FOLD OUT TO VIEW DRAWING

ITEM # QTY.

1

O 0O N oA WN

W W W W W N N N DN NN DMNDDNDDNDDDD =2 === == == ==
A W N — O V O N o0 0 A WON & O VvV 0O N O O b W N — O

PART#

103478
111498
122223
152169
1562175
152180
152186

210386-004
300684
304060
304195
304239
304264
304265
304322
304323
401152
610151
610885-07
611387
710623
711573
712022
712023
712024
712042
712127
715520
715524
715525
715526
715527
715537-002

715612

Seeder Hopper Assembly
210404-008 Rev B

DESCRIPTION
SPROCKET IDLER, 35-A-15 3/8" BORE
FITTING,MUFFLER,1/4 NPTM,BRS
BUSH,MACH 3/4ID 1-1/4 ODX.0747
CHAIN,ROLL, #35,NICKEL PLATED
CHAIN LINK #35 CONNECTING N.P.
CHAIN,LINK, #35,OFFSET,SHORT PIN,NP
SPRING EXTENSION
ASSY, ENCL, SEEDER HOPPER, 9840-BBU
BRACKET, SEEDER MAGLOCK MT, CE
ASSY, MANDREL DRIVE
A/W, HOPPER COVER LATCH, 9840
CLUTCH/BRAKE, SHAFT MOUNT 24 V.
SPROCKET RWK 35-A-36 1.43" B
SPROCKET, RWK 35-B-28 3/4" BORE
SPACER, CLUTCH SPROCKET
PLATE, RESTRAINT C/B, 9840
FITTING,CONN,1/4MPT X 1/4T,ENP,Q.R.
SENSOR,PROX,6.5MM,10-30VDC,PNP,N.O.
TUBING, 1/4" POLYURETHANE, CLEAR
BEARING, 3/4", 2 BOLT FLANGE, SST
RWK,BEARING, ROD END, 1/2-20NF
PLATE, AGITATOR COVER
BLOCK, MANDREL SENSOR MT, 9840S
CLAMP, MANDREL SENSOR BLOCK
PLATE, COVER, MANDREL SENSOR, 9840S
ROD, CYLINDER MT, HOPPER DUMP, 98403
BAR, HOPPER AIR CYL. STIFFENER
A/W, SEEDER HOPPER, 9840S, R/H
COVER, MANDREL DRIVE SPROCKET, LWR
COVER, MANDREL DRIVE SPRKT, MID
COVER, MANDREL DRIVE SPRKT,TOP
STANDOFF, C/B SHAFT LOCK
GUARD, CHAIN, MANDREL/CLUTCH, RH
SHAFT, HOPPER INNER, 9840-BBU

ITEM # QTY.

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

1
1
1

o_._._.#,\)

N W N 0 M A N AN O O N WO N

N N NN

I3
13

PART#
715613
715614
715615
A04792
A05015
A05020
C07219
C07220
955620
971803
971208
955940
985712
955971
955935
976006
955942
986904
955380
978916
972704
971204
988916
955457
955455
958416
955976
955939
989712
955978
955941
978908
989912
988920

DESCRIPTION
SHAFT, CLUTCH BRAKE, 9840-BBU
ROD, ECCENTRIC IDLER, LONG
ECCENTRIC, IDLER SHAFT, SHORT
COLLAR, LATCH RETURN, HOPPER
PLATE, BEARING SEAL
COLLAR,3/4" SPLIT,SST
SENSOR,INTERLOCK,MAGNETIC,KEYED
ACTUATOR, MAGNET
NUT HEX NYLOC 3/8-16 UNC SST
SCREW SET SOC #10-24 UNC X 3/16 SST
SCREW SET SOC 1/4-20 UNC X 1/2 SST
WASHER LOCK 1/4" SST
SCREW BUTT HD SOC 1/4-20 X 3/4 SST
WASHER FLAT #4 SST
WASHER LOCK #4 SST
SCREW SOC HD CAP #4-40 X 3/8 SST
WASHER LOCK #8 SST
SCREW BUTT HD SOC #8-32 X 1/4 SST
NUT HEX JAM #10-24 UNC SST
SCREW SOC HD CAP #10-24 UNC X 1 SST
SCREW SET SOC #6-32 X 1/4 SST
SCREW SET SOC 1/4-20 UNC X 1/4 SST
SCREW FIN HEX 3/8-16 X 1 SST
KEY SQ 3/16 X 1/2 .002 UNDER SIZE
KEY, SQ 3/16 X 1 3/4 (CUT FROM C01260)
PIN ROLL 3/16 X 1 SST
WASHER FLAT 5/16 SST
WASHER, LOCK 5/16" SST
SCREW FIN HEX 5/16-18 X 3/4 SST
WASHER FLAT #10 SST
WASHER LOCK #10 SST
SCREW SOC HD CAP #10-24 UNC X 1/2
SCREW FIN HEX 1/4-20 X 3/4 SST
SCREW FIN HEX 3/8-16 X 1 1/4 SST



Seeder Hopper Assembly

210404-008 Rev B

N ]

8.287 —J

2




Hopper Agitator Assembly
210404-008 Rev B

ITEM # QTY. PART# DESCRIPTION
1 6 113646 WASHER BELLEVILLE SPRING
2 1 119534 FITTING,CONN, 1/8MPT X 1/4T,ENP,Q.R.
3 1 174049 FITTING,ELL,1/8MPT X 1/4T,Q.R,SHORT
4 1 304280 A/W, MOUNT CYLINDER AGIT, 9840
5 1 304284 BRACKET, SLIDE MOUNT AGIT, 9940
6 1 304285 BRACKET, SLIDE MOUNT AGIT, 9940
7 1 304610 SHAFT, AGITATOR CONNECTOR
8 1 304611 SEAL, HOPPER AGITATOR
9 1 304986 A/W, DUAL RAKE, 9840 AGITATOR
10 1 610504 SPRING,COMP .88 OD X .067 WD X 1.5 FL
11 1 610885-02  TUBING, 1/4" POLYURETHANE, BLUE
12 1.5 610885-04  TUBING, 1/4" POLYURETHANE, RED
13 611366 CYLINDER, AIR, 1" BORE, 1" STRK, MAG
14 A04348 BLOCK, BEARING, SEEDER
15 955620 NUT HEX NYLOC 3/8-16 UNC SST
16 971803 SCREW SET SOC #10-24 UNC X 3/16 SST
17 955375 NUT HEX FIN 3/8-16 UNC SST
18 975008 SCREW SHLDR 5/16 X 1/2, 1/4-20 SST
19 955661 NUT HEX NYLOC 1/4-20 UNC SST

FOLD OUT TO VIEW DRAWING

955975 WASHER FLAT 3/8" SST

988916 SCREW FIN HEX 3/8-16 X 1 SST
988924 SCREW FIN HEX 3/8-16 X 1 1/2 SST
955977 WASHER FLAT 1/4" SST

989928 SCREW FIN HEX 1/4-20 X 1 3/4 SST

N N NN
w N — O
A DN NN MO DNDN— — N —

N
~



Hopper Agitator Assembly
210404-008 Rev B




FOLD OUT TO VIEW DRAWING

ITEM # QTY.
1 1
2 1
3 1
4 1
5 1
6 1
7 2
8 2
9 1
10 I
11 T
12 1
13 1
14 1
15 4
16 2
17 1
18 5
19 4
20 4
21 4
22 4

Hopper Deflector Assembly
210404-008 Rev B

PART#
111937
119534
152074
174049
304125
304130
304192
304193
401152
610885-02
610885-04

C02463
301406
955661
978308
971208
989920
955940
955978
955941
978908
971804

DESCRIPTION
PIVOT BRACKET CYLINDER (PKG)
FITTING,CONN, 1/8MPT X 1/4T,ENP,Q.R.
ROD END, BEARING 1/4"
FITTING,ELL,1/8MPT X 1/4T,Q.R,SHORT
A/W, DEFLECTOR, 9840
BLOCK CYL MOUNT DEFL. 9840
COLLAR PIVOT DEFLECTOR 9840
PLATE, SWIVEL DEFLECTOR
FITTING,CONN, 1/4MPT X 1/4T,ENP,Q.R.
TUBING, 1/4" POLYURETHANE, BLUE
TUBING, 1/4" POLYURETHANE, RED
TRIP COLLAR
CYLINDER, AIR, 3/4" BORE, 2" STROKE
NUT HEX NYLOC 1/4-20 UNC SST
SCREW SOC HD CAP 1/4-20 X 1/2 SST
SCREW SET SOC 1/4-20 UNC X 1/2 SST
SCREW FIN HEX 1/4-20 X 1 1/4 SST
WASHER LOCK 1/4" SST
WASHER FLAT #10 SST
WASHER LOCK #10 SST
SCREW SOC HD CAP #10-24 UNC X 1/2 SST
SCREW SET SOC #10-24 UNC X 1/4 SST



Hopper Deflector Assembly
210404-008 Rev B




FOLD OUT TO VIEW DRAWING

ITEM # QTY.
1 2
2 2
3 1
4 2
5 1
6 1
7 1
8 4
9 4

Hopper Vibrator Assembly
210404-008 Rev B

PART#
111497
119534
174049
301455

610885-07
A06905
C00924
989716
955619

DESCRIPTION
MUFFLER, 1/8" NPT
FITTING,CONN, 1/8MPT X 1/4T,ENP,Q.R.
FITTING,ELL,1/8MPT X 1/4T,Q.R,SHORT
VIBRATOR AIR US-13
TUBING, 1/4” POLYURETHANE, CLEAR
FITTING,NIPPLE,HEX,1/8 NPTM,SST
FITTING, TEE, 1/8" NPT, SST
SCREW FIN HEX 5/16-18 X 1 SST
NUT HEX NYLOC 5/16-18 UNC SST

10



Hopper Vibrator Assembly

210404-008 Rev B




Hopper Enclosure Assembly
210386-004 Rev A

ITEM # QTY.
1 1
2 2
3 1
4 7"
5 27
6 2
7
8 1.5
9 6
10
11 2
12 2’
13 2
14 1
15 1
16 1
17 3
18 4

FOLD OUT TO VIEW DRAWING o
21 1
22 1
23 2
24 1
25 1
26 1
27 3
28 2
29 3
30 3
31 2

4

w W
@D N
o

11

PART#
113315
174049
303056
610360
610361
610362
610363
610364
610459
610534

610885-02

610885-04

610885-07
610952
610953
610954

610955
610966
610969
610974
610975
611364
611365
611371
611372

715536-002

955936
978820
999504
C00174
C00916
C05724
C07066

DESCRIPTION
DECAL,24 VOLTS
FITTING,ELL,1/8MPT X 1/4T,Q.R,SHORT
PLUG, HOLE, SST 7/8" DIA
TERMINAL, DIN RAIL, MINI
TERMINAL, BLOCK, MINI
TERMINAL,END COVER,MINI
TERMINAL, ANCHOR,END CLAMP,MINI
TERMINAL, JUMPER, 10-POLE, MINI
FITTING, BULKHEAD UNION 1/4T, ENP
TERMINAL,GROUNDING,MINI
TUBING, 1/4" POLYURETHANE, BLUE
TUBING, 1/4" POLYURETHANE, RED
TUBING, 1/4" POLYURETHANE, CLEAR
CONNECTOR, SEAL INSERT, .160 4 HOLES
CONNECTOR, CORD, .20-.35, DOME, NYLON
CONNECTOR, CORD, .39-.56, DOME, NYLON
CONNECTOR,SEAL RING, 1/2NPT,POLYETH
FITTING,CONN, 1/8NPT x 1/4T, Q.R.,HEX
CONNECTOR,CORD,3/16-5/16 STR, NYLON
CONNECTOR,LOCKING-NUT,3/8NPT,NYLON
CONNECTOR 0-RING 3/8 NPT .51 OD .06 THK
VALVE, MANIFOLD, 2 STATION, 1/8"NPT PORTS
VALVE,SOL,2-WAY,w/ FLOW CNTRLS
MEMBRANE VENT, .413"
NUT, BACKING, MEMBRANE VENT
RWK, ENCLOSURE, 9.84x7.87x 3.98 (611875)
WASHER LOCK #6 SST
SCREW SOC HD CAP #10-32 UNF X 1 1/4" SST
SCREW RD HD SLOT #6-32 X 1/4 SST
LOCKING NUT, 1/2 NPT, NYLON
FITTING,PLUG,1/8 NPTM,SST
VARISTOR,SURGE, 125A,25VAC,31VDC
CABLE,22AWG,25 COND

12



MAG-LOC—| —,—(B2) AGITATOR

| VALVE #1

CLUTCH/MAIN

POWER—| @

MANDREL TUBE
SENSOR'S LASER PROX.

VALVE #2
Hopper Enclosure Assembly I BERALST © @ | —(anAacTaror [f
210386-004 Rev A VALVE#L & 2\\‘@ ©| | 2 periecior i

5 @ | VAvER b

(P1) AR INPUT >4 | (Ad) DEFLECTOR @

i

VALVE #2 (AGITATOR xS :
( Ry 5
VALVE #1 (DEFLECTOR) ’.\s/ ,\
NS e
P\ e !

e // @
~_~CLEAR




Hopper Height Adjust Assembly

ITEM # QTY.
1 5
2 I
3 1
4 1
5 1
6 1
7 1
8 1
9 1
10 1
11 1
12 4
13 2
14 2
15 4
16 2
17 4
18 4

FOLD OUT TO VIEW DRAWING

13

PART#
142113
303631
152175
304123-001
611469-010
C06754-002
610954
610955
712026
712027
C00174
955661
955939
955976
955977
971808
989610
989964

210384 Rev B

DESCRIPTION
CABLE, 16AWG, 4 COND
CHAIN LINK #35 ROLL NICKEL PLATE
CHAIN LINK #35 CONNECTING
GEARMOTOR, 1/8HP, T00RPM, 3.6:1 RATIO
ENCODER, 3/8 BORE, IP64,10CPR,SMJ
SENSOR, CABLE M12,5WIRE,F,QC,90,SH
CONNECTOR, CORD,.39-.56, DOME, NYLON
CONNECTOR,O RING, 1/2NT,BUNA-N
SPROCKET, REWORK, 35B14 5/8 BORE
BRACKET, MOTOR MT, HEIGHT ADJ, 98403
CONNECTOR, LOCKING NUT, 1/2NPT, NYLON
NUT HEX NYLOC 1/4-20 UNC SST
WASHER LOCK 5/16 SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4 SST
SCREW SET SOC 10-24 X 1/2 SST
SCREW FIN HEX 5/16-24 X 5/8 SST
SCREW FIN HEX 1/4-20 X 4 SST

14



Hopper Height Adjust

Assembly

210384 Rev B




FOLD OUT TO VIEW DRAWING

15

Seeder Pneumatic System
210385 Rev D

1 36| 110417 |FITTING,STREET ELL,1/4M X 1/4F,BRS
1 35| 610673 |FITTING "Y” 3/8 X 1/4 2X QR

4 | 34| 610602 |FITTING,ELL,1/4NPT X 1/4T,ENP,Q.R.

2 | 33| CO00916 |FITTING,PLUG,1/8 NPTM,SST

1 32| 611364 |VALVE,MANIFOLD,2 STATION,1/8” PORT
1 31| 712305 |A/W, AUTO FILL Q.C. MOUNT

1 30| 611117 |VALVE,SOL,24V,2 WAY,1/4P

4 | 29| 610505 |FITTING,ELL,1/4NPT X 3/8T,Q.R

1 28| A06858 |FITTING, TEE, 1/4 NPTF, SST

1 27| 118872 |FITTING,QC,BODY,AIR,1/4 NPTF,BRS

1 26| 110423 |FITTING,PLUG,1/4 NPTM,BRS

1 25| 110414 |FITTING,NIPPLE,HEX,1/4 NPTM,BRS

1 24| C03335 |PLATE, FRL MOUNTING

1 23| C00398—002 | PORTING BLOCK INSERT KIT

1 22| CO00905 |FITTING, NIPPLE, 1/4 NPTM X 2, SST
1 21| C00404 |F.R.L. COMBO, 1/4 NPTF, 72 SERIES
30" | 20|610885—07 |TUBING, 1/4” POLYURETHANE, CLEAR
20’ | 19|610886—07 |TUBING, 3/8” POLYURETHANE, CLEAR
25 | 18[610885—04 [TUBING, 1/4” POLYURETHANE, RED

7 | 17]1610885—02 |TUBING, 1/4” POLYURETHANE, BLUE

4 | 16| 610966 [FITTING, CONN, 1/8NPT X 1/4T, Q.R., HEX
1 15| 611119 |VALVE,SOL,24V,3 WAY,CLOSED CEN,1/4P

2 | 14| 611365 |VALVE,SOL,24VDC,2—WAY,W/FLOW CTRLS

1 13| 210446 |ASSY, CYLINDER, HOPPER DUMP

1 12| 611363 |VALVE,MANIFOLD,BLANK PLATE(611364)
3 | 11| 610956 [FITTING, BLKHD ELL 1/4T, ENP, Q.R.
2 | 10] 610507 [FITTING, CONN, 1/4NPT X 3/8T, ENP, Q.R.
6 |9 610459 |FITTING, BULKHEAD UNION 1/4T, ENP
2 |8 401302 |VALVE, REG, FLOW CONTROL, ENP, Q.R.
4 |7 401152 |FITTING, CONN, 1/4MPT X 1/4T ,ENP, Q.R.
1 6 611366 |CYLINDER AIR 1 1/16 BORE 1” STR MAG
1 5 301406 |CYLINDER, AIR, 3/4” BORE, 2” STROKE
2 | 4 174049 |FITTING, ELL, 1/8MPT X 1/4T, Q.R, SHORT
1 3 119534  |FITTING, CONN, 1/8MPT X 1/4T, ENP, Q.R.
1 2 111498 |FITTING, MUFFLER, 1/4 NPTM, BRS

4 |1 111497 |[FITTING, MUFFLER, 1/8 NPTM
QY [ITEM| PART # DESCRIPTION

16




Seeder Pneumatic System
210385 Rev D

THE PNEUMATICS IS SHOWN FOR
A 9940 LEFT HANDED SEEDER

SEEDER HOPPER
DUMP VALVE IN
TOP CHANNEL

O] G

P
_/%

HIANIAD
dAWNa ¥3ddOH

SEEDER HOPPER

<
[ 210386-001 o

| ASSY, ENCL, SEEDER HOPPER,9940S,L/H

E;

43IANMAD
HOLVLIOY

24

AIR INPUT

IF BUILDING A 9840
RIGHT HANDED SEEDER
ASSEMBLE THE F.R.L.
AS SHOWN HERE

AR INPUT

OPTIONAL AUTOFILL
OPTION (210420)

39

-

ON TOP OF THE DUMP VALVE
ITEM #15
RED TUBING
FROM MPA
VALVE
|
|
|
WHITE (CLEAR) @ I
TUBING FROM
MPA REGULATOR

WHEN THE OPTIONAL MPA AUTOFILL SYSTEM IS USED

AUTOFILL VALVES TO BE STACKED

COLOR CODE FOR AIRLINE TUBING
CLEAR = AIR SUPPLY
RED = FOR_ RETRACT
BLUE FOR EXTEND

NOTE: 1.



FOLD OUT TO VIEW DRAWING

17

ITEM # QTY.
1 1
2 2
3 1
4 REF.
5 REF.
6
7
8 16
9 2
10 1
11 4
12 8
13 4
14 8
15 4
16 4
17 4
18 4
19 4
20 4
21 2
22 1
23 2
24 1
25 1
26 2
27 2
28 1

Water Spray/Split Assembly (MOD)
210766-002 Rev F

PART#

DESCRIPTION

210391-002 ASSY, CIRCUIT, H20, DUAL SPRAY/SPLIT
210397-003 ASSY, SENSOR, PANCAKE PROX.
210769-002 ASSY, ENCLOSURE WATER, SPRAY/SPLIT
210398-PWM ASSY, NOZZLE, WATER SPRAY, 9840

211099
304830
304831
610169
610967
610969
611237
611238
611534
612307
711933
711934
711938
711939
712058
712078
712080
715630
715639
715641
715643
715645
715647
715662

ASSY, NOZZLE, WATER SPLITTER, 9840
A/W, ANGLE MOUNT, 9840

A/W, ANGLE MOUNT, 98403
SENSOR,BULKHEAD,M12,5 WIRE,F,QC
TERMINAL,STRIP,BREAK-A-PART,MINI 12
CONN.,CORD,3/16-5/16 STR, NYLON
BEARING, 5/8 PILLOW BLOCK, SST
BEARING, 5/8, 2 BOLT FLANGE, SST
GASKET, TERMINAL MANIFOLD COVER
GUARD, WORM GEAR HOUSING
BLOCK, INNER CHASSIS, HEIGHT ADJ.
SHAFT, INNER CHASSIS, HEIGHT ADJ.
RWK, WORM GEAR

RWK, WORM STEEL, 5/8” B, 10 D.P.
PLATE, TERMINAL MANIFOLD COVER
PLATE, MANIFOLD MNT. MAIN

SHAFT, HEIGHT ADJUSTMENT, WATER
A/W, UPRIGHT, WATER SPRAY FRAME
ANGLE, SPRAY/SPLIT, MANIF. MT, TOP
A/W, UPRIGHT, WATER SPRAY FRAME
A/W, TOP CROSS SUPP., WATER FRAM
A/W, SPRAY MANIF. BEARING MT, LWR
A/W.SPRAY MANIF. BEARING MT, LWR
A/W, BASE WATER SPRAY 46"

18

ITEM # QTY.
29 2
30 2
31 ]

1

32 2
3 4
34 3
35 8
36 20
37 6
38 16
39 24
40 8
41 8
2 9
43 8
4 8
45 2
46 4
47 8
48 4
49 24
50 8
51

52 4
53 16
54 2

PART#
715665
715666
715667

113516-023
716159
716468
955619
955621
955661
955937
955938
955939
955942
955975
955976
978916
979506
988316
988910
988920

988956
989712
989716
989744
989910
989916
A05584

DESCRIPTION
BLOCK, WATER SPRAY, BEARING MT.
BRACKET, ENCLOSURE MOUNT, WATER
A/W, MANIFOLD, WATER 8 NOZ, L/H
A/W, MANIFOLD, WATER 10 NOZ
PLATE,SPLASH GUARD,WATER SPRAY
CHANNEL, WORM GEAR END PLATE
NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC #10-24 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
WASHER LOCK 1/2 SST
WASHER, LOCK 3/8" SST
WASHER, LOCK 5/16" SST
WASHER LOCK #8 SST
WASHER FLAT 3/8" SST
WASHER FLAT 5/16 SST
SCREW SOC HD CAP #10-24 UNC X 1
SCREW SOC HD CAP #8-32 UNC X 3/8
SCREW FIN HEX 1/2-13 X 1 SST
SCREW FIN HEX 3/8-16 X 5/8 SST
SCREW FIN HEX 3/8-16 X 1 1/4 SST
SCREW FIN HEX 3/8-16 X 3 1/2 SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 5/16-18 X 1 SST
SCREW FIN HEX 5/16-18 X 2 3/4 SST
SCREW FIN HEX 1/4-20 X 5/8 SST
SCREW FIN HEX 1/4-20 X 1 SST
PLATE-SERIAL NUMBER



Water Spray/Split Assembly
210766-002 Rev F




Pulsating Spray Gun
210389-PWM Rev B

ITEM # QTY. PART# DESCRIPTION
1 1 119534 FITTING,CONN,1/8MPT X 1/4T,ENP,Q.R.

2 1 210379-PWM  ASSY, NOZZLE MOUNTING BLOCK

3 1 304208 ADJUSTABLE HANDLE 1/4-20 THREAD
4 1 401152 FITTING,CONN,1/4MPT X 1/4T,ENP,Q.R.
5 [N 610885-05 TUBING, 1/4" POLYURETHANE, YELLOW
6 1 611574 VALVE, PULSAJET GUN

7 1 955409 NUT HEX JAM 1/4-20 UNC SST

8 1 955940 WASHER LOCK 1/4" SST

9 1 955977 WASHER FLAT 1/4" SST

10 2 982912 SCREW FLT HD SOC #8-32 X 3/4 SST

11 1 C00506 RETAINER CAP CP1325-NP

12 1 C00565 TIP #650017 SS TEE JET

13 1 C07663 FIELD ATTACH, M12,5 WIRE,MALE

Proximity Sensor
210397-003 Rev B

ITEM # QTY. PART# DESCRIPTION
1 1 304430  CABLE,SENSOR,M12,5WIRE,F,QC,STR
1 715600 PLATE, PROX. MNT.
1 715601 BRACKET, PROX. MNT
955621 NUT HEX NYLOC #10-24 UNC SST
955661 NUT HEX NYLOC 1/4-20 UNC SST
955977  WASHER FLAT 1/4" SST
982324  SCREW FLTHD SOC #10-24 X 1 1/2SST
989914  SCREW FIN HEX 1/4-20 X 7/8 SST
1 C06752  SENSOR,PROX,80MM,10-55VDC,NPN,EDDY

FOLD OUT TO VIEW DRAWING

NV 00 N O 0 hAWN
N AN N BN

Splitter Nozzle
211099 Rev B

ITEM # QTY. PART# DESCRIPTION
1 1 211100 ASSY, NOZZLE MOUNT (612008)

2 1 304208 ADJUSTABLE HANDLE 1/4-20 THREAD

3 1 401152 FITTING,CONN,1/4MPT X 1/4T,ENP,Q.R.
4 1 610187-002 CABLEMICRO-CHANGE ,M12,5WIRE,SPRAYM
5 1 610885-05 TUBING, 1/4" POLYURETHANE, YELLOW
6 1 610966 FITTING,CONN, 1/8NPT x 1/4T, Q.R.,HEX
7 1 612008 VALVE,SOL SS 1/8NPT 2 WAY 24VDC

8 1 612018  TIP, SPLIT, BETE, .020", 1/8" NPT

9 1 955409 NUT JAM 1/4-20 UNC

10 1 955940 WASHER LOCK 1/4" SST

11 1 955977 WASHER FLAT 1/4" SST

12 2 MC0320  SCREW, FLAT HD, 3 X 20 MM

19 20



Splitter Nozzle
210397-003 Rev B 211099 Rev B

Proximity Sensor

Pulsating Spray Gun
210389-PWM Rev B




Spray/Split Height Auto Adjust
210768-003 Rev B

ITEM # QTY. PART# DESCRIPTION
304123-001  MOTOR,GEAR,1/8HP,200/230-50/6.3.6:1
304219 SPROCKET,RWK,25-B-24 1.104 BORE
304238-001 CLUTCH,24 VDC,9840
304350-001  SENSOR,PROX,8MM,10-30V,PNP,NC,TURCK
304350-003  SENSOR,PROX,8MM,10-30V,PNP,NC,TURCK
712075 BRACKET, ENCODER MOTOR H20
712076 SPROCKET, MOTOR H20
712082-001  PLATE, SENSOR MNT.
715650 A/W, HOME SENSOR/CLUTCH TAB
715651 PLATE, OVERTRAVEL SENSOR MT
715653 BLOCK, SPACER, WATER SPRAY SENSOR
715654 A/W, MOTOR MOUNT, WATER
715657 A/W, CHAIN COVER FRONT, WATER
715661 BRACKET, MOTOR MNT SUPT
C05448 COLLAR,1/2" SET,SST
C07626 SENSOR,CABLE,M8,3WIRE,F,QC,90

GO N = = = N = = N = = = N NN —

N O N DN — O V©® NN WN =

FOLD OUT TO VIEW DRAWING

21 22



Spray/Split Height Auto Adjust 3
210768-003 Rev B




Conveyor Components
113516-100

ITEM# QTY. PART# DESCRIPTION
1 1 113516-001 A/W, CONV, 946RI-116S

2 2 113516-007  SHAFT, TRANSFER, 46"
3 4 113516-009  GUIDE, CLIP-ON, TABLETOP CHAIN, 116
4 4 113516-010  CHANNEL, CHAIN GUIDE, 1165
5 4 113516-013  GUIDE, CLIP-ON, TABLETOP CHAIN, 116
6 4 113516-017  CHANNEL, CHAIN GUIDE MNT.
7 ] 113516-101  ASSY, PAN GUIDE, AUTO, 46" X 1168
8 ! 113516-102  ASSY, CATCH TRAYS, 946RI-116S
9 8 118241 NUT, WELD ON 1/4-20 NC, SST.
10 1.50 152173 CHAIN ROLL #40 NICKEL PLATED
1 ] 152179 CHAIN LINK #40 RUSTLESS CONNECTING N.P.
12 ! 210369 ASSY,MOTOR DISCONNECT,400V,15A
13 ] 210647 ASSY, SPRKT IDLER, 40-A-17, 3/8" BORE
14 ! 210934-046  CONVEYOR,DIRECT DRIVE,SEW,R/H,46"
15 3 303000 LABEL,BURFORD LOGO, 4.25 SCRIPT
16 12 611635 BEARING, 1" BORE 3 HOLE FLANGE
17 16 611723 SPROCKET, 16T, 3.11" OD EZ CLEAN
18 4 611724  SPROCKET, 24T, 4.65" OD EZ CLEAN
19 44.00' 611725 BELT,&" WIDE x 1/2" PITCH,SERIES 1100
20 8 611868 END CAP, BEARING (611635)
21 40 711757 COLLAR, SET, 1" SST
FO LD O UT TO \/l EW D RAW | N G 22 8 712734 PLATE, CHAIN GUIDE CLAMP, MAGNET
23 16 712735 PLATE, TOP CHAN GUIDE CLAMP
24 20 712735001  BAR, ROLLER/PROX CLAMP, ADJ.
25 4 712738-046  A/W, CONVEYOR CROSS BRACE, 46"
2 20 712741 BRACKET, ROLLER SHAFT
27 10 712744 SHAFT, ROLLER IDLER, CHAIN
28 10 712745 ROLLER, IDLER, TABLETOP CHAIN
29 16 712781 COLLAR, HALF REWORK, 1-1/2 SPLIT, SST
30 10 712782 SHAFT, SPACER, CHAIN GUIDE
31 4 714329-001  GUARD, INFEED DRIVE, BBU
32 4 714330  GUARD, TRANSFER CENTER DRIVE
33 2 714357 SPROCKET, RWK, 40-B-17, 5/8" B
34 ! 714358 T-NUT, TRANSFER IDLER ADJ.
35 ] 714359 SHAFT, ECCENTRIC IDLER
36 ! 714360  A/W, COVER INTERLACE DRIVE
37 4 714871 SHAFT, IDLER SPACER, BBU
38 4 714872 SHAFT, IDLER, M-QNB SPROCKET
39 4 714904  GUARD, MAIN CHAIN DRIVE SPROCKET
40 2 714908 ROLLER, IDLER, TABLETOP CHAIN
41 2 714909 SHAFT, IDLER ROLLER, TABLETOP CHAIN
42 4 955390 NUT HEX JAM 1-1/8-7 UNC SST
43 ] 955938 WASHER LOCK 3/8"
44 2 981708  SCREW FLT HD SOC 1/4-20 X 1/2 SST
45 ] 988932  SCREW FIN HEX 3/8-16 X 2 SST
46 ! A05584  PLATE-SERIAL NUMBER
47 4 C03324  A/W, ALL-THREAD LEG, CONV.
48 8 717930 SPACER, .38 OD x.19 ID x .438L,5S

23 24



Conveyor Components

113516-100




ITEM # QTY.
1 1
2 2
3 1
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

FOLD OUT TO VIEW DRAWING

N
(@)

W W W W W W NN NDNDDNDNDNDDNDDN
OO N W N — O VvV 00 N O O D WO DN —
N — A AN DN —= — —= N — — B DM DNNMWW— = =NDNDNDMNDNDNDHMN— 06— — —>N — —

w
o~

25

Pan Guide Assembly

PART#
113516-008
113516-012

152169

152175
304123-001
304350-001

304431
610953
610955
611238
611469-010
612307
710832
711938
711939
712026
712735-001
712831

712859

712860

712861

712862
712865-001

712866

712870

712876

712878

712903

712987

712988

714869

716468

955942

979506

C00174
C07626

113516-101

DESCRIPTION
SHAFT, PAN GUIDE, 116S
AW, BUN PAN GUIDE, 9840
CHAIN,ROLL,#35,NICKEL PLATED
CHAIN LINK #35 CONNECTING N.P.
MOTOR,GEAR,1/8HP,200/230-50/6,3.6:1
SENSOR,PROX,8MM,10-30V,PNP,NC,TURCK
CABLE,SENSOR,M12,5WIRE,F,QC,90
CONNECTOR, CORD, .20-.35, DOME, NYLON
CONNECTOR,SEAL RING, 1/2NPT,POLYETH
BEARING, 5/8, 2 BOLT FLANGE, SST
ENCODER, .375 THRU BORE
GUARD, WORM GEAR HOUSING
SUPPORT, PAN GUIDE SHAFT
RWK, WORM GEAR
RWK, WORM STEEL, 5/8" B, 10 D.P.
SPROCKET, REWORK,35B14, 5/8 BORE
BAR, ROLLER/PROX CLAMP, ADJ.
SUPPORT, PAN GUIDE SHAFT
AW, GUARD, PAN GUIDE DRIVE
BLOCK, BEARING MOUNT
BLOCK, PAN GUIDE, 1" ACME, LH
BLOCK, PAN GUIDE, 1" ACME, RH
BRACKET, BUN PAN GUIDE MNT.
PLATE, PAN GUIDE MNT
PLATE, MOTOR MOUNT, PAN GUIDE
STANDOFF, CHAIN GUARD COVER
SHAFT, PAN GUIDE, 46" DRIVE
BRACKET, PROX MNT, 9840
BRACKET, PROX MOUNT
BLOCK RWK, BEARING MOUNT
BLOCK, PROX TRAVEL, SHORT
CHANNEL, WORM GEAR END PLATE
WASHER LOCK #8 SST
SCREW SOC HD CAP #8-32 UNC X 3/8 SST
LOCKING NUT, 1/2 NPT, NYLON
SENSOR,CABLE,M8,3WIRE,F,QC,90

26



Pan Guide Assembly
113516-101




FOLD OUT TO VIEW DRAWING

27

ITEM # QTY.
1 1
2 1
3 2
4 2
5 1
6 2

Catch Tray Assembly

PART#
113516015
113516-019
113516-211

301727
712830-046
A07726

113516-102

DESCRIPTION
A/W, WATER DEFLECTOR END
A/W, WATER DEFLECTOR END
A/W, DRIP PAN SUPPORT, 46" CONV.
A/W, CATCH TRAY, 46" CONV.
A/W, CENTER DEFLECTOR, WET-DRY
FITTING, PLUG 1/2" PVC

28






Conveyor Drive Assembly
210934-046 Rev D

ITEM # QTY.
1 1

N
OO N DA DN O AN N =2 = =2 2 s a

FOLD OUT TO VIEW DRAWING

29

PART #
611388
611907
715348
715349
715350-046
715351
716891
955470
955619
955939
955940
971206
989710
989712
989716
991312

DESCRIPTION
BEARING, 1", 2 BOLT FLANGE, SST
GEARMOTOR, 1/2HP,460-60-3,LH
PLATE, GEARMOTOR MOUNT, SEW
SLEEVE, ENCODER MOUNT, SEW
SHAFT, LOWER CONV. DRIVE, 46", SEW
PLATE, ENCODER MOUNT, SEW
PLATE, BEARING COVER
KEY, SQ 3/16 X 1.00 .002 UNDERSIZE
NUT HEX NYLOC 5/16-18 UNC SST
WASHER LOCK 5/16" SST
WASHER LOCK 1/4" SST
SCREW SET SOC 1/4-20 X 3/8 SST
SCREW FIN HEX 5/16-18 X 5/8 SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 5/16-18 X 1 SST
SCREW FIN HEX Mé-1 X 20 MM SST

30



Conveyor Drive Assembly
210934-046 Rev D




FOLD OUT TO VIEW DRAWING

31

ITEM # QTY.
1 1
2 2
3 4
4 1
5 2
6 1
7 2
8 1
9 1
10 1
1 8
12 8
13 4
14 30
15 4
16 8
17 1
18 24
19 4

20 8
21 8
22 2
23 8
24 4
25 4
26 8

PART#
113516-201
113516-209
113516-210
113516-211
113516-213
113516-215
113516-217

210369
301727
303000
611635
611723
611724

611725

611730

611868

612136

711757

712734

712735
712735-001
712738-046

712741

712744

712745

712781

Washdown Conveyor
113516-200

DESCRIPTION
A/W,CONV. FRAME,948RI-48WD
CHANNEL, CHAIN GUIDE MNT, 48"
GUIDE, TABLETOP BELT, WEARSTRIP 48"
A/W, DRIP PAN SUPPORT, 46" CONV.
A/W, WATER DEFL. END, 946RI-48
CONVEYOR,DIRECT DRIVE,SEW,L/H,46"
CHANNEL, CHAIN GUIDE MNT, 48"
ASSY,MOTOR DISCONNECT, 600V, 15A
A/W, CATCH TRAY, 46" CONV.
LABEL,BURFORD LOGO,4.25 SCRIPT
BEARING, 1" BORE 3 HOLE FLANGE
SPROCKET, 16T, 3.11" OD EZ CLEAN
SPROCKET, 24T, 4.65" OD EZ CLEAN
BELT,6" WIDE x 1/2" PITCH,SERIES 1100
CASTER, 6" SWIVEL LOCKING, SST
END CAP, BEARING (611635)
SERIAL PLATE, 16GA SS, MADE IN USA
COLLAR, SET, 1" SST
PLATE, CHAIN GUIDE CLAMP, MAGNET
PLATE, TOP CHAN GUIDE CLAMP
BAR, ROLLER/PROX CLAMP, ADJ.
A/W, CONVEYOR CROSS BRACE, 46"
BRACKET, ROLLER SHAFT
SHAFT, ROLLER IDLER, CHAIN
ROLLER, IDLER, TABLETOP CHAIN
COLLAR,HALF REWORK, 1-1/2 SPLIT, SST

32

ITEM # QTY.
27 6
28 4
29 2
30 4
31 4
32 2
33 2
34 4
35 12
36 8
37 24
38 8
39 4
40 40
41 24
42 8
43 10
44 12
45 4
46 20
47 4
48 8
49 40
50 8
51 1
52 4

PART#
712782
714329-001
714871
714872
714904
714908
714909
955390
955460
955619
955620
955661
955938
955940
955975
955976
955977
983506
988910
988920
988924
989616
989910
989912
A07726
C03324

DESCRIPTION
SHAFT, SPACER, CHAIN GUIDE
GUARD, INFEED DRIVE, BBU
SHAFT, IDLER SPACER, BBU
SHAFT, IDLER, M-QNB SPROCKET
GUARD, MAIN CHAIN DRIVE SPROCKET
ROLLER, IDLER, TABLETOP CHAIN
SHAFT, IDLER ROLLER, TABLETOP CHAIN
NUT HEX JAM 1-1/8-7 UNC SST
KEY, SQ 1/4 x 1.00 x .002 UNDERSIZE
NUT HEX NYLOC 5/16-18 UNC SST
NUT HEX NYLOC 3/8-16 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
WASHER LOCK 3/8"
WASHER LOCK 1/4" SST
WASHER FLAT 3/8" SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4” SST
SCREW FLT HD SOC #6-32 X 3/8 SST
SCREW FIN HEX 3/8-16 X 5/8 SST
SCREW FIN HEX 3/8-16 X 1 1/4" SST
SCREW FIN HEX 3/8-16 X 1 1/2 SST
SCREW FIN HEX 5/16-24 X 1 SST
SCREW FIN HEX 1/4-20 X 5/8" SST
SCREW FIN HEX 1/4-20 X 3/4" SST
FITTING, PLUG 1/2" PVC
A/W, ALL-THREAD LEG, CONV.



113516-200

Washdown Conveyor



FOLD OUT TO VIEW DRAWING

33

ITEM # QTY.
1 1
2 1
3 1
4 1
5 1
6 1
7 1
8 4
9 4
10 4
11 4
12 4
13 1
14 2
15 4
16 2
17 4
18 4
19 1

Conveyor Drive

PART#
108370-210
113516-216

611388
612275
714497-046
716891
955470
955619
955939
955940
955940
955977
971206
989710
989712
989716
991312
991350
C01008

113516-215

DESCRIPTION
COVER, GEAR BOX SHAFT
PLATE, GEARMOTOR MNT, SUB OUT, ENP
BEARING, 1", 2 BOLT FLANGE, SST
GEARMOTOR, 1/2HP, 460-60-3, LH, WD
SHAFT, LWR DIRECT DRIVE, 46" SEW
PLATE, BEARING COVER
KEY, SQ 3/16 X 1.00 .002 UNDERSIZE
NUT HEX NYLOC 5/16-18 UNC SST
WASHER LOCK 5/16" SST
WASHER LOCK 1/4" SST
WASHER LOCK 1/4" SST
WASHER FLAT 1/4" SST
SCREW SET SOC 1/4-20 X 3/8 SST
SCREW FIN HEX 5/16-18 X 5/8 SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 5/16-18 X 1 SST
SCREW FIN HEX Mé-1 X 20 MM SST
SCREW FIN HEX Mé.1 X 50 MM
COLLAR,3/4" SET,SST

34



Conveyor Drive
113516-215



FOLD OUT TO VIEW DRAWING

35

*NOT SHOWN

ITEM # QTY.
1 3
2 4
3 REF.
4 REF.
5 1
6 1
7 1
8 1
9 1
10 1
11 1
12 2
13 3
14 1
15 10’
16 3
17 3
18 S
19 2
20 2
21 1
22  REF
23  REF
24 1
25 2
26  REF.
27 4
28 4
29 2
30 8
31 2
32 4
33 4
34 1
35 1
36 3
37 1
38 1
39 1
40  REF
41* 4
42* 2

Autofill Assembly (MOD)
210443-001 Rev L

PART #
110423
111497
210430
210450
304268
304430
304431
305772
401152
610295
610507
610531
610602
610673
610885-07
610954
610955
611047
611051
611117
611899
611950
611951
712432
712438
712444
714312
714313
955618
955619
988356
989732
989740
A05038
A05584
C00174
C00398-002
C07626
C07670
610886-07
A05025
A05073

DESCRIPTION
FITTING, 1/4" NPT PLUG
MUFFLER, 1/8" NPT
ASSY, MPA-100, AUTO-FILL, 110V
ASSY,MPA-100 AUTO-FILL,220VAC MOTOR
BLOCK, 30MM, PROX MT, AUTO-FILL, 9840
CABLE,SENSOR,M12,5WIRE.F,QC,STR
CABLE,SENSOR,M12,5WIRE,F,QC,90
INLET TUBE REWORK MPA-100
FITTING,CONN, 1/4MPT X 1/4T,ENP,Q.R.
SENSOR,PROX, 18MM, 10-30VDC,PNP,N.O.
FITTING,CONN, 1/4NPT X 3/8T,ENP,Q.R.
FITTING, 1/4"Y", Q.R.
FITTING, ELL, 1/4NPT X 1/4T,ENP,Q.R
FITTING “Y" 3/8 X 1/4 2X QR
TUBING, 1/4” POLYURETHANE, CLEAR
CONNECTOR, CORD, .39-.56, DOME, NYLON
CONNECTOR,SEAL RING, 1/2NPT,POLYETH
HOSE, 12" ID CLEAR VIEW, PVC
HOSE CLAMP, 12"
VALVE,SOL,24V,2 WAY,1/4P
PLC,ML1200,IN/OUTPUT MODULE,8IN/60U
VACUUM MOTOR 110V( MPA)
VACUUM MOTOR 220V ( MPA)
A/W, MPA-100 SUPPORT FRAME, 9840
BLOCK, VAC. FRAME SPACER
A/W, HOPPER COVER, 9840S / MPA-100
AUGER, SPLIT COLLAR RIGHT
AUGER, SPLIT COLLAR LEFT
NUT HEX NYLOC 1/2-13 UNC SST
NUT HEX NYLOC 5/16-18 UNC SST
SCREW FIN HEX 1/2-13 X 3 1/2 SST
SCREW FIN HEX 5/16-18 X 2 SST
SCREW FIN HEX 5/16-18 X 2 1/2 SST
BRACKET, PROXIMITY MTG.
PLATE-SERIAL NUMBER
LOCKING NUT, 1/2 NPT, NYLON
PORTING, BLOCK INSERT KIT, 1/4NPT
SENSOR,CABLE,M8,3WIRE,F,QC,90
SENSOR,CAPACITIVE,30MM,DC,PNP-N/C
TUBING, 3/8" POLYURETHANE, CLEAR
COLLAR REWORKED
AUGER ROD

36



Autofill Assembly (MOD)
210443-001 Rev L

MOUNT TO FRL

oloN

37

MPA CLEANOUT
VALVE AND "Y"




MPA Hose Assembly
210438-020 Rev B

ITEM # QTY. PART# DESCRIPTION
1 2 268074 CLAMP HOSE 1 1/2TO 3/4
2 20’ 305084 HOSE, POLYWIRE, VAC TRANSFER 1.5 ID
3 1 712517 A/W CONNECTOR HOPPER

MPH-300 Assembly
306102 Rev E

ITEM # QTY. PART# DESCRIPTION
1 1 211240 KIT MPHS-300/500
2 1 306100 HOPPER HS-300

FOLD OUT TO VIEW DRAWING MPH-300/500 Kit
211240 Rev C

ITEM # QTY. PART# DESCRIPTION
1 611014 LANYARD, QUICK RELEASE PIN, CABLE

1

2 1 611097 CLAMP, TRI-CLOVER, 2 1/2"

3 1 611098 GASKET, TRI CLOVER, 2-1/2"

4 1 611285 CLAMP, HEAVYWEIGHT, 2"

5 1 612039 LANYARD, CABLE 6"

6 1 712514 PLATE DOWN TUBE MPH300

7 1 712516 A/W CONNECTOR HOPPER

8 1 716539 END CAP SOLID 2 1/2 RWK

9 1 716702 WAND PICK UP

10 4 955940 WASHER LOCK 1/4” SST

11 1 955941 WASHER LOCK #10 SST

12 4 955977 WASHER FLAT 1/4" SST

13 2 971204 SCREW SET SOC 1/4-20 UNC X 1/4 SST
14 2 971210 SCREW SET SOC 1/4-20 UNC X 5/8 SST
15 1 978906 SCREW SOC HD CAP #10-24 UNC X 3/8 SST
16 4 989920 SCREW FIN HEX 1/4-20 X 1 1/4 SST

17 1 C00532 CAP # 16AMP-2 2"

18 1 C01005 GASKET 2"

37 38



MPA Hose Assembly MPH-300 Assembly MPH-300/500 Kit
210438-020 Rev B 306102 Rev E 211240 Rev C

.
-20 =20 |
-30=30'—A——» | |
~40=40 g L &\/
I & 1 -
b o8




FOLD OUT TO VIEW DRAWING

39

ITEM # QTY.
1 1
2 2
3 REF.
4 2
5 8
6 8
7 8
8 1
9 1
10 1

Hopper Vibrator Assembly

PART#
113393
142007
306102
612297
955941
955978
978912
A05379
C07644
C07645

211136 Rev B

DESCRIPTION
PLUG MALE 3 POLE TWIST LOCK
CABLE, T6AWG, 3 COND., BLACK CORD
HOPPER ASSEMBLY MPHS-300
VIBRATOR 115V NEA5050
WASHER LOCK #10 SST
WASHER FLAT #10 SST
SCREW SOC HD CAP #10-24 UNC X 3/4 SST
PLUG FEMALE 3 POLE TWIST LOCK
COVER, WEATHER PROOF - 113393
COVER, WEATHER PROOF - A05379

40



Hopper Vibrator Assembly
211136 Rev B




Deaerator Pump Assembly

ITEM # QTY.
1 1
2 1
3 1
4 1
5 2
6 1
7 1
8 5
9 3
10 1
11 1
12 2
13 12
14 2
15 2
16 14
17
18
19

FOLD OUT TO VIEW DRAWING

N N DN NN
A WO DN — O

W W W W W W W NN DNDDNDDN
o~ O A W N — O Vv 00 N oo O»n
T NG Y S N G R e R NC T N o < T )

w
~N

41

PART#
113516-020
113516-400

303674
305716
610505
610886-07

611121

611343

611350-05

612278
713714
955409
955661

955939
955976
955977
989712
989910
989912
989948
A06856
A07726
C00537
C00578
C00579
C01013
C01018
C01958
C0533¢9
C05431
C05576
C06171
C06174
C06176
C06183
C06195
C06196

113516-105

DESCRIPTION
A/W, DEAERATOR-PUMP FRAME
FITTING, UNION, 1/2 TUBE X 3/8 TUBE
GAUGE 0-200 PSI 1/4 NPT BACK MT SST
FLOAT VALVE MINI ADJ 1/2"
FITTING,ELL,1/4NPT X 3/8T, ENP, Q.R
TUBING, 3/8" POLYURETHANE, CLEAR
PUMP, AIR POWERED DBL DIAPHRAGM
FITTING,ELL,1/2NPT X 1/2,ENP,Q.R.
TUBING,1/2" POLYURETHANE,YELLOW
FITTING,DBL ELL,1/2 NPTM X 1/2 TUBE
REGULATOR BRACKET, PUMP CART
NUT HEX JAM 1/4-20 UNC SST
NUT HEX NYLOC 1/4-20 UNC SST
WASHER LOCK 5/16" SST
WASHER FLAT 5/16 SST
WASHER FLAT 1/4" SST
SCREW FIN HEX 5/16-18 X 3/4 SST
SCREW FIN HEX 1/4-20 X 5/8" SST
SCREW FIN HEX 1/4-20 X 3/4" SST
SCREW FIN HEX 1/4-20 X 3 SST
FITTING, REDUCING ELL 1/2F X 3/8M SS
FITTING, PLUG 1/2" PVC
REGULATOR, AIR, 1/4 NPT PORTS
FILTER, WATER, 3/4" NPTF
FILTER REPLACEMENT # AP110
FITTING, REDUCER, 3/4MPT X 1/2FPT, SST
FITTING,NIPPLE,HEX, 1/2 NPTM,SST
FITTING,REDUCER, 1" MPT X 3/8FPT,SST
FITTING, REDUCER, 1" x 1/2" PVC
VALVE, 1/2 NPT 2-WAY, BALL, SST
FITTING, 1/2 NPT BULKHEAD, PL.
TANK, WATER RECHARGER
FITTING, BULKHEAD 1" POLY
RWK, TANK & COVER
TEE MOUNT A/W
PLATE, COVER CLAMP
BRACKET, UPPER TANK

42



Deaerator Pump Assembly

113516-1056




Drive Settings/
Electrical
Schematics

Drive Settings

Parameters not listed below should remain at the manufacturer’'s default values. Verify the
Inverter that is installed in your unit before checking the settings below.

9840 / 9940 SMART TOPPER
9840S / 9940S SMART TOPPER
(POWER FLEX 4M) DRIVES

FOLD OUT TO VIEW DRAW'NG DRV1 Mandrel DRV2 Conveyor DRV3 Automate DRV4 FD300
A424 0.2 sec A424 0.2 sec A424 0.2 sec A424 0.2 sec
A425 0.5 amp A425 1.0 amp A425 0.5 amp A425 1.0 amp
A451 5 A451 5 A451 5 A451 5
C302 4 C302 4 C302 4 C302 4
C303 1 C303 2 C303 3 C303 4
C304 2 C304 2 C304 2 C304 2
C305 5 sec C305 1 sec C305 1 sec C305 1 sec
P101 460 P101 motor vac P101 230 vac P101 motor vac
P106 5 P106 5 P106 2 P106 5
P107 6 P107 6 P107 6 P107 6
P108 5 P108 5 P108 5 P108 5
P109 0.1 sec P109 0.1 sec P109 0.1 sec P109 0.1 sec
P110 0.1 sec P110 0.1 sec P110 0.1 sec P110 0.1 sec
T201 0 T201 0 T201 0 T201 0
T202 0 T202 0 T202 0 T202 0

*Power cycle inverter for any changes to take affect.

43 44



RO IH S 30 T iHvd Al T 1574 i ﬁ
%G ) 38N EIA0T1ONA| B89L00 | 96 AFfV0 L JOAFE - VAD9¥ A1ddNS HIR0d| £16019 | 1 | |
LIRGE97 |G ) IWMIONT] L8900 | 96 N0 9173 1N41N0"00Z1 N 2 1d 88019 I 127d
1 (BE—-H) NOSIAIOVII0A| 188118 ] /1 =125 /5 1 ADDS WS ) 20d 1 35N4] 190400 F4 9°G ¥d
U SIKIOd 1531-384'30v10A| 099119 1 SLYFOE Z | 0/d Fihan
TWNQ THIRE3E3A0D ON3[ 291400 ¥ ¥=|EL yoo-ZZri1g| Z £ 1AH0
TNO MO0 18 TWHIME3L] 411400 £l ¥= 8L [BE019 Z [45]
SNIONNOEDTYNIAEIL] 525900 aj aL ¥OF019 [ T
dffv13 ON3'80HINY|  S9#900 ol y=lHL Y | Z0S¥0% I 18D
ONURNOF RO vel | ¥9¥900 | BY | ¥— 81 I3 E3AvINE LNouD|  Zz4400 | 1 lSFEEiBd]
SOd=0] TyN HIdANT|  £9¥302 1 T “SOdE1TIvY HROY a3avIeE Indadkoo-jZ0) | (ST CLE
TYMifEaL #3A0D ak3| Zoygod 1 Bl uE. v Wed* nz.___.n WINVINE UNDHDKEOT-0G9:0) ¥ S FE e
MOOTE TYNIMEL| 19900 [ =N ¥ LE-069.00 | [T:E]
"dELS HINEYA | £¥8500 | 061 Tl 180d Z99119 i 0V
13A0vua| 85900 | 2 8L (¥00-£0y01Z) LNJHID DYADSY/OBE INHO 0344
S0d- A HIAANT| 695900 | € BL ROILaE 3530 ¥ i5vd | A0 | 0aes |
"HHO 021 LIVM F/) 8315538|  £60019 I 1534 ‘ONOD_r DHv3 1 318V IATET -]
SFFOL) E___.___.xto.._.uu...wan I THd 06 FHINE B 318v0 S05N35| 929400 Z lriE1sad
1 d uﬁnz_n_.un.,un 01 iMEX0Hd'H0SNIS[100-0850s | Z [riTiSHd
} 21d 1 YA H0LOM | 100-EZ0p0E | | FHLIN
| [EL | EFFOT I TRIE]
] 120d 0i0-69r1 19| RIE]
HEZ | HOS5I008400F LI o 1d | 1aid (SRE0IZ) LUNJWD Hva ONIZIS
[ uﬂa,.m,mwm_, 1HDMINIAIII43H8INAa]  Z6G))0 | 438 [ 1Hv/Z1 Noildidosa0 T 1&vd ab | oans |
OIN d0L NHOH/ W 20AE 3380 IHDN|  6BEL0D | IHY/Z10 ‘ONOD FONYIL'IIEYD| €11ZFl K]
OM1_ONNOED | wavs00 L aND HID LI INOR XOud' 3 10NY | ZZ0r0% } 1 5Hd
ONISNCH H3L 1] SV H3ONYHOX Iv3H| £95149 13%3 X08JTOY LHOEH LINIVEB] 12212 } Zisud
J0AYZ HIONYHOXI IVIH[L00- 1 ¥£019] [FTE] 9Z9.02 Z [Z171158d
ﬂmﬁh wu_.zﬁm. ﬂm.mm:.ma._u:u [TEITE] [NFE] L00-0SEy0E | Z [Z171iSHd
SOTONI|_ GyyOs I 1 ._wwm LOo-EZIF0E | | THIA
A¥138|  /BE019 T TR 0620 3HINS'Z L A IIBVD HOSHIS] | Trr0s 1 Z02H3
'Av1348]  Ziy010 1 LD TINNYHD £ WNOLD3HM HI00IN | 010-69F1 18] | EGRLE]
IUAVI3H]|  ZGy01e I {(FEE0IZ) LNJHID 14N §3033S =3
AXIE) JOAYIOLN TWNIAEIUAYIEE | 1 Z¥000 £ [O0re-s0m NOILdO530 1 _lifvd A0 T I08fps |
ETT] YZOLA WHINEILAYI34| yor0l9 | 8 .__.Ew ‘ONOD PORve L 308V | giizrl | JOc |
dIV0 L ADSZ §3Hv3INE LNJEI0I0-6r5L02 | [
(00F01Z) LINJWID 38NSOTINT NV'ASSY BIS 003 3UNG Z1 1 JI8VI HOSNIS| 05 py0E | | T<ELE]
T3NNYHD £ TVININ3HONI'S3000N3] 201419 i 10JH3 ]
_ T TN TS (8950} Z=4BE04Z) LINDMID Eum;_mo
.amcu@“%_..m__u.ﬁ__u ££1£00 | 0T ....amw.ﬂ wumlhmww.l
LHVIS=TINd/d0IS=HSNd LV I3V | 565502 } 1Bd VeSO 1 53
W= 1" 300INYD 1OVINGD| 101400 | 1Bd TTE0| T FaL
HSN 038 1IN/ HSNAHOLNS | £12200 | | 18d| $ot010 | ¢ S8l
031 3008 J0AFZ INIA3I0VId3E B1nE]  ZL1009 | 434 11T 365010 7 AL
AUVISINVN | £92)00 | L 19502 4 58]
[EERFELEL IETEATA] ] 1 AT T L
HOUV T/ JOAF T ASSY LHDIT| 105 10D I 17 2 .
e e o) [ e L LR 1 e T
05 LA I0- LN/ Y | yroZid | [0/d Dka = =
0766/ S07EE VIS0 NSO TONTNAY] 886111 | AN E (100 89.012) LINDHID AVdS ¥3ILVA JWNG0TONI
; = ; NEILdiE 3530 T 15vd ab | toas
HINOL #0100+009 - Ad AN1gSI0 g 4 EMM D/0FZINAYIHAING GV 3I8Y2| ¥£1019 | @ | 8-1105
! s 3/0 3 3UNS ZI QVIRAINEIIBYI| 69)0)9 | B | 8-110%
BTNTTESY i WIS D0 IV UG T HIVLILY Q13|  §99.00 ] g8-1105
dl T ByEZOY ] w- “__wm
OvIH_HOLYI gy FigL19 =1
T idyd | ub | T08MAS | W3NS FHTLIMSING2ATVA| 695113 w 18173
: Im.mw...m : w 13175 i 8300 83 TT0HINGD ZATHA| 546 15 [ ENTTE)
k : [ (3UHR) SOAPZ DL TWHIHAL AV 138 yOF0 | 8| o= 1auy]
lﬁw&%ﬂg 191014 | 118l (100-956012) 1INJ8ID 31ZZON AvHdS H3LvA,
] ¥EG01D ] D REEN T 15y WD | eS|
_E:,munnu.riz_ AWIAANC]  pIE0L9 I =N |$E»; =71 T TRELT TGE010 i DZ5ud
HOHINY] €90018 4 Bl [TROTNIAO0SE -0z ONOJ HOI0INNOD|  £56019 ] 0Zsud
Z9E019 | & Bl H1S 3HNG 21 T3 18v0 ' 80SNI5 | Ocry0E | | DisBa/iosd
195019 | &% i} [A00T NI D0ASS 01 JUN08 X0 BOSNIS 100~ 26£900] | 0Z5¥d|
kL ..Nm = \:% [ J0AFZ 005 35N40°0L0Hd BOSNIS|  L20119 | Z35d
ST TP TLEE01Z) LnJdis do5HIs Avd ¥
S0AYZ, 38T 550330 SOSNIS Mm"”w ﬂ bay 63 rolmrTED T e T
Z Hd|
WE =09 -00Y/ 052 dHi /1 8Y3D HOI0N| #0919 w=s Eu%umww_a&mmm o xomzmm ”um e B
FTC=09-00r/ 052 are /L a0 H0ION] £09118 | ! 1| [ASON NG W $00-0sEr08 ) ) &)
T76c01 /15501 2) Jfvid 830355 0% IN'dhg 20ME -0)" "N0Hd H0SNIS | 100-06E 4 9151 5u8d
T I itva 00 | WRRS OlYd 1°9°€ oS00} dHE/ | 8vaD 80L0M | 100-521L i GHIR
BLZrOL 4 YZI05 100=-GEE0 IS LINDHED 1417 AvadS 3Ly
100- 25907 Oi5ad _ ; za.EEEnJIrlEﬁ A0 T 08[4S ]
YEGTIE] i S04z | 18vd—Y - ¥v3ud Hmﬂ “ M+
~O1 ARG 9 X084 HOSHIS | 161019 ¥ 1
[INOVI B0IvNLOY| 022203 | | ££501 4 Sl
TILT LIV Ho0 N | 612200 | 1 £95019 | & Bl
700/ 100-yOr01Z) 83ddOH_B30335 4557 £95019 | GaL
[ ROULdH530 T iuyd | uo | 195013 [ gaL
| "aNgD mn.u____,qnm.u.ﬁa 90000 | 9 095019 | & FaL
[ ﬂ.n G/ LSS TI0R" u_:._.n GC050% 7 {Z00-69£01Z) LNJUID 1NdS/A¥EdS dILYM IUNSOIINI
I SalL sz T 15vd W0 | Waps
%'l GAL WOLSZTIWTYIHANG VD I8V | ¥LI0ID 0L _0Z=11705
.I}.n..ﬁ._u .u._ﬁ "HOHINY| cocolg z caL .uxc..._...._z_____n ZLA a.uuxx._?n_ ayd| 691019 0L |DZ-11705
I WNIje3a3A00 ON3| Z9c0ld | € G| TN 200-¢81019] Ob JOZ-11705
NI A2018 &3L| 195019 | fic GHL| BOOZ | 8 01_|0Z- 4105
TR SRR COEOLS | oL AL | 156015 i
DOAIE JWAGE WSE | 30NN HOLSHWA| »ZiG00 | ¥ |G9L-iZdns E68019 [ 127d
20ArZ180d 8 1VOIONTI0SIATYA| Sariig I £Z105 (6601 1) LNJED FIZZON HILINLS HILYM
ISVEQIONII0S 3ATYA| #5140 | ISE/EZI05 M_E_EWWE [ ETE] [ %EI
W15 3H0G Z LA 318V BOSHIS | 0L rrOE | pissa/175d 0N/ IVAGE LNII ‘W0SSIHadS|  ¥ZLE0D Z_|BZLLdNS
| H3dd0H H30335 NH0NIE 0313 13Nvd | £19N3 O/d] | £1Nd ué___wm_mﬂ I..fl.ulm.a:..____..unuucn Z | BZiCi05]
H/d d3dd0H 0335 A80M38 38N5010M3 [Z00-98551 4 9Z9.00 Z_|61'8154d
H/1 H3dd0H (335 ¥E0MIE J8NSOTONI [L00-9555124] £10W3 100=-05Ep08 | £ |61°H1SHd
FO0/Z00-JGL01E] H3ddoH mu.__._..mw,umﬂm.czm (553 RE-n%Em UNJMEIT 14 1N4S B3y
1dI455T Hc NOLdIH [ ¥ i8yd | W0 | %
1dNZ/ | N -0 HDI0INNOD | 656013 i 658d
RO IR00"SE - 02 "0400'H01I3NNGD]  £56019 i 654d |
Al OEFFOT || 6584/ E5d
I | 00-2GL903] 65ud
] IL1Nd5 3LV
H
1]
6LE50V) J004d HIHIYIREIADD]  GroL00 i e mﬂlﬂﬁm
(56561 1) J00Hd HIHIVINH3ADD|  pras00 i 4
TT04E TIVA33 HIOUSHL HOLIINNOD | 6LES0Y | | L L
F0dE 3V HOOUSIMLE0L0INNDD | Teeell ! ; ;
LNJ8ID_H3Ik0d TIH0LMY u” w”z m um__
—— T T T T HSY14 08V X08-USIOASSY ZZ10HE
[ HJ0T8 INNON K084 H0SHIS|  BOZy0f I 958d |
- .B.um&m ZUN IO H0SHIS| 1EFFOE | | 5544
K HOdd GUSNIS | OLSL00 ] 956d
AEVTY 13A31-R01 011 H3dd0H
I i 1ayd An_| I0BALS ]
1Y ¥Z QIONII0S SATYA| LIS I azios
ETCAl] XOad 35| @i050v I £58d
a3 AIVTd INNOW X084 H0ENIS | Brocoy [l g5ud
HJ0T8_LNADK xomuin.ru. BIZT¥OL Z £'954d
HEA s Z £'954d
0£9£00 4 L954d
_HNS..E_E_& LNJEED 14010 011_d3dd0H
[ T idvd | ub
| S
e [
o I Y 4
L AM-921GELl L
19
: =i _ WOY 02111097
- - L]
T o
| = Fi:u]
VO0-EFFOLE) LNDHEI I30LNY 001 -¥dA




Electrical Ladder
FOLD OUT TO VIEW DRAWING 113516-WD

45 46



'
SR R - 5 : = _
HHNTD AYiS WLivh z % 3 n.__w_-ﬁ_.—.|f,
o
HOINEEA MideOn 43015 | o = + < :_.M._Mn: .
WA BOIYLSY = dh_%m. = :.m..w:_
i
ey . | 1= = r T
T lﬂvmﬁ-ﬂ. P.
4 [ & LY w1 L r -
18 #“ E L0 Jm“HE
(4 H 4
{]neo 20
z [3=
O enne
O runo
O sune
O zune
e
O oune
[ mno
WL
[ esto
O mno
O
[ mno
O sumo
O um
e
e
S0AYD=dxd 1
200 20
T ER = mn F;
£ = st ik U.?
t IL L] r1u i Fikp U.x.
e AT A = sr
HOSMIS oYl ThOLY _«.-_I tl.h Snu—- «_z_Us. mw | U
01y IATYA TaO ThsOuy = L o zing I
T [ A 100 T Tasow | a5 142 ke
rour-ax3 w
el oiwi ]
o - N — .
3 Nn Moy : ol ..ml L aaune waivi
62 eas pows 3= shne w3 B = t LN
=
(0 sk o >—== y1ino oo 20 UM pr i Hiv
[m L . z
FAm e )00 L
zume I3 _:wV/\‘\.ﬂrﬂnn . LS Lt
e L et W ok
O onne W} " P J s Lin
e B N e J e
(mT e [ e B ' owre
= e il T B R
oo E b G | i
O e ™} IO LT
er —o M_-__ HIIE
NG s KLk —{] mino - L
re (L. 153 "l Uﬂ!-ﬁ.-ﬂ..!
e B sowvz-aa | s
10 iyaS Wlvl ﬂ_HES ety M [ il b '
O ONTS |_H; uny am [
10 wiams ﬂn L a0
e
! Vi ®inano [
7 Moo 3 W [
["of 3om 1nes aurd ohno w3
£ WA 1nes sl FILAO o [

E]

w4
=1
H_Hn - v e
9 W s duv i o [ 4N.Iw_ ; +
o WA NS wlivk ] pno o [ L = \...../A.” z T ﬂ%
WA 1 I ] e & s e v ¥
£ WA e v ﬂna:_..o ::UR|@III®1!I [ 4N QYD Hldaom ﬁ.ﬁ%
s 7
o Wk anas duvl ] B0 aw [Tz ,  WMHOY VWO ﬁ.uﬂ.ﬁi =
P } [T
ﬂn il i [} \...A\lln. Wit THIOLOY ey
= 2 ] 470 = e s iz
Mty o i [ B% '
N B= o 3 Rl u
] e b [ T |
Ayt [ - = ot Pl e
- Dy v e e Ly z
e ] 100 - Al Tl | oussoom
ns H_n_.F W.H ikl e .,‘..u___u(‘\..l.\,..n.]l
- i~ E WOwME0I3
ey s [ = e e N e om0 s T sohm
o/ [y P sl t WouwhoCo3s
= H__n L o D ]
g = o=
o 3 T M | O O
fobes ] m H a0 [ 156 -
oes [ (mE) o 53 P Sl £ )
— _gin Ha - e
% mn ohng o U_: ai/\AnI z ) Eoﬂ.man
La) fog o il
3
Ty .r.__l__H 20/ ek i
g ﬂn LT ™ MY SHDS
{ev W) vI_H<_.l $30/vA i
AT : 7 L] I /03 z
{ =] 24m0
v, @3 mll CJ
WALk —{ |
" 3 "
=
DA o
b = = e Rn
=0
i
{]

-

e

o T i
- u...lw.: I
{3 IV E
L e
v OFF 1%
T L oA OGr/odE 51 8%5«
i i _u_
5 £ - 01 e _M
Tunidd Oy

aanadnsETrEET| |
a1 .
T ; L EES—
i1 51 ) 3
P Yyl BT £H %ﬂ " i \A
i D8 e 7 OvA ooF .E_@Sn. \ﬁa S ” )
R LT zh v e/ om TR T e )
o 5| - 1

._“r.uﬂ: LIV 1D 3t 25 m._ [l pred a1 T

A OrYORE 061 3

AM-21GELL

xupuﬂ.__ %
A O
LR

o rTi

:n—-».:u._m.n.vom E_H LT aﬁlﬂm@“a.u [F3

™ p/ h

Joppo7 [02U}D8|3




Electrical Layout
FOLD OUT TO VIEW DRAWING 113516-WD

47 48



ot

oPTckAL duToRLL STSTEW

e | Mo b g
. i -
zMw.w; = st . A= 8
8 % 3 M : : _
\..lu ..... ‘
= ey s
oF 1= i = &
iR e : 3 HTWT mw
= I . = )
l.m..l w L -3. =
(=]
e Male—|| “ld| k&= £82-
g w Lz
P @w san said
i oy e
- o - & H &
o mJ ~3 ® B3| ®, =d
5 Iuw &% @MJI _E_ud_ r g =
8- ~
E =jo i
MW MeseroanlADIARLES 5 !MMHMM.MM ) H u. iﬂhﬁoﬁ.m.mhuﬁu‘
mm ] b =5 1= oz B
J JJ7) J DT T (0 T ) U
LE_L_'__LEE_L[U‘ ul_.- _|__|__L_|__|__L_L_L_|__|__L_|__|__L_|__L_L_|__L_
1 3 5 15 7 =
—EE (Dl i AN 2o T 12
B0 —— 7 some (O
2 -2 3 Byt & &
SR ot o
- =8 = >
1 LLEE Ta 2l ! Caal g i
: i (% ; i B mmmm
== e i
B | e ol
" mmm mmmmnﬁh,\;- eV i :
ke AR o2
== T LR = b e o
Sy oo e oy PN = = DBt
. sl o e ] o P BEER e : i &
| = n@ (e 10
&%= iy i 7. ;ﬂ._M s
p SRR, (]2
|mwm|vEmmm L8 | 33
. i
: Y

(BRMRS:

Ot ©

1
Exl
lﬁmlt‘ﬂ N

Electrical Layout
113516-WD

|

1
B mjm_ 3ad dald LMA( L‘
cE|I3E ~E|RE ~EI3E ~E|3F ~EI3E ~EIRE

)

T



FOLD OUT TO VIEW DRAWING

49



	SmartSeeder600Plus_2.1 (SO113516)
	9840UL STS-860 946RI-116S SO113516 Assembly Drawings

